
 
 
 
 
 
 
 
 
 
 

 
 
 

Vehicle Attachment 1 
2006 Peterbilt – Technical Specifications 

 
 

Midland, TX 
HWY-13-MH-003 

 
 

(77 Pages) 
 

 



Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 2

CHASSIS FINAL BILL PETERBILT 
VMXXR036-1 FOR VIN 1XP5DB9X56D ...... 

PAGE 001 
AS OF 03/22/05 

UNIT TYPE 1 

DEALER CODE - S991 
NAME AND ADDRESS 
RUSH PBLT TRUCK CENTERS 

P.O. BOX 758 

FONTANA CA 92335 

CUSTOMER NO - JGGI 
STOCK 379 DOUBLE 

DATES 
REQ DELV 06/30/04 

DELIVERY 03/22/05 
PRIC EFF 03/22/05 

PRICE PROT. NO. 010104 

THE FOLLOWING LIST DESCRIBES ALL COMPONENTS USED FOR THIS CHASSIS 

DIMENSIONS AND WEIGHTS FOR THE ENTIRE ORDER ARE STATED IN CUSTOMARY. 

APPLICATION 
COMMODITY HAULED 0091200 OTHER COMMODITY 

INTENDED SERVICE 0093170 GENERAL FREIGHT 

BODY LENGTH .00 IN BODY HEIGHT 

TRAILER 
TRAILER TYPE 

TRAILER LENGTH 
KINGPIN 
CORNER RADIUS 

MAX LADEN WEIGHT 

0096010 VAN 

48.00 FT 
36.00 IN 

1. 00 IN 

TRAILER HEIGHT 
CTR LINE AXLE GRP 
NO TRAILER AXLES 

OPERATING AREA RESTRICTIONS 
LENGTH 65.00 FT WIDTH 102.00 IN HEIGHT 

CHASSIS 

.00 IN 

.00 LBS 

13.50 FT 
.00 IN 
02 

13.50 FT 

FRONT AXLE 
WHEELBASE 
CAB/EOF 

LOAD 12000.00 LBS REAR AXLE LOAD 36000.00 LBS GCW 80000.00 LBS 
270.00 IN FAX/BOC 97.70 IN CAB/AXLE 172.30 IN 

228.00 IN MAXIMUM GRADE 06 PERCENT HIGHWAY 100 % CLASS B 000 
% CLASS C 000 
% CLASS D 000 



Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 3

PETERBILT 
VMXXR036-1 

CODE 

0003791 
0100020 

0514100 

N0500 
N0502 
N0504 
0633230 

0644000 
0651040 
0651110 
0651220 

0672080 

N0630 
N0632 
0853090 

0870040 
0890090 
N0830 
N0832 
N0834 
0940300 
0960390 
N0980 
N0982 
N0984 
N0986 

1011060 
1121010 

1232080 
1250020 

1353000 

1362100 

1390220 

CHASSIS FINAL BILL 
FOR VIN 1XP5DB9X56DIIIIII 

UNIT TYPE 1 

PAGE 002 
AS OF 03/22/05 

DESCRIPTION PUB CD PRICE WEIGHT 

BASE MODEL 
MODEL 379 CONVENTIONAL P 
UNIT(S) WILL BE SHIPPED TO DEALERSHIP U 
UNLESS SPECIFIC SHIPPING INSTRUCTIONS 
ARE RECEIVED PRIOR TO RELEASE TO 
CARRIER PER TSB# 97-37 AND DB# 99-13 

FRAME AND EQUIPMENT 
10-3/4" STL RAILS/STL XMBRS TO 354" P 
3/8" RAIL THICKNESS 
*FRAME IS 0.3" HIGHER AT THE REAR 

AXLE THAN AT THE FRONT. IF THIS IS 
UNACCEPTABLE CONTACT APPLICATIONS. 

HUCKBOLT ALL ACCESSIBLE FRM COMPONENTS P 
EXCEPT 5TH WHEEL, 16MM FASTENERS ONLY 
EOF TRACTOR TAPERED W/XMBR P 
PBILT RR MDFLPS/SVLKNG HNGR PTD P 
PBILT FRT WHEEL MUDFLAPS P 
FURNISH MDFLP HNGRS ONLY OMIT FLAPS P 
MUDFLAP/HANGER OPTION REQUIRED 
HOGEBUILT STAINLESS STEEL QTR FENDERS P 
SINGLE POST, 24"X27", PLASTIC TOP FLAP 
*DLR NOTE: FLEX AIR SUSP COMPONENTS ARE 

NOT HUCK BOLTED. 
JOST AIR SLIDE 24.0" JSK37USL-B8PG24 P 
7.75" HEIGHT 
REAR OR FIXD SETTING BHD C/L BOGIE 004. 
LH FIFTH WHEEL RELEASE P 
*5TH WHEEL HEIGHT FROM THE GROUND WITH 

THE CHASSIS LOADED IS 46.7" AND 
48.0" WITH THE CHASSIS UNLOADED 

DECK PLATE ACCESS PKG - L/H SIDE P 
NON-SLIP DECK PLATE 42" OR LESS P 
*SWING CLEARANCE IS 18.3" 

JACK-KNIFE CLEARANCE IS 16.8" 
PER TSB #94-39 & DEALER SUPPLIED 
TRAILER DATA W/0 DIP CLEARANCE. 

FRONT AXLE AND EQUIPMENT 
DANA SPC E1202W 12,000 LB 71" KPI P 
TAPER LEAF SPRGS W/SHKS 12,000 LBS P 
USE W/E1202I/E1322W/FF943/FF961/FF981 
PWR STRG TRW TAS65 P 
PWR STRG RES FRAME MTD P 
USE WITH 8-14,600 LB FRONT AXLES 
PHP10 ALUM HB,CAST DRMS,15X4 CAM BRKS P 
LMS HUBS, 10,000-12,000 LB AXLES 
C/RAWHIDE SCOTSEAL PLUS XL OIL SEALS P 
SINGLE STEER AXLE 
HALDEX / DANA AUTO SLACK ADJUSTERS P 

130,447 13,805 
0 0 

341 441 

213 0 

0 0 
154 9 

0 0 
19- 9-

310 60 

2,110 516 

0 0 

257 15 
205 20 

36 4-
0 0 

0 0 
0 0 

0 0 

0 0 

0 0 



Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 4

PETERBILT 
VMXXR036-1 

CODE 

1390610 

1523010 
1612830 

1632390 
1642110 

1652140 

1682420 
1682490 

1684200 
1703360 
1821900 

1920410 
1922260 

N1900 

2049838 

N2014 
N2016 
N2018 
N2020 
N2022 
N2024 
N2026 
N2028 
N2030 
N2032 
N2034 
N2036 
2114420 
2512380 
2522100 

2531060 

2611060 

2712120 

2811140 

2922720 

CHASSIS FINAL BILL 
FOR VIN 1XP5DB9X56Diillll 

UNIT TYPE 1 

PAGE 003 
AS OF 03/22/05 

DESCRIPTION PUB CD PRICE WEIGHT 

40 Jx1M FRT SPRG SPACER BLOCKS u 

REAR AXLE AND EQUIPMENT 
DANA SPC DSP40 40,000 LB P 
PHPlO ALUM HB,CAST DRUM,16.5X7 CAM BRKS P 
LMS HUBS, TANDEM 46,000 LB AXLE 
MGM TR 3030" PKG BRKS RR AXLE P 
HALDEX / DANA AUTO SLACK ADJUSTERS P 
TANDEM AXLES 
C/RAWHIDE SCOTSEAL PLUS XL OIL SEALS P 
TANDEM DRIVE AXLES 
ISO 3731 CONNECTOR TRAILER ABS PWR P 
MERITOR WABCO 4S4M ABS W/0 SBM P 
VALVE 
SYNTHETIC AXLE LUBRICANT ALL AXLE P 
RATIO 3.36 RR AXLE P 
PETERBILT FLEX AIR 38,000 LBS 52" AS P 
ALUMINUM SUSPENSION XMBRS 
SUSPENSION PRESSURE GAUGE P 
DASH MTD DUMP VALVE AIR SUSP P 
INDICATOR LIGHT 
*TRAILER TO TIRE CLEARANCE IS 5.9" 

ENGINE AND ENGINE EQUIPMENT 
C15 475@2100 490@1600 1850@1200 P 
(ACERT) 
P002 105 .... MAX VEHICLE SPEED LIMIT 
P006 105 .... HIGH CRUISE CONTROL LIMIT 
P007 30 .... LOW CRUISE CONTROL LIMIT 
P024 O ..... AUTO RETARDER IN CRUISE 
P008 L ..... ENGINE RETARDER MODE 
POSO 5 ..... ENG RETARDR MIN VEHICLE SPD 
P051 2 ..... AUTO RET IN CRUISE INCREMENT 
P009 l ..... IDLE SPEED LIMIT 
POlO 1400 .. IDLE RPM LIMIT 
P021 O ..... IDLE SHUTDOWN TIME (MIN.) 
P022 W ..... ENGINE MONITORING MODE 
P032 Y ..... ALLOW IDLE SHUTDOWN OVERIDE 
FUEL PRIMER PUMP - C10/Cll/C13/C15 P 
DELCO REMY 130 AMP ALT 22SI P 
DELCO REMY 12V STARTER P 
C10/C12/C15/C7/ISX/ISC/ISM/ISL/ 
3 CHAMP PC31 12V BATTERIES 2775 CCA U 
NLA**ORDRS SCHD 4/25/0S**REPL W/2538040 
HORTON FAN CLUTCH - Cll/C13/C15 P 
C10/C12 
BENDIX 15.8 CFM AIR COMP P 
Cll/C13/C15/S60 
CAT COMPRESSION BRAKE P 
Cll/C13/C15 
SPIN-ON FUEL FILTER FRM MTD P 
CAT & CUJxlMINS ISX ONLY 

0 

0 
0 

113-
0 

0 

189 
0 

0 
0 

2,710 

85 
89 

4,800 

84 
0 
0 

61 

0 

0 

2,335 

0 

0 

0 
0 

20-
0 

0 

9 
0 

0 
0 
4 

2 
9 

880 

2 
0 
0 

9 

0 

0 

90 

0 



Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 5

PETERBILT 
VMXXR036-1 

CODE 

2934350 

3030980 

3114270 
3212540 

3366410 
3382030 
3382110 
3383010 
3387690 
N3380 

4022200 

4210190 

4250790 

4256380 
4343210 

4380010 
4380270 

4510750 
4540420 
4540500 

4610240 
4611630 
4612800 
4612830 
4620080 

5068690 

5168660 

5190008 
5222230 
5322230 
5390008 
5405040 
5405090 

CHASSIS FINAL BILL 
FOR VIN 1XP5DB9X56DIIIIII 

UNIT TYPE 1 

PAGE 004 
AS OF 03/22/05 

DESCRIPTION PUB CD PRICE WEIGHT 

SPIN-ON WATER FILTER FRM MTD P 
C15 
LOW COOLANT LEVEL SENSOR P 
C7/C10/C11/C12/C13/C15 
HIGH EFFICIENCY COOLING SYSTEM P 
2 DNLDSN 15" SS A/C COWL MTD W/SS CAP P 
& SSTL GRILL W/INTEGRAL R-GARD 
DUAL 5" EXHAUST VERT RESILIENT CAB MTD P 
DUAL CHROME MUFFLER ELBOWS P 
DUAL STAINLESS STL MUFLR GUARD/FAIRING P 
CHROME EXHAUST STANDPIPE(S) P 
DUAL 54" STANDPIPES P 
*EXHAUST HGT IS 149.3" 

TRANSMISSION AND CLUTCH 
FULLER RTL018918B 18 SPEED P 
W/WATER-TO-OIL COOLER & INTERNAL PUMP 
1810 HD DRIVELINE W/1 M/S BRG P 
W/4.5" X .180 WALL TUBING 
ALUM BELL HOUSING IPO IRON P 
FULLER TRANS-1400/1500/1600/1800/2000 
SYNTHETIC LUBRICANT MANUAL TRANS P 
EATON FULLER 15.5"CLUTCH CERAMIC EP VCT P 
PLUS 4000# PLT/2050 TORQ 
MANUAL ADJUST CLUTCH W/GREASE BEARING P 
REMOTE LUBE HOSES FOR CLUTCH LINKAGE, P 
RELEASE BRG AND CROSS SHAFTS-MTD TO LH 

AIR AND TRAILER EQUIPMENT 
BENDIX AD-IS AIR DRYER W/HTR P 
NYLON CHASSIS HOSE P 
(2) ALUM POLISHED AIR TANKS P 
(1) STEEL PAINTED AIR TANK 
HOSE TENNA MTD BETWEEN RAILS P 
CHROMING OF HOSE TENNA P 
TRAILER HAND VALVE P 
12' A&E LINES STRAIGHT & 7-WAY PLUG P 
7TH WIRE OF 7-WIRE CABLE HOT AT ALL P 
TIMES W/ABS 

TIRES AND WHEELS 
FF: BR 14PLY 285/75R24.5 R287 P 

PART: BR285/75R245GR287 FET: 50 
RR: BR 14PLY 285/75R24.5 M726EL P 

PART: BR285/75R245GM726EL FET: 200 
CODE-REAR TIRE QTY 08. 
FF: PBILT 986650 PLT 24.5X8.25 ALM WHL P 
RR: PBILT 986650 PLT 24.5X8.25 ALM WHL P 
CODE-REAR RIM QTY 08. 
FF: POLISHED WHLS W/0 CHROME WHL NUTS P 
RR: POLISH INSIDE OF OUTER WHLS TNDM P 
W/0 CHROMED WHEEL NUTS 

165 

87 

0 
1,677 

0 
70 

234 
0 

118 

4,462 

983 

68 

0 
365 

0 
278 

0 
0 

357 

0 
16 

0 
0 

26 

141 

632 

531 
2,124 

64 
260 

4 

0 

0 
68 

0 
0 

11 
0 

20 

201 

185 

53-

0 
4 

0 
7 

0 
0 

26-

0 
0 
0 
0 
0 

29 

212 

42-
168-

0 
0 



Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 6

PETERBILT 
VMXXR036-1 

CODE 

5552400 
5556400 
5603150 
5604150 
5650100 
5650140 
N5600 

6010030 
6040030 
6122910 

6511100 

6540020 

N6540 
6700900 

6800390 
6810080 
6810630 
6814140 
6915170 
6925230 
6930190 

6930200 

6930580 
6930590 
6930650 
6930800 
7000350 
7001450 

7037010 

7230010 
7230070 

7322010 
7410040 
7560120 

7560170 

CHASSIS FINAL BILL 
FOR VIN 1XP5DB9X56DIIIIII 

UNIT TYPE 1 

PAGE 005 
AS OF 03/22/05 

DESCRIPTION PUB CD PRICE WEIGHT 

FUEL TANKS 
26" ALUM 150 GAL FUEL 
26" ALUM 150 GAL FUEL 
LOCATION RH BEHIND CAB 
LOCATION LH BEHIND CAB 
POLISH (4) FUEL TANK 
REAR FUEL TANK FILL 

TANK RH BOC 
TANK LH BOC 
150 GAL. 
150 GAL. 

STRAPS 

*F/T TO GRND CLRNCE LOADED IS 10.0" 

BATTERY BOX AND BUMPER 
ALUM BATT BOX W/NON-SLIP 
ALUM TOOL BOX W/NON-SLIP 
STEEL TEXAS STYLE BUMPER 
W/CENTER TOW HOOK 

CAB AND EQUIPMENT 

STEP LH U/C 
STEP RH U/C 
CHROMED 

p 
p 

p 
p 

p 
p 
p 

ALUM CAB 127" BBC ALUM HOOD P 
W/POLISHED CROWN & SPRING TILT ASSIST 
KEY ALL UNITS ALIKE P 
USE NARRATIVE IF SPECIFIC KEY # DESIRED 
*KEY CODE: G-276 
70" SLPR UNIBILT ULTRACAB W/PLATINUM U 
** NLA: W/ CI INTERIORS ** 
FENDER ROCK LINERS W/ALUM HOOD P 
REFRIGERATOR (70" ULTRACAB) P 
SECOND BUNK- 63" HIGH ROOF/70" ULTRACAB P 
CARPET BLACK IPO STANDARD- SLEEPER P 
DRVR 915 TALLADEGA HIBACK FABRIC AIR P 
PASS 915 TALLADEGA HIBACK FABRIC AIR P 
SEATSHROUD DRIVER P 
(USE WITH ALL SEATS) 
SEATSHROUD PASSENGER P 
(USE WITH ALL SEATS) 

ARM RESTS RH/LH DRVR SEAT P 
ARM REST LH ONLY PASS SEAT P 
3-PT SEAT BLT/SHLDR HARNESS DRVR/PASS P 
BLACK SEAT COLOR IPO STD COLOR P 
POWER DOOR LOCKS BOTH DOORS P 
18" (4) SPOKE STRG WHL FOAM P 
(SOFT TOUCH) 

AMER. CLASS PLATINUM ARCTIC GRAY U 
** NLA: W/ CI INTERIORS ** 
VIEW WINDOW RH DOOR P 
POWER LIFT WINDOWS BOTH DOORS U 
DRVR CTRL 
COMBO FRESH AIR HEATER/AIR CONDITIONER P 
OUTSIDE SUNVISOR STNLS STEEL P 
(1) MOTO- MIRROR RH SS MTRZD/HTD P 
LH STD 7"X16" SS HTD 
CONVEX MIRROR OVER RH DOOR P 

100 
100 

132 
0 

0 
0 

226 

1,406 

66 

17,980 

0 
935 
946 

0 
143 
288 

38 

38 

78 
39 

0 
0 

144 
0 

3,034 

0 
311 

0 
142 
342 

0 

33 
33 

0 
0 

0 
0 

40 

11 

0 

1,230 

0 
31 
90 

0 
4-
4-
2 

2 

4 
2 
0 
0 
2 
0 

29 

0 
2-

0 
4 
0 

0 



Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 7

PETERBILT 
VMXXR036-1 

CODE 

7560850 

7610800 

7740100 
7748500 
7748510 
7748650 

7755180 

7850210 

7851040 
7851480 

7900070 

7900090 

8011050 
8011100 
8011220 
8011560 
8012250 
8013110 
8021010 
8021050 
8021210 

8022100 

8022150 
8022320 
8031000 
8041140 

8042120 
8071020 
8071050 
8071250 

8071300 
8072110 

8072410 

8110950 

8121170 
8132210 

CHASSIS FINAL BILL 
FOR VIN 1XP5DB9X56DIIIIII 

UNIT TYPE 1 

PAGE 006 
AS OF 03/22/05 

DESCRIPTION PUB CD PRICE WEIGHT 

(2) CONVEX PRUTSMAN 8" SS MIRROR P 
CENTER MTD UNDER MIRROR BRKT 
(4) ROUND AIR HORNS (2)30" & (2) 37.5" P 

CHROME W/POLISHED HORN SHIELDS 
COBRA 40 CHNL CB RADIO W/INTEGRAL SPKR P 
CB ANTENNA BRKT MTD LH MIRROR P 
CB ANTENNA BRKT MTD RH MIRROR P 
RAMI MULTIBAND ANTENNA SYSTEM - DUAL P 
INCLUDES (2) 48" ANTENNAS 
CONCERTCLASS EHD AM/FM/CD/WB U 
** NLA: W/ CI INTERIORS ** 
PLUG-IN AUTO RESET CIRCUIT BRKR P 
IPO FUSES IN JUNCTION BOX 
REMOVABLE BUGSCREEN BEHIND GRILLE P 
PB ELEC WINDSHIELD WIPERS P 
W/INTERMITTENT FEATURE 
5 LB 3A:40BC FIRE EXTINGUISHER P 
MTD BAGGAGE COMPARTMENT 
TRIANGLE REFLECTOR KIT P 
SHIP-LOOSE 
OIL TEMP GAUGE ENGINE U 
TRANS TEMP GAUGE MAIN P 
AXLE TEMP GAUGES TANDEM DRIVE P 
INSTRUMENT PACKAGE CUSTOM U 
WATER TEMP GAUGE ELEC U 
PETERBILT PYROMETER 2" P 
AIR APPLICATION GAUGE P 
AIR RESTRICTION GAUGE DIAL TYPE P 
AIR PRESSURE GAUGE DUAL U 
DUAL NEEDLE 
FUEL PRESSURE GAUGE U 
** NLA: W/ CI INTERIORS ** 
FUEL FILTER RESTRICTION GAUGE P 
(2) FUEL LEVEL GAUGES U 
STD WARNING LIGHT PACKAGE U 
SPEEDO DIXSON ELEC 5-85 MPH U 
W/ODOMETER AND INTEGRAL TRIP ODOMETER 
TACH DIXSON ELEC 0-3000 RPM U 
MANIFOLD PRESSURE GAUGE P 
VOLTMETER U 
2" OUTSIDE TEMP DISPLAY, FAHRENHEIT U 
** NLA: W/ CI INTERIORS ** 
OIL PRESSURE GAUGE ENG MECH U 
(3) ADD'L TOGGLE SWITCHES U 
** NLA: W/ CI INTERIORS ** 
(!)COURTESY SWITCH, SPRING LOADED, DAY/ U 
** NLA: W/ CI INTERIORS ** 
HEADLIGHTS DUAL RECT POD MOUNTED W/ P 
HALOGEN BEAM W/INTEGRAL TURN SIGNALS 
MARKER LIGHTS (5) BUS LED BULLET P 
SPOTLIGHT (1) ROUND HALOGEN LH P 
6 INCH 

0 

366 

319 
40 
40 

127 

344 

53 

234 
0 

66 

30 

0 
53 

101 
106 

0 
141 

39 
47 

0 

113 

95 
45 

0 
0 

0 
83 

0 
164 

0 
27 

65 

0 

66 
124 

0 

20 

11 
0 
0 
4 

0 

0 

2 
0 

9 

13 

0 
0 
2 
0 
0 
0 
0 
0 
0 

4 

0 
0 
0 
0 

0 
7 
0 
0 

0 
0 

0 

0 

0 
4 



Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 8



Chassis:   Build Date: 03/22/05  Plant: DENT
 0000-ZZZ-ZZZ VEHICLE ID NO:1XP5DB9X56D
VEHICLE ID NO:1XP5DB9X56D

   Label - Warning, Mercury1 - F8802EA OMAHA ORANGE

FRAME N0001EA BLACK

WHEEL ALUM

 0000-A00-000 CHASSIS WEIGHT FRONT 9830 LBS
CHASSIS WEIGHT FRONT 9830 LBS

CHASSIS WEIGHT REAR 8350 LBS

0018180

 0000-000-0RE RELEASE TECH MPD
RELEASE TECH MPD

REL-MPD RELS TECH MICHAEL DUDLEY 1

 0000-111-111 CHASSIS INFORMATION SHEET
CHASSIS INFORMATION SHEET

DEALER CODE- S991

DEALER- RUSH PBLT TRUCK CENTERS

OWNER- STOCK 379 DOUBLE

MODEL- 0003791

WHEELBASE 0006858 MM

CUTOFF 0001414 MM

FX/BOC 0002481 MM

CAB/AXLE 0004376 MM

CAB/EOF 0005791 MM

FRAME CUT LENGTH 0008272 MM

 0002-300-B04 ENGINE ANGLE - 2 DEGREE
ENGINE ANGLE - 2 DEGREE

 0002-300-C01 REAR AXLE ANGLE CAN BE FOUND IN B/M
REAR AXLE ANGLE CAN BE FOUND IN B/M

0300-352-VXX - ON-HIGHWAY AXLE

0300-354-LXX - OFF-HIGHWAY AXLE

 0002-300-D01 MIDSHIP PLATE ANGLE
MIDSHIP PLATE ANGLE

CAN BE FOUND IN B/M

1200-111-111

 0100-300-A05 HUCK BOLT ALL ACCESSIBLE FRAME COMPS.
HUCK BOLT ALL ACCESSIBLE FRAME COMPS.

EXCEPT 5TH WHEEL

HUCK BOLT ALL ACCESSIBLE FRAME COMPS.

EXCEPT 5TH WHEEL

DO NOT HUCK BOLT 5TH WHEEL.

FRAME-HUCK FRAME HUCK 1

 0100-300-BAV 10-3/4 STEEL RAIL
10-3/4 STEEL RAIL

01-47635-08992L RAIL-FRAME STL 10-3/4X354 1
01-47635-08992R RAIL-FRAME STL 10-3/4X354 1

 0120-700-A03 FRONT CAB SUPPORT * ALUM *
FRONT CAB SUPPORT * ALUM *

20-16552M001 SUPPORT-CAB FRONT 2
27-01118-205 Hex Bolt (M16 X 2.00  X 205mm) 4
27-00790-010 Flat Washer, Hardened (5/8") 12
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 6
20-08257 Rubber Mount 4
20-08867 Spacer (1" X 2-9/32") 2
27-01118-120 Hex Bolt (M16 X 2.00  X 120mm) 2
27-00790-010 Flat Washer, Hardened (5/8") 2
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 2
27-00776 Shim, (5/8") 2
27-00776 Shim, (5/8") 2

 0120-700-EBC RADIATOR XMBR
RADIATOR XMBR

SK18706 FRONT FRAME ASSY

01-46370M003 Crossmember - Radiator 1
01-47322 Brace - Crossmember 1
27-00790-010 Flat Washer, Hardened (5/8") 12
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 6
27-01118-210 Hex Bolt (M16 X 2.00  X 210mm) 2
27-01118-220 Hex Bolt (M16 X 2.00  X 220mm) 2

Page: 1

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 9



Chassis:   Build Date: 03/22/05  Plant: DENT
27-01118-230 Hex Bolt (M16 X 2.00  X 230mm) 2
RADIATOR XMBR FRONT MOUNTING HARDWARE

27-01117-045 Hex Bolt (M12 x 1.75 x 45mm) 2

27-01225-012 Flat Washer (M12) 4
27-01223-012 Lock Nut (M12) 2

 0120-700-F03 FRAME XTIE * ALUM *
FRAME XTIE * ALUM *

01-52515 Crosstie Support 2
01-46365 Crosstie - Frame, Aluminum 1
27-01118-080 Hex Bolt (M16 X 2.00  X 80mm) 4
27-00790-010 Flat Washer, Hardened (5/8") 8
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 4

 0120-700-KAV REAR CAB CROSSMEMBER
REAR CAB CROSSMEMBER

SK29425 ASSEMBLY, CROSSMEMBER

01-47626-001 Midship Crossmember, Cab Mounted, 1
01-47609 Gusset, Crossmember, Steel 2
MHFF-DT16-15 Huck Bolt (16mm x 15mm) 10
MHCH-R16R Huck Collar (M16) 10

 0130-300-BBT ONE MIDSHIP X-MBR - STEEL
ONE MIDSHIP X-MBR - STEEL

SK29425 ASSEMBLY, CROSSMEMBER

01-47626-001 Midship Crossmember, Cab Mounted, 1
01-47609 Gusset, Crossmember, Steel 2
MHFF-DT16-15 Huck Bolt (16mm x 15mm) 10
MHCH-R16R Huck Collar (M16) 10

 0130-300-CBF INTERMEDIATE X-MBR * STEEL *
INTERMEDIATE X-MBR * STEEL *

SK29425 ASSEMBLY, CROSSMEMBER

01-47626-001 Midship Crossmember, Cab Mounted, 1
01-47609 Gusset, Crossmember, Steel 2
MHFF-DT16-15 Huck Bolt (16mm x 15mm) 10
MHCH-R16R Huck Collar (M16) 10

 0130-300-DBB 2ND INTERMEDIATE X-MBR * STEEL
2ND INTERMEDIATE X-MBR * STEEL

SK29425 ASSEMBLY, CROSSMEMBER

01-47626-001 Midship Crossmember, Cab Mounted, 1
01-47609 Gusset, Crossmember, Steel 2
MHFF-DT16-15 Huck Bolt (16mm x 15mm) 10
MHCH-R16R Huck Collar (M16) 10

 0140-322-AAE SUSPENSION CROSSMEMBERS - COMMON
SUSPENSION CROSSMEMBERS - COMMON

SK29516-003 BOGIE XMBR ASSY

FORWARD COMMON XMBR

A24-6036-003 Frame Crossmember, Cast Aluminum, 1
G52-6002 Nylon Insert, LH 2
G52-6002R Nylon Insert, RH 2
REAR BOGIE XMBR

A24-6013 Bogie Crossmember, Rear Suspension 1
A47-6000 Gusset, Bogie Crossmember, Upper 2
A47-6001 Gusset, Bogie Crossmember, Lower 2
MHFF-DT16-25 Bolt - Swaged (16mm X 30mm) 16
MHCH-R16R Huck Collar (M16) 16
27-00790-010 Flat Washer, Hardened (5/8") 16

 0150-300-A34 STEEL TRACTOR TAPER XMBR
STEEL TRACTOR TAPER XMBR

01-47400M000 Crossmember, Tapered, End of Frame, 1

 0150-300-C01 TRACTOR TAPER XMBR HARDWARE
TRACTOR TAPER XMBR HARDWARE

SK20901 TAPER XMBR FASTENER INSTL

27-00858-006 Screw, Truss Head (1/2-13 x 1-1/2") 4
27-00532-008 Hex Bolt, (1/2-13 x 2 in), Grade 8, 

 
4

27-00792-008 Lock Nut (1/2-13) 8
27-00790-008 Flat Washer (1/2") 12

 016P-300-AAC JOST 5TH WHEEL
JOST 5TH WHEEL

Page: 2

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 10



Chassis:   Build Date: 03/22/05  Plant: DENT
REF BM TITLE

JSK37U-SL00B08PG24 Fifth Wheel Assembly, LH Release 1

 0160-111-111 REAR OR FIXD SET BHD CL BOGIE 004.0 IN
REAR OR FIXD SET BHD CL BOGIE 004.0 IN

 0160-306-CDJ FIFTH WHEEL MOUNTING ANGLES
FIFTH WHEEL MOUNTING ANGLES

34-03000-0000000L ANGLE-5TH WHL MTG JOST 24" INBD 
E 

1
34-03000-0000000R ANGLE-5TH WHL MTG JOST 24" INBD 

 
1

 0160-700-AAT AIR SLIDE FIFTH WHEEL CONTROLS
AIR SLIDE FIFTH WHEEL CONTROLS

NYLON HOSE

SK18771 INSTL 5TH WHL PLUMBING

08-03333-003 Rocker Air Valve, Fifth Wheel 1
26-03132-04BRN060 Tubing, #4, Nylon, Brown (60") 1
 26-03132-04BRN000 Tubing, #4, Nylon, Brown, Bulk 5
FIREWALL MANIFOLD TO AIR TOGGLE -DEL

26-03132-04BRNCTL Tubing, #4, Nylon, Brown, Bulk 1
FIREWALL MANIFOLD TO FIFTH WHL CONN

26-02949 Fifth Wheel Plumbing Connector 
Assembly

1
5TH WHL CONN TO CYLINDER

26-02508 Connector-90 Deg (1/4" MP X  #4 
Co

1
26-01678 Connector, 90 Deg (1/4" MP X 1/4" 1
08-02034 Standoff Bracket, w/ Pipe Coupling 1

 0170-300-FBJ OMIT REAR MUDFLAPS
OMIT REAR MUDFLAPS

 0170-300-GCH SWIVEL KING REAR MUDFLAP HANGERS
SWIVEL KING REAR MUDFLAP HANGERS

** PAINTED HANGERS **

SK20058 INSTL MUDFLAP HANGER

500MR14PL Arm Assembly - Mudflap, LH 1
500MR14PR Arm Assembly - Mudflap, RH 1
18-03396 Plate - Backing, Mudflap 2
18-03395 Bracket - Mudflap Arm 2
27-00275-006 Hex Bolt (3/8-24 x 1-1/2") 8
27-00791-006 Lock Nut (3/8-24) 8
27-00428-006 Flat Washer, Steel, Zinc Plated, 16

 0170-700-A01 PETERBILT FRONT WHEEL MUDFLAPS
PETERBILT FRONT WHEEL MUDFLAPS

SK18265 INSTL MUDFLAP

15-06691 Mud Flap, w/ Peterbilt Logo 2
15-04904R Brace - Fender, Rear RH 1
15-04904L Brace - Fender, Rear LH 1
27-00268-004 Hex Bolt (1/4-20 x 1") 10
27-00403-260 Threaded Insert, Open End (1/4-20 x 10
27-00793 Magna Grip Pin (3/16") 6
MGCS-R6U Huck Collar (3/16") 6
27-00562-004 Lock Washer (1/4") 10
27-00531 Flat Washer (9/32" ID X 1-1/4" OD) 10

 0175-300-A18 HOGEBUILT QTR FNDRS- STAINLESS STEEL
HOGEBUILT QTR FNDRS- STAINLESS STEEL

WHITE FLAP W/ RED OVAL 24 X 27

CAB108P Quarter Fender (27") 1

 0175-300-BAE QUARTER FENDER BRACKETS
QUARTER FENDER BRACKETS

SK29729 INSTL, QUARTER FENDER

1600-15MKW-C MOUNT-QUARTER FENDER SGL POST 2
05-09056 Snubber Washer, (21/32" ID x 2-3/8" 4

 0180-300-HAX NON-SLIP DECK PLATE * NATURAL *
NON-SLIP DECK PLATE * NATURAL *

SK26001 INSTALL DECKPLATE

01-50900-1068 Aluminum Deckplate Assembly (1068mm) 1
01-44267 Lever Assembly, Locking, Deckplate 4
27-00790-006 Flat Washer (3/8") 4
27-00275-013 Hex Bolt (3/8-24 x 3-1/4") 4

 0190-300-C03 FRM MTD LADDER STEP - 350MM - NATURAL
FRM MTD LADDER STEP - 350MM - NATURAL

Page: 3

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 11



Chassis:   Build Date: 03/22/05  Plant: DENT
MOUNTED LH SIDE

15-06190-0350 Frame Step Assembly (350mm) 1
 15-04542R Bracket, Frame Step, RH, Aluminum 1

 15-04542L Bracket, Frame Step, LH, Aluminum 1
 11-03942-0350 Fuel Tank Step (350mm x 121mm), 2
27-00275-005 Hex Bolt (3/8-24 x 1-1/4") 8
27-00791-006 Lock Nut (3/8-24) 8
27-00428-006 Flat Washer, Steel, Zinc Plated, 16

 020P-300-AAC LH NON-TANDEM FRONT AXLE BRAKE
LH NON-TANDEM FRONT AXLE BRAKE

TYPE 20 AIR CHAMBERS

LH NON-TANDEM FRONT AXLE BRAKE

B75-1A07DK300090272 Front Brake Assembly, ES-L (15" x 
   Deg

1

 020P-300-BAC RH NON-TANDEM FRONT AXLE BRAKE
RH NON-TANDEM FRONT AXLE BRAKE

TYPE 20 AIR CHAMBERS

RH NON-TANDEM FRONT AXLE BRAKE

B75-1A03DK300090272 Front Brake Assembly, ES-L (15" x 
  90 Deg

1

 0200-A00-000 FRONT AXLE S/N HU00539833
FRONT AXLE S/N HU00539833

 0200-300-E37 CAST BRAKE DRUM - FRONT AXLE
CAST BRAKE DRUM - FRONT AXLE

3721AX Brake Drum, Balanced (15" x 4") 2

 0200-300-HAC BRAKE HARDWARE
BRAKE HARDWARE

NOTE - WASHER TO BE PLACED UNDER

HEAD OF BOLT

27-01305-050 Hex Bolt M16-2.00 x 50mm), Grade 14
27-01296 Washer (5/8 x 31/32 x 0.093) 14
27-01226-016 Lock Nut (M16 x 2.00) 14

 0200-300-LAC SYNTHETIC OIL - FRONT AXLE
SYNTHETIC OIL - FRONT AXLE

 Lube, 50 wt 0200-300-MDE PACCAR CORPORATE ALUM HUBS
PACCAR CORPORATE ALUM HUBS

SK27433 INSTL FRONT LOW MAINT SYS HUBS

CM10005616 Front Hub Assy, LMS, Hub Pilot Mount 2

 0200-300-NAD CHICAGO RAWHIDE HUB CAPS - STANDARD
CHICAGO RAWHIDE HUB CAPS - STANDARD

CR1612 Hub Cap, 6 Hole, 4-1/2" Bolt Circle,
B  

2
27-00671-004 Bolt & Washer Assembly (5/16-18 X 

")
12

 0200-300-QAC WABCO ABS HARDWARE
WABCO ABS HARDWARE

SK20722 INSTL FRONT SENSOR

SK29377 ROUTING ABS SENSOR CABLE

F95-6035 ROUTING HEATER HOSES

16-08628 ABS Sensor, Wabco 2
16-05392 ABS Sensor Bushing 2
B13-1001 Speed Sensor Sleeve 2
201472000 Cable Clip, ABS Sensor 2
09-021-022 Clip - ABS 10

 0200-700-B02 12000LB TAPER LEAF FRONT SPRING
12000LB TAPER LEAF FRONT SPRING

02-02177 Spring Assembly - Taper Leaf, 12,000
Lb (2-Leaf)

2

 0200-700-C06 SPRING BRACKETS
SPRING BRACKETS

02-02311M001 Rear Bracket Assembly, Front Spring,
  

2
02-03115M001L Front Bracket, Front Spring, 

 
1

02-03115M001R Front Bracket, Front Spring, 
Aluminum, RH

1
HARDWARE FOR MTG REAR SPRING BRKT

27-01118-060 Hex Bolt (M16 X 2.00  X 60mm) 4
27-01118-080 Hex Bolt (M16 X 2.00  X 80mm) 2
27-00790-010 Flat Washer, Hardened (5/8") 12
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 6
HARDWARE FOR MTG FRONT SPRING BRKT

27-01118-150 Hex Bolt (M16 x 2.00  x 150mm) 2
27-01118-060 Hex Bolt (M16 X 2.00  X 60mm) 4

Page: 4

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 12



Chassis:   Build Date: 03/22/05  Plant: DENT
27-01118-070 Hex Bolt (M16 x 2.00  x 70mm) 2
27-00790-010 Flat Washer, Hardened (5/8") 16
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 8

HARDWARE FOR MTG RH FRT SPG BRKT

27-00556-010 Hex Bolt (7/8-14 X 2-1/2") 2
27-00790-014 Flat Washer (7/8") 4
27-00737-014 Lock Nut (7/8"-14) 2

 0200-700-D01 FRONT SPRING MOUNTING HARDWARE
FRONT SPRING MOUNTING HARDWARE

SK17269 INSTAL FRONT SUSP

02-01783 Shackle - Spring, Aluminum 4

02-01781 Front Spring Pin 4
02-01767 Pin, Front Spring, Steel 2
1610B Grease Fitting 6
27-00532-012 Hex Bolt, (1/2-13 x 3 in), Grade 8, 

 l
8

27-00532-015 Hex Bolt, (1/2-13 x 3-3/4 in), Grade
  

4
27-00792-008 Lock Nut (1/2-13) 12
27-00790-008 Flat Washer (1/2") 24
USE WASHERS 27-01105-XXX AS REQ D TO

SHIM FRONT SUSPENSION JOINTS

               )                       X 5.08mm Thick) 0200-700-G10 FRONT AXLE U-BOLTS & SPACER BLOCKS
FRONT AXLE U-BOLTS & SPACER BLOCKS

NOTE: LONG U-BOLT IN REAR L/H

02-03041 Saddle, Front Suspension, Aluminum 2
02-01375-090 U-Bolt (3/4-16 X 9") 1
02-02904 Bump Stop, Front Suspension 2
03-01199 Flat Washer (25/32" ID x 1-3/8" OD x 8
27-00508-012 Hex Nut (3/4-18) 8
02-01375-080 U-Bolt (3/4-16 X 8") 3
02-01701-040 Spacer (40mm) 2
02-01702 Dowel - Spacer To Axle (30mm) 2
02-01439 Spacer (9.5mm) 1

 0200-700-H01 FRONT SHOCKS AND BRACKETS
FRONT SHOCKS AND BRACKETS

FRONT SHOCK WASHER FACES AWAY FROM

SHOCK- LOWER FRONT SHOCK MTG BOLT

FACES OUTBOARD

02-02737 Shock Absorber 2
UPPER SHOCK MTG HARDWARE

02-02176 Shock Mounting Stud 2
27-00790-012 Flat Washer (3/4") 4
14-10723 Bushing, Rubber, Shock Mount 4
27-00616 Washer - Retaining, Outer (33/64" ID

  
2

27-00886 Washer - Retaining, Inner (25/32" ID
  

2
27-00792-008 Lock Nut (1/2-13) 2
27-00791-012 Lock Nut (3/4-16) 2
LOWER SHOCK MTG HARDWARE

14-10723 Bushing, Rubber, Shock Mount 4
27-00616 Washer - Retaining, Outer (33/64" ID

  
2

27-00886 Washer - Retaining, Inner (25/32" ID
  

2
27-00532-020 Hex Bolt, (1/2-13 x 5 in), Grade 8, 

 e
2

27-00790-008 Flat Washer (1/2") 2
27-00792-008 Lock Nut (1/2-13) 2

 0200-700-PBR DANA SPICER E1202W FRONT AXLE
DANA SPICER E1202W FRONT AXLE

02-03179-002 Front Axle Assembly, E1202W 1

 030P-300-AAD DANA DSP40 FWD/REAR AXLE
DANA DSP40 FWD/REAR AXLE

SINGLE SPEED

REAR AXLE RATIO - 3.36

C05-131101K3E00336 Rear Axle Assembly 1

 030P-300-BAD DANA RSP40 REAR/REAR AXLE
DANA RSP40 REAR/REAR AXLE

SINGLE SPEED

REAR AXLE RATIO - 3.36

C05-140601H4A00336 Rear Rear Axle Assembly 1

Page: 5

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 13



Chassis:   Build Date: 03/22/05  Plant: DENT
 0300-A00-000 FWD REAR AXLE S/N SHN01779137
FWD REAR AXLE S/N SHN01779137

REAR REAR AXLE S/N SHN01779138

 0300-303-AAN COMMON PARTS - FLEX AIR SUSP
COMMON PARTS - FLEX AIR SUSP

SK29515 INSTL, FLEX AIR

SHOCK ABSORBER PARTS - UPPER INSTL

C71-6000 Shock Absorber 4
C11-6002 Bracket, Shock Absorber, Aluminum 4
27-01118-140 Hex Bolt (M16 X 2.00  X 140mm) 4
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 4
27-00790-010 Flat Washer, Hardened (5/8") 8

SHOCK ABSORBER PARTS - LOWER INSTL

27-01118-110 Hex Bolt (M16 X 2.00  X 110mm) 4
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 4
27-00790-010 Flat Washer, Hardened (5/8") 8
CROSSBAR PARTS

C07-6004 Support Beam, Air Spring 2
27-00784-040 Hex Bolt (M10 x 1.50 x 40mm) 8
27-01000-010 Lock Nut (M10 x 1.50), w/ Nylon 8
27-00790-006 Flat Washer (3/8") 16
AIR SPRING PARTS

C81-6000 Air Spring, Flex Air 4
C34-6004 Stud - Air Spring (1/2-13 X 5-5/32") 4
27-00792-008 Lock Nut (1/2-13) 4
27-00790-008 Flat Washer (1/2") 4

 0300-303-BBH COMMON PARTS - FLEX AIR SUSPENSION
COMMON PARTS - FLEX AIR SUSPENSION

SK29511 INSTL DRIVE BRACKET

SK29513 INSTL TRACKING ROD

SK29515 INSTL FLEX AIR SUSP

DRIVE BRACKET & HARDWARE

C11-6001L Bracket - Drive, LH 2
C11-6001R Bracket - Drive, RH 2
27-01118-205 Hex Bolt (M16 X 2.00  X 205mm) 4
27-01118-190 Hex Bolt (M16 X 2.00  X 190mm) 8
27-01118-140 Hex Bolt (M16 X 2.00  X 140mm) 8
27-01118-120 Hex Bolt (M16 X 2.00  X 120mm) 4
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 24
27-00790-010 Flat Washer, Hardened (5/8") 48
LINK SPRING & HARDWARE

C81-6001 Spring - Link, Flex Air 4
27-01118-150 Hex Bolt (M16 x 2.00  x 150mm) 4
27-00790-010 Flat Washer, Hardened (5/8") 16
27-01118-160 Hex Bolt (M16 x 2.00  x 160mm) 4
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 8
RADIUS ROD & HARDWARE

NOTE: INTALL SHORTER RADIUS RODS ON

FORWARD DRIVER

C65-6000-001 Radius Rod, Forward (603.5mm) 2
C65-6000-002 Radius Rod, Rear (626.9mm) 2
C80-6002-001 Alignment Shim (22 ga) 8
C80-6002-002 Alignment Shim (16 ga) 4
27-01118-140 Hex Bolt (M16 X 2.00  X 140mm) 8
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 8
27-00790-010 Flat Washer, Hardened (5/8") 16
TRACKING ROD & HARDWARE

C65-6002 Tracking Rod, Flex Air 2
03-06830 Bracket, Track Rod 4
03-00870 Washer - Spacing (11/16" ID X 

-    
8

03-00869 Washer - Spacing (11/16" ID X 
-    

4
27-01118-160 Hex Bolt (M16 x 2.00  x 160mm) 4
27-01118-130 Hex Bolt (M16 x 2.00 x 130mm) 4
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 8
27-00790-010 Flat Washer, Hardened (5/8") 16

 0300-303-CDS PB FLEX AIR SUSPENSION AXLE CLAMPING

Page: 6

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 14



Chassis:   Build Date: 03/22/05  Plant: DENT
PB FLEX AIR SUSPENSION AXLE CLAMPING

SK29515 INSTL FLEX AIR SUSPENSION

SK22748-015 TRACKING ROD BRKT INSTL.

RADIUS ROD BRACKET & HARDWARE

C11-6000M01 Bracket - Radius Rod 4
C34-6001 U-Bolt - Flex Air (M22 X 1.50 X 8
27-00556-022 Hex Bolt (7/8-14 X 5-1/2") 4
27-00791-014 Lock Nut (7/8-14) 4
27-00790-014 Flat Washer (7/8") 8
DRIVE BEAM & HARDWARE

C07-6001 Drive Beam & Bushings Assembly, 2
C07-6003 Drive Beam & Bushings Assembly, Rear 2

C80-6001 Shim - Transition 4
39942 Nut - Metform (M22 X 1.50) 16
LINK SPRING/DRIVE BEAM HARDWARE

27-00556-025 Hex Bolt (7/8-14 X 6-1/4") 4
27-00791-014 Lock Nut (7/8-14) 4
27-00790-014 Flat Washer (7/8") 8

 0300-303-DAK REAR AXLE SEAT SPACERS
REAR AXLE SEAT SPACERS

SK29511 INSTL DRIVE BRACKET

SK29515 INSTL FLEX AIR SUSPENSION

NOTE:USE C80-6000-025 ON FWD DRV BRKT

NOTE:USE C80-6000-019 ON REAR DRV BRKT

C80-6000-025 Spacer - Drive Bracket (16.5 X 33 X 4
C80-6000-019 Spacer - Drive Bracket (16.5 X 33 X 4

 0300-323-MAD AIR SUSPENSION HOSES W/ LOAD GAUGE
AIR SUSPENSION HOSES W/ LOAD GAUGE

SK28672-DA00CC PLUMBING, AIR BAG

26-03132-08PUR063 TUBING NYLON #8 PURPLE 1
LH RR AIR BAG TO LH FWD AIR BAG (320)

26-03132-08PUR063 TUBING NYLON #8 PURPLE 1
RH RR AIR BAG TO RH FWD AIR BAG (322)

AIR BAG FITTINGS

26-02491 Connector - Straight (3/8" MP X #4 3
26-02197 Tee (3/8" FP X 3/8" MP X 3/8" MP) 3
26-02498 Connector, Straight (3/8" MP X #8 

Co
3

26-02492 Connector, Straight (1/2" MP X #8 1
26-02819-006 Bushing (1/2" MP X 3/8" FP) 3
26-03132-04PURCTL Tubing, #4, Nylon, Purple, Bulk 1
L/H FWD AIR BAG TO CAB MANIFOLD (305)

W/387 ONLY,LH FWD AIR BAG TO RFIM(397)

 0300-323-NAG HEIGHT CONTROL VALVE - NYLON HOSE
HEIGHT CONTROL VALVE - NYLON HOSE

WITH DUMP VALVE

SK29509 INSTALLATION, HCV

SK29246 INSTL DECAL, AIR BAG

SK29509 INSTL - HCV

SK29796-001 DIAGRAM SUSP PLUMBING

32063 Linkage Assembly 1
22-01569 Decal , Air Bag Adjustment 1
08-03239-003 Height Control Valve Assembly, w/ 

  
1

 08-03315 Height Control Valve, w/Dump 1
 26-03390 Connector, Straight (1/4" MP x #4 1
 26-03391 Elbow Connector, 90 Deg (1/4" MP x 

 
4

 27-00541 Hex Nut (1/4-20) 2
 27-00428-004 Flat Washer (1/4") 2
 03-07451L Bracket, Height Control Valve 1
 08-03239-003ASSY HCV-W/DUMP (LABOR ONLY) 1
26-03132-04PURCTL Tubing, #4, Nylon, Purple, Bulk 1
CAB TOGGLE TO DUMP VALVE (302)

26-03132-04PURCTL Tubing, #4, Nylon, Purple, Bulk 1
AIR DRYER TO HCV (1AB)

26-03132-04PURCTL Tubing, #4, Nylon, Purple, Bulk 1
HCV TO LH REAR AIR BAG (320)

26-03132-04PURCTL Tubing, #4, Nylon, Purple, Bulk 1
HCV TO RH REAR AIR BAG (322)

Page: 7

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 15



Chassis:   Build Date: 03/22/05  Plant: DENT
26-03132-04PUR006 Tubing, #4, Nylon, Purple (6") 1
HCV EXHAUST TUBE

AIR DRYER FITTING

26-02490 Connector - Straight (1/4" MP X #4 1

 0300-352-ABQ REAR HUB BEARINGS - DANA SPC LMS
REAR HUB BEARINGS - DANA SPC LMS

SK27432 HUB INSTL - RR, LMS

03-01568 Axle Shaft Gasket 4
507162 Breather Kit 2

 0300-352-C02 BRAKE DRUMS--S-CAM BRAKES
BRAKE DRUMS--S-CAM BRAKES

3600AX Brake Drum, Balanced (16.5" x 7") 4

 0300-352-VET STANDARD AXLE ANGLE
STANDARD AXLE ANGLE

**************************************

SK29510-501 AXLE ANGLE CHART

NOTE: DANA DS404/405/H40

NOTE: AXLE ANGLE @ 1.3 DEGREE

NOTE: 52IN AXLE SPACING

SK29510-501 AXLE ANGLE CHART

NOTE: DANA 404/405/DSH40/DSH44

NOTE: AXLE ANGLE @ 1.3 DEGREE

NOTE: APPROXIMATE UNLADENED AXLE

ANGLES ARE 1.3 & 10.6 DEGREES

 0300-352-YEC PACCAR CORPORATE ALUM HUBS
PACCAR CORPORATE ALUM HUBS

SK27432 HUB INSTL - REAR, LMS

CM10005583 Hub Assembly, LMS, Pilot Mount, 
  

2
CM10005580 Hub Assembly, Rear, Pilot Mount, 

u
2

27-00791-010 Lock Nut (5/8") 32
27-00790-010 Flat Washer, Hardened (5/8") 32
D2139-2707 Oil Fill Plug 4

 0300-369-ACC SYNTHETIC OIL LUBE
SYNTHETIC OIL LUBE

NOTE-ADD 17 QTS OF SYNTHETIC GEAR OIL

TO THE FORWARD DRIVE AXLE.

NOTE-ADD 15 QTS OF SYNTHETIC GEAR OIL

TO THE REAR DRIVE AXLE.

NOTE-QTYS ARE APPROXIMATE AND VARY

DIFFERENT PINION ANGLES. USE

FILLER HOLE FOR FINAL ADJUSTMENT.

03-07326 Synthetic Lubricant, 75W90, Cognis 
a  

32
E53-6000 Decal, "Synthetic Lubricant" 2

 0300-370-A12 HALDEX/DANA AUTO-SLACK ADJUSTERS
HALDEX/DANA AUTO-SLACK ADJUSTERS

SK20867-003 INSTL HALDEX/DANA AUTO SLK

03-07649 Slack Adjuster, Automatic (5-1/2") 4
03-07644 Mounting Kit 4

 0300-370-H05 BRAKE FASTENERS
BRAKE FASTENERS

NOTE - WASHER TO BE PLACE UNDER

HEAD OF BOLT.

27-01305-050 Hex Bolt M16-2.00 x 50mm), Grade 32
27-01226-016 Lock Nut (M16 x 2.00) 32
27-01296 Washer (5/8 x 31/32 x 0.093) 32

 0300-370-QAC MGM TR 3030 BRAKE CHAMBERS
MGM TR 3030 BRAKE CHAMBERS

03-07048-001 Spring Brake Chamber, 3030 1
03-07048-002 Spring Brake Chamber, 3030 1
03-05147 Brake Chamber, Type 30 1
03-05146 Brake Chamber, Type 30 1

 0300-380-AAX INTERAXLE CONTROLS - CAB MTD PARTS
INTERAXLE CONTROLS - CAB MTD PARTS

08-03448-001 VALVE-AIR ROCKER W/ELC SW 1
26-03132-04S1L062 Tubing, #4, Nylon, Silver (62 ) 1
INTERAXLE TOGGLE VALVE TO REAR

FIREWALL MANIFOLD (300)

Page: 8

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 16



Chassis:   Build Date: 03/22/05  Plant: DENT
 0300-380-JGW REAR AXLE SHIFT CONTROL CHASSIS PIPING
REAR AXLE SHIFT CONTROL CHASSIS PIPING

SK29478-001 INSTL, XMBR SHIFT CONTROL

INTERAXLE DIFF LOCK HOSES

26-03132-04S1LCTL Tubing, #4, Nylon, Silver, Bulk 1
RR FLOOR MANIFOLD (CONV) OR FLOOR

JUNCTION PLATE TO ANCHOR ELBOW (300)

26-03423-022 Air Brake Hose Assy, SAE Flared, 
Crimped, (#4 x 22")

1
ANCHOR ELBOW TO INTERAXLE SHIFTER

INTERAXLE DIFF LOCK FITTINGS

26-03494 Fitting - Union, Bulkhead (#4 X 90 1
26-01656 Elbow Connector, 90 Deg (1/4" MP x 

 
1

 0300-700-AAX AIR SUSPENSION DUMP VALVE CONTROLS
AIR SUSPENSION DUMP VALVE CONTROLS

08-03333-009 Rocker Air Valve, Suspension Dump 1
26-02532-062 Tubing, Nylon, Black, #4 (62") 1
AIR TOGGLE TO FIREWALL DELIVERY

 0320-300-ACB WABCO D-SERIES ABS HARDWARE
WABCO D-SERIES ABS HARDWARE

SK20553-001 INSTL-RR ABS SENSOR-AIR

F95-6035 ROUTING HEATER HOSES

SK29377 ROUTING ABS SENSOR CABLE

NOTE: INSTL SENSOR HOLDERS ON REAR

SIDE OF REAR DRIVER

NOTE: ABS HARNESS IS ROUTED TO

REAR DRIVER

C11-1052 Bracket, ABS Sensor Holder 2
16-08627 Sensor - Wabco, ABS 2
16-05392 ABS Sensor Bushing 2
201472000 Cable Clip, ABS Sensor 2
09-021-022 Clip - ABS 10

 035P-300-AAC LH FORWARD REAR BRAKE
LH FORWARD REAR BRAKE

C75-1A0M00AB2060342 Rear Brake Assembly, ES-L (16.5" x 
 CCW, 60 Deg

1

 035P-300-BAC RH FORWARD REAR BRAKE
RH FORWARD REAR BRAKE

C75-1A0M00AB1060342 Rear Brake Assembly, ES-L (16.5" x 
"), CW, 60 Deg

1

 035P-300-CAC LH REAR REAR BRAKE
LH REAR REAR BRAKE

C75-1A0M00AB2070342 Rear Brake Assembly, ES-L (16.5" x 
"), CCW, 70 Deg

1

 035P-300-DAC RH REAR REAR BRAKE
RH REAR REAR BRAKE

C75-1A0M00AB1070342 Rear Brake Assembly, ES-L (16.5" x 
  70 Deg

1

 0350-300-AAH REAR BRAKE CLOCKING ANGLE
REAR BRAKE CLOCKING ANGLE

SK29190-180 INSTL BRAKE, FWD RR AXLE

SK29191-180 INSTL BRAKE, RR RR AXLE

 0500-A00-000 ENGINE S/N SMXS25698
ENGINE S/N SMXS25698

MAIN TRANS S/N SP0089138

 051P-500-AAC CAT C15 ACERT ENGINE, 475HP,
CAT C15 ACERT ENGINE, 475HP,

2100RPM, 1850LB-FT AT 1200RPM -

NON-BRAKESAVER

- 15.5IN CERAMIC CLUTCH

- BENDIX 15.8 CFM AIR COMPRESSOR

- HAND PRIMER PUMP

- CAT COMPRESSION BRAKE

E1J4G1B5DH95AG9L9E ENG-C15,ACERT,475 HP,PNG 1

 0510-300-B17 DELCO 12 VOLT STARTER
DELCO 12 VOLT STARTER

1990490 Starter, 42MT, 12v 1
27-00544-007 Bolt, 12 Point Head (5/8"-11UNC x 

 r  
3

27-00304-010 Lock Washer (5/8") 3
27-00316-008 Hex Nut, (1/2-13), UNC-2B 1

Corrosion PreventativeNOTE: AFTER COMPLETING ELECTRICAL

CONNECTIONS APPLY CORROSION

Page: 9

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 17



Chassis:   Build Date: 03/22/05  Plant: DENT
PREVENTATIVE TO TERMINALS OF

STARTER SOLENOID AS REQUIRED

 0510-303-BAH DELCO 130 AMP - 22SI ALTERNATOR
DELCO 130 AMP - 22SI ALTERNATOR

19020388 ALTERNATOR 1

 0510-304-AAC CHASSIS AND RADIATOR GROUNDING
CHASSIS AND RADIATOR GROUNDING

SK30377 INSTL CHASSIS GROUNDING

SK30381 INSTL CHASSIS GROUNDING

P95-6032 ROUTING CHASSIS GROUND

W34-6001-050 Hex Bolt (3/8" x 2"), Stainless 1
27-00801-006 Flat Washer (3/8"), Stainless Steel 2

27-00801-006 Flat Washer (3/8"), Stainless Steel 2
27-00809-006 Hex Nut (3/8-16) 1
27-00803-006 Lock Nut (3/8-16), Stainless Steel 1
RADIATOR GROUND HARDWARE

27-00204-006 Screw, Self Tapping (1/4-20 x 3/4") 1
27-00428-004 Flat Washer (1/4") 1
RADIATOR TO FRAME GROUND

16-10450-01700 Jumper Wire (1700mm) 1
STARTER TO FRAME RAIL GROUND

16-06911-20BC0600 Battery Cable, Negative (600mm) 1

 0510-700-AKU ENGINE HARNESS
ENGINE HARNESS

P94-6009 DIAGRAM SYSTEM CAT ENGINE

P95-6008 ROUTING HARNESS C15

P92-6283-1113 Wiring Harness, Engine, Cat C15 
Acert

1
HARDWARE FOR ATTACHING HARNESS

STANDOFF TO BACK OF ENGINE BLOCK.

27-00767-004 Hex Bolt (3/8-16 X 1") 1
27-00790-006 Flat Washer (3/8") 1
27-00562-006 Lock Washer (3/8") 1
ENG BLOCK GROUND-PLC SS WASHER ON ENG

GND STUD.INSTL ENG GND TERM ON STUD.

PLC 2ND SS WASHER ON ENG GND STUD.

27-00801-006 Flat Washer (3/8"), Stainless Steel 2
STANDOFFS ON LH SIDE OF ENGINE

(CUSHION CLAMPS INCLUDED W/ HARNESS)

07-00548 Support Bracket 1
27-00428-004 Flat Washer (1/4") 1
27-01378 U-Nut (M6 x 1.00) 1
W01-10-01P57N020B Pan Head Machine Screw (M6 x 1.00 x 

 
1

27-00562-004 Lock Washer (1/4") 1
CUSHION CLAMP ON LH SIDE OF

ENGINE ABOVE STARTER

22-01151-040 Cushioned Clamp (2-1/2") 1
27-00312-005 Hex Nut, (5/16") 1
27-00790-005 Flat Washer (5/16") 1
27-00562-005 Lock Washer, (5/16") 1
ALT WIRE SUPT

22-01618-002 Cable Tie, Heavy Duty 1
22-01620 Tie Strap, Heavy Duty 1
27-00268-005 Hex Bolt (1/4-20 x 1-1/4") 1
27-00428-004 Flat Washer (1/4") 2
27-00312-004 Hex Nut (1/4") 1
27-00562-004 Lock Washer (1/4") 1
05-17791 Support Bracket 1

 0510-700-CER ALTERNATOR MOUNTING
ALTERNATOR MOUNTING

D68-6000-064 PULLEY-ALTERNATOR 1
27-00784-110 Hex Bolt (M10 x 1.50 x 110mm) 4
27-00790-006 Flat Washer (3/8") 4

 0510-700-EHC STARTER SYSTEM RELAY & CIRCUIT BREAKER
STARTER SYSTEM RELAY & CIRCUIT BREAKER

P92-6459-1211 Wiring Harness, Engine, Cat, Charge,
   r

1
P22-6003 Cover, 2-Fuse Power Distribution 

Center
1

Page: 10

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 18



Chassis:   Build Date: 03/22/05  Plant: DENT
MAIN CAB POWER INSTL HARDWARE

K169-154-8 Hex Nut, Self Locking (M8 x 1.25) 1
27-00801-005 Flat Washer (5/16"), Stainless Steel 1

PDC BRACKET INSTL HARDWARE

27-00204-008 Screw - Tapping (1/4-20 X 1") 2

 0510-700-GDW ELECTRONIC ENGINE CONTROL
ELECTRONIC ENGINE CONTROL

SK28948 INSTL SERVICE BRAKE RELAY

SK28832-004 INSTL CAB ELEC ENG HARN

SK30368 CAT ENG RATINGS FOR 2002

SK28835 FIREWALL CONNECTIONS

SK27003 ROUTING, CAT C10/C12 ENGINE

SK25561 ROUTING,CAT C15/C16 ENGINE

SK29328 SCHEMATIC CAT ELECTRONIC

SK17333 INSTL CLUTCH SWITCH

SK29277 FUSE/CB LOCATION

SK29419 CAT ELECTRONIC ENGINE

SK28834 SPARE POWER CONN

SK29725 CAT C10/C12/C15/C16 ENG PARAMS

SK29726 CAT ENGINE RATING NUMBERS

PH16-00007 ROUTING FIREWALL HARNESS

SK29331 ROUTING FIREWALL HARNESS

PH16-00007 ROUTING FIREWALL HARNESS

SK29331 ROUTING FIREWALL HARNESS

PH16-00007 ROUTING FIREWALL HARNESS

SK29331 ROUTING FIREWALL HARNESS

PH16-00057 ROUTING, ENGINE HARNESS

16-04830 Toggle Switch, Double Pole, Single 1
16-04831 Switch - Toggle, Momentary (SPDT) 1
17-04324 LABEL-CRUISE 1
17-01706 Nut, Slotted (15/32"-32) 2
5SCL1P Potted Light Clip 1
16-04996 Clutch Switch, Gold 1
16-03263 Jumper Wire, 14 Ga 2
16-06745 Lamp Assembly - Dash, Potted 1
16-03405 Relay, Single Pole-Double Throw, 30 1
20-05288-004 Edge Guard, Black (4") 1
 Edge Guard, BlackHDWE FOR MTG SERVICE BRAKE RELAY

27-00428-003 Flat Washer (3/16") 1
27-01426-004 Screw, Phillips Head, Thread Rolling

(#10-24 x 1/2")
1

HARDWARE CLUTCH SWITCH BRACKET TO

CLUTCH BRACKET

27-00237-016 SCREW-MACH RND SLTD #6-32NCX1 ZN/CLR 2
27-00307-010 Hex Nut (#10-24 x 10mm) 2
27-00498-003 Star Washer, Internal Tooth (3/16") 2
16-08788 Harness Assembly - Cab Electronic 1
16-08897-0200 HARNESS-CAT ADD ON 1
16-08664 Wiring Harness, Cruise Control 1
16-04251-005 Fuse - Blade Type (5 Amp) 1
16-04251-010 Fuse, Blade Type (10 Amp) 1

 0510-700-HGM ENGINE PROTECTION SYSTEM
ENGINE PROTECTION SYSTEM

SK29112 INSTL ECU POWER HARNESS

16-10399-1001500 ECU Power Harness Assembly (1500mm) 1

 0510-702-FAK LOW COOLANT WARNING
LOW COOLANT WARNING

86714A1 Coolant Level Sensor 1
16-06341-1500 Jumper Wire, Coolant Sensor (150mm) 1
ROUTE COOLANT JUMPER ALONG FIREWALL

WITH A/C LINES & PLUG INTO THE

ENGINE HARNESS

16-05919 Lamp Socket 2
16-08187 Light Bulb, Wedge Base (#73) 1
ADD BULB FOR LOW WATER INDICATOR

AT POSITION 17

16-05937-0700 Jumper Wire, 16 Ga, (700mm) 1
ADD JUMPER FROM CONN P2-4 TO CIRCUIT

Page: 11

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 19



Chassis:   Build Date: 03/22/05  Plant: DENT
EE60 ON ELECTRONIC ENGINE HARNESS

 0520-701-AAL FRONT ENGINE MOUNTS
FRONT ENGINE MOUNTS

SK17889 INSTAL ENGINE KNEES

MOUNT ENG SUPT ON REAR SIDE OF KNEES

A11-6032 Bracket - Engine Support Front, LH 1
A11-6032R Bracket - Engine Support Front, RH 1
05-15046M002 Front Engine Support 1
05-16401 Front Mount, Rubber 2
05-09057 Snubber Washer (25/32" ID X 2-3/4" 2
05-09121 Washer - Snubbing (25/32" ID X 

-  
2

27-01118-220 Hex Bolt (M16 X 2.00  X 220mm) 4

27-01118-090 Hex Bolt (M16 X 2.00  X 90mm) 4
27-00789-018 Hex Bolt (3/4-16 x 4-1/2") 2
27-00790-012 Flat Washer (3/4") 2
27-00791-012 Lock Nut (3/4-16) 2
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 8
27-00790-010 Flat Washer, Hardened (5/8") 16

 0520-701-BBM REAR ENGINE MOUNTS - ALUM
REAR ENGINE MOUNTS - ALUM

SK17944 INSTAL ENGINE SUPPORT

LOCATE REAR ENGINE BRKT @ X=1525

IN POSITION #2

05-15034M000 Bracket, Engine Support, Rear 2
05-18695L Support - Engine, Rear, LH 1
05-18695R Support - Engine, Rear, RH 1
CB2203-72 Engine Mount, Rear 4
05-18713 Washer - Snubbing (21/32" ID X 

-    1
4

27-00788-017 Hex Bolt (5/8-11 x 4-1/4") 4
27-00790-010 Flat Washer, Hardened (5/8") 8
27-00792-010 Lock Nut (5/8-11) 4
27-00780-010 Hex Bolt, Self Locking, 3/4 in-10 

   
8

27-00790-012 Flat Washer (3/4") 8

 0520-701-C02 REAR ENGINE MOUNT SHIMS
REAR ENGINE MOUNT SHIMS

05-15073 Shim - Engine Support, Rear (3.04mm) 2

 0521-700-FAF OMIT ETHER INJECTION
OMIT ETHER INJECTION

SK27345 INSTAL PLUG

26-01984-002 Plug, Square Head (1/8") 1

 0521-701-ABX ENGINE FAN
ENGINE FAN

4735-44003-12 Fan - Engine, 11 Blade (32") 1
27-00791-006 Lock Nut (3/8-24) 6
27-00790-006 Flat Washer (3/8") 6

 0521-701-BFS HORTON DRIVEMASTER FAN CLUTCH
HORTON DRIVEMASTER FAN CLUTCH

REF - 15IN FAN CENTER

REF - 1.2:1 FAN DRIVE RATIO

D95-6007-015 ROUTING-FAN CLUTCH HOSE

F17-1000-317 Fan Clutch 1
FAN CLUTCH MOUNTING HARDWARE

NOTE: USE CAT WASHERS AND NUTS

NOTE: APPLY LOCTITE TO STUD THREAD

27-00312-008 Hex Nut, (1/2") 2
27-00790-008 Flat Washer (1/2") 2
26-02712-096 Medium Pressure Wire Braid Hose 

Assembly (#4 x 96")
1

FAN CLUTCH TO SOLENOID

26-03059-016 Nipple (1/8" MP X 1/8" MP X 4") 1
26-02114 Connector-90 Deg (1/8" FP X #4 

Flare)
1

AIR HOSE ROUTING HARDWARE

22-01151-008 Cushioned Clamp (1/2") 3
22-01151-010 Cushioned Clamp (5/8") 2
27-00767-005 Hex Bolt (3/8-16 X 1-1/4") 2

 0521-701-CFE FAN CLUTCH HARDWARE
FAN CLUTCH HARDWARE

Page: 12

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 20



Chassis:   Build Date: 03/22/05  Plant: DENT
SK29640-003 INSTL FAN CLT SOL VALVE

G90-6006 Solenoid Valve, w/ Bracket, Normally 1
26-01643 Fitting - Straight (1/8" MP X #4 1

26-02493 Connector - Straight (1/8" MP X #4 1
17-04247 Fiber Optic Bezel 1
16-08642 SWITCH-TOGGLE DPDT SPCL 1
17-01706 Nut, Slotted (15/32"-32) 1
A53-1001-6 Warning Label, Keep Clear of Engine 2
22-01151-022 Cushioned Clamp (1-3/8") 1

 0521-701-ECH FAN HARDWARE
FAN HARDWARE

D95-6007-024 ROUTING-BELTS

D84-1000-3082520 BELT-POLY 8 RIBS X 2520 ORION 1
D84-1000-3061340 BELT-POLY 6 RIBS X 1340 ORION 1

 0521-702-BAR COMPRESSOR PIPING-BENDIX 15.8 AIR COMP
COMPRESSOR PIPING-BENDIX 15.8 AIR COMP

D2111-4227 Fitting - Adapter (#10 MSAE X #10 1
26-01664 Connector-45 Deg (1/8" MP X #4 

)
1

 0521-702-EBZ COMPRESSOR TEFLON HOSE
COMPRESSOR TEFLON HOSE

#10 HOSE

D95-6007-013 ROUTING - AIR COMP DISCHG

PH05-00061 TEFLON HOSE COMP DISCHARGE

G50-6000-039 Hose, Compressor Discharge (#10 x 1
05-16641 Bracket, Spring Anchor, Steel 1
22-01151-016 Cushioned Clamp (1") 1
27-00767-004 Hex Bolt (3/8-16 X 1") 1
27-00790-006 Flat Washer (3/8") 2
27-00792-006 Lock Nut (3/8-16) 1
27-00269-005 Hex Bolt (5/16-18 x 1-1/4") 1
27-00790-005 Flat Washer (5/16") 1
27-00562-005 Lock Washer, (5/16") 1
27-00412-006 Washer - Lock, External Tooth (3/8") 1
05-00894 Standoff - Bracket 1
22-01151-010 Cushioned Clamp (5/8") 1
27-00784-030 Hex Bolt (M10 x 1.50 x 30mm) 2
27-00790-006 Flat Washer (3/8") 4
27-01000-010 Lock Nut (M10 x 1.50), w/ Nylon 2

 0522-700-AAS CAT COMPRESSION ENGINE BRAKE
CAT COMPRESSION ENGINE BRAKE

SK28832-004 INSTL CAB ELEC ENG HARNESS

SK29419 CAT ELECTRONIC ENGINE

** ENGINE BRAKE SUPPLIED W/ ENGINE

ENGINE BRAKE MANUAL

16-08641 SWITCH-TOGGLE SPECIAL 1
16-03399 Toggle Switch, SPST 1
17-03628 LABEL-ENGINE BRAKE 1
17-01706 Nut, Slotted (15/32"-32) 2
17-04247 Fiber Optic Bezel 2
16-08665 HARNESS-ENGINE BRAKE 1
16-03405 Relay, Single Pole-Double Throw, 30 

p
1

 0524-700-BCE SPIN-ON FUEL FILTER
SPIN-ON FUEL FILTER

A97-6043 DRILLING FR LH U/H FR COMP

SK29892-001 SHT 1 VIEW B INSTL & PLMG

D11-6074 Bracket - Fuel Filter 1
3930618S Remote Filter Head 1
26-01660 Elbow Connector, 90 Deg (1/2" NPTF x

  Brass
1

FF105-06 Fuel Filter 1
27-00767-005 Hex Bolt (3/8-16 X 1-1/4") 4
27-00562-006 Lock Washer (3/8") 4
27-00428-006 Flat Washer, Steel, Zinc Plated, 4
26-02858-034 Wire Braid Medium Pressure Hose 

Assembly (#10 x 34")
1

FUEL HOSE FROM FF TO ENGINE

27-00566-004 Lock Nut (1/4") 2
27-00268-004 Hex Bolt (1/4-20 x 1") 1

Page: 13

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 21



Chassis:   Build Date: 03/22/05  Plant: DENT
27-00428-004 Flat Washer (1/4") 2
05-16856 Bracket, Battery Cable 1
22-01151-026 Cushioned Clamp (1-5/8") 1

 0525-700-AGK WATER FILTER - FRAME MOUNTED
WATER FILTER - FRAME MOUNTED

D95-6007-003 ROUTING-WATER FITTING

D95-6007-010 ROUTING-VENT,SURGE HOSE

D11-6074 Bracket - Fuel Filter 1
204163P Coolant Filter Head 1
WF2071 Coolant Filter, Cummins 1
26-01712 Connector-90 Deg (3/8" MP X #6 Barb) 1

26-01739 Connector - Straight (3/8" MP X #6 1
27-00767-005 Hex Bolt (3/8-16 X 1-1/4") 4
27-00428-006 Flat Washer, Steel, Zinc Plated, 4
D2115-2876 Fitting - Adapter (1-1/16-12 X 1/2") 2
26-02796 Bushing (1/2" X 3/8") 2
26-02862 Connector-90 Deg (3/8" FP X 3/8" MP) 1
26-01738 Valve - Shutoff, 90 Deg Angle 2
05-16860-006 Hose Clamp, Mini, Lined (3/8") 4
07-05981-022 HOSE-COOLANT,ENG 0.38" 1
 07-05981 HOSE-COOLANT #6XL" J20R3EC-D1 EPDM 

KVLR
1

ENGINE TO WATER FILTER

07-05981-026 Hose - Coolant (3/8" ID X 26") 1
 07-05981 HOSE-COOLANT #6XL" J20R3EC-D1 EPDM 

KVLR
2

WATER FILTER TO ENGINE

 053P-501-AAC FULLER RTLO18918B TRANSMISSION
FULLER RTLO18918B TRANSMISSION

T-A9C11D5A031010000 PNG-EATON TRANSMISSION 1

 0530-300-NKR WATER TO OIL TRANSMISSION COOLER PLMBG
WATER TO OIL TRANSMISSION COOLER PLMBG

SK29077 TRANS PLUMBING ROUTING

D95-6007-003 ROUTING - WATER FITTINGS

D95-6007-010 ROUTING - VENT,SURGE TANK

07-07053-1800 Hose, Silicone, 3/4 in ID, 1800mm 1
ENGINE TO TRANS COOLER

07-07053-2800 Hose, Silicone, 3/4 in ID, 2800mm 1
TRANS COOLER TO RADIATOR CONN

PG100 PLASTIC COIL SLEEVE SIZE 16 1
INSTALL ON RTN HOSE AT TRANS COOLER

26-02476 Bushing (7/8" Straight X 1/2" FP) 1
26-01694 Connector, 90 Deg (1/2" MP to #12 

Clamp
1

933-270-10H Clamp, Constant Tension (27mm) 3
933-270-10H Clamp, Constant Tension (27mm) 1
27-00562-004 Lock Washer (1/4") 3
27-00312-004 Hex Nut (1/4") 3
27-00428-004 Flat Washer (1/4") 6
22-01151-016 Cushioned Clamp (1") 3
TRANS COOLER RETURN FITTING

26-01694 Connector, 90 Deg (1/2" MP to #12 1

 0530-300-PAE TRANS OIL COOLER MTD ON TRANSMISSION
TRANS OIL COOLER MTD ON TRANSMISSION

 0530-500-F12 INSTRUCTION MANUAL
INSTRUCTION MANUAL

TRDR0800 MANUAL-DRIVER INSTRUCTION 1

 0530-500-KBR FULLER ROADRANGER SYNTHETIC LUBE
FULLER ROADRANGER SYNTHETIC LUBE

NOTE-OIL CAPACITIES ARE APPROXIMATE

DEPENDING ON INCLINATION OF

TRANSMISSION. ALWAYS FILL

TRANSMISSION TO LEVEL OF

FILLER OPENING.

05-17783 Synthetic Lube, 50 wt 15
E53-6000 Decal, "Synthetic Lubricant" 1

 0530-500-LAP FULLER SHIFT KNOB
FULLER SHIFT KNOB

S2588 Valve Assembly, Roadranger 1

Page: 14

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 22



Chassis:   Build Date: 03/22/05  Plant: DENT
 0530-700-A11 TRANSMISSION HARDWARE
TRANSMISSION HARDWARE

SK18719 PLUMBING AIR SHIFT CONTROL

SK27172 SHIFTER BOOT PLATE INSTL

22-01151-010 Cushioned Clamp (5/8") 1
26-02957-066 Air Shift Tubing, Red/Black, Nylon 1
 26-02957-000 Tubing, Air Shift, Bulk 5
26-02957-084 Air Shift Tubing, Red/Black, Nylon 1
 26-02957-000 Tubing, Air Shift, Bulk 7
27-00316-008 Hex Nut, (1/2-13), UNC-2B 1
21-635 Backup Lamp Switch 1

622715 O-Ring 3
05-17807-001 Shifter Boot 1
05-17809 Shifter Boot Retainer, Aluminum 1
27-00341-004 Self Threading Screw (#10-24 x 1/2") 6

 0530-700-BAP TRANS AIR PLUMBING
TRANS AIR PLUMBING

26-03132-04GRN075 Tubing, #4, Nylon, Green (75") 1
HOT LINE- TRANS TO CAB MANIFOLD

26-02491 Connector - Straight (3/8" MP X #4 1

 0530-700-CCZ SHIFT LEVER * PAINTED *
SHIFT LEVER * PAINTED *

05-17049 LEVER-SHIFT, W/ISOLATOR 1

 0530-701-A02 TRANS SUPT MTG HARDWARE
TRANS SUPT MTG HARDWARE

22-00923 Hold-down Clip 2
05-02657 Spring - Transmission Support 2
27-01225-012 Flat Washer (M12) 2
27-01223-012 Lock Nut (M12) 2
27-01117-150 Hex Bolt (M12 X 1.75 X 150mm) 2
27-00275-010 Hex Bolt (3/8-24 x 2-1/2") 2
27-00791-006 Lock Nut (3/8-24) 2
27-00428-006 Flat Washer, Steel, Zinc Plated, 4

 0530-701-BBE TRANS SUPPORT CHANNEL AND BRACKET
TRANS SUPPORT CHANNEL AND BRACKET

SK17137 INSTAL TRANS REAR SUPPORT

05-15145 Bracket, Transmission Support 1
05-15137 Channel - Support 1

 0530-701-D01 FLYWHEEL HOUSING HARDWARE
FLYWHEEL HOUSING HARDWARE

27-01394-006 Hex Bolt (7/16-14 X 1-1/2") 12
27-00790-007 Flat Washer (7/16") 12

 0570-700-C18 DUAL DONALDSON 15IN STAINLESS AIR CLNR
DUAL DONALDSON 15IN STAINLESS AIR CLNR

COWL MOUNTED

05-19188 Air Cleaner Assembly, Stainless 
 

2

 0570-701-AAQ DUAL COWL MOUNTED AIR CLEANER- 15IN
DUAL COWL MOUNTED AIR CLEANER- 15IN

SK17769 INSTAL AIR CLNR

D11-6084 BRACKET-AIR CLEANER SST 2
05-15215 Strap - Air Cleaner (15") 4
STRAP MOUNTING BOLTS

27-00805-012P Hex Bolt (3/8-16 x 1-1/2"), Polished
a s  

8
27-00801-006P Flat Washer (3/8"), Polished 16
27-00810-006P Lock Washer (3/8"), Polished 16
BRACKET MOUNTING BOLTS

27-00805-010P Hex Bolt (3/8-16 x 1-1/4"), Polished
 e

8
27-01395-7921 Insert - Threaded (3/8-16) 8

 0570-702-A02 AIR CLEANER OUTLET ELBOW
AIR CLEANER OUTLET ELBOW

DUAL AIR CLEANER

05-15796 Elbow - Air Intake, 96.75 Deg (7" 2
05-12030-080 Hose Clamp, High Torque (8") 2
26-01984-002 Plug, Square Head (1/8") 1

 0570-702-CGD DUAL COWL MOUNTED AIR CLEANER PIPING
DUAL COWL MOUNTED AIR CLEANER PIPING

Page: 15

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 23



Chassis:   Build Date: 03/22/05  Plant: DENT
D95-6007-006 SHT 1 A/C PIPING - C15

D66-6151 Pipe - Air Intake, LH 1
05-12030-080 Hose Clamp, High Torque (8") 2

D66-6152 PIPE-AIR INTAKE Y 6" ALUM 1
05-05649 Hump Hose (6" ID x 6") 1
05-12030-070 Hose Clamp, High Torque (7") 2

 0570-702-KAJ ENGINE INLET PIPING
ENGINE INLET PIPING

D95-6007-006 SHT 2 INSTL A/C PIPING

05-10551-016 Pipe, Aluminum (6" OD x 4") 1
05-17102 Elbow - Rubber, Hump Hose (6") 1

D04-6020 ELBOW-RUBBER AIR 90DEG 6" 1
05-12030-070 Hose Clamp, High Torque (7") 4

 0600-300-AAD EATON 15.5IN VCT PLUS EASY PEDAL
EATON 15.5IN VCT PLUS EASY PEDAL

MANUAL ADJUST CLUTCH

108925-25 Clutch Assembly 1
27-00277-010 Hex Bolt (7/16-14 x 2-1/2") 8
27-00562-007 Lock Washer (7/16") 8

 0600-700-ABA CLUTCH CONTROL - CAB - FRAME MTD
CLUTCH CONTROL - CAB - FRAME MTD

REMOTE LUBE HOSE FOR CLUTCH LINKAGE

SK25498 ASSY-CLUTCH LINKAGE

SK27805 INSTALL CLUTCH LINK LUBE

06-00754 Pedal Pad, Rubber 1
06-00007 Clutch Pedal Pad, Metal 1
06-01090 Rod - Clutch Pedal 1
27-00275-007 Hex Bolt (3/8-24 x 1-3/4") 1
27-00428-006 Flat Washer, Steel, Zinc Plated, 2
27-00791-006 Lock Nut (3/8-24) 1
1610B Grease Fitting 2
06-01091 Seal - Clutch Rod 1
06-01089 Retainer - Clutch Seal 1
27-00341-004 Self Threading Screw (#10-24 x 1/2") 4
06-01186 Clutch Linkage Assembly 1
06-01067 Clutch Return Spring 1
06-01102 Bracket, Clutch Return Spring 1
26-01655 Connector, Brass, Elbow, 90 Deg, 

    l e
2

26-01728 Connector - Bulkhead Adapter (1/8" 
M

2
26-02712-076 Medium Pressure Wire Braid Hose 

   
1

26-01643 Fitting - Straight (1/8" MP X #4 1
26-02712-068 Medium Pressure Wire Braid Hose 

   
1

26-01643 Fitting - Straight (1/8" MP X #4 1

 0600-700-BAG CLUTCH CONTROL - TRANSMISSION
CLUTCH CONTROL - TRANSMISSION

SK25498 CLUTCH LINKAGE ASSY

06-00530 Clutch Shaft, RH 1
105C137 Clutch Release Yoke 1
330231 Cap Screw, Hex Head 2
27-00562-007 Lock Washer (7/16") 2
06-01093 Clutch Release Shaft 1
06-00976 Clutch Shifter Shaft Key 1
05-11695 Woodruff Key (#18) 1
06-00187 Washer (1-1/2") 1
06-00715 Clutch Shaft Lever 1
06-00910M014 Clutch Adjusting Lever Flange 1
27-00790-012 Flat Washer (3/4") 1
27-00442 Lock Nut (3/4-16) 1
127760 Clutch Brake 1

 0600-700-C02 CLUTCH PUSH ROD HARDWARE
CLUTCH PUSH ROD HARDWARE

SK25498 CLUTCH LINKAGE ASSY

06-00984 Rod End, Tie Rod 1
06-01106 Jam Nut, 1/2-20 UNF, RH Thread 1
27-00279-010 Hex Bolt (1/2-20 x 2-1/2") 1
27-00428-008 Flat Washer (1/2") 3

Page: 16

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 24



Chassis:   Build Date: 03/22/05  Plant: DENT
27-00791-008 Lock Nut (1/2-20) 1
27-00791-008 Lock Nut (1/2-20) 1
27-00279-011 Hex Bolt  (1/2-20 x 2-3/4") 2

27-00428-008 Flat Washer (1/2") 5
27-00791-008 Lock Nut (1/2-20) 1
J21270-14 Rod End - Elastomeric 1
06-01105 Jam Nut, 1/2-20 UNF, LH Thread 1
27-00279-010 Hex Bolt (1/2-20 x 2-1/2") 1
27-00428-008 Flat Washer (1/2") 3
27-00791-008 Lock Nut (1/2-20) 1

 0600-700-DEA CLUTCH PUSH ROD
CLUTCH PUSH ROD

06-01150-370 LINK-CLUTCH LWR AL HEXBAR 1/2-20NF 
D&T

1

 0600-700-E01 PILOT BEARING
PILOT BEARING

NOTE: INSTALL PILOT BEARING PER

PETERBILT MFG STD 0520.021

05-18810 Pilot Bearing, Transmission 1

 0600-700-FCE REMOTE LUBE HOSES
REMOTE LUBE HOSES

SK27805 INSTALL CLUTCH LUBE HOSE

SK28577 INSTL CROSS-SHAFT LUBE HOSE

26-02712-061 Medium Pressure Wire Braid Hose 
m y (#4 x 61")

1
16-02814 Grommet 1
26-01643 Fitting - Straight (1/8" MP X #4 1
1610B Grease Fitting 1
26-01643 Fitting - Straight (1/8" MP X #4 

e
1

26-01728 Connector - Bulkhead Adapter (1/8" 1
26-01643 Fitting - Straight (1/8" MP X #4 

F
1

26-01643 Fitting - Straight (1/8" MP X #4 1
21503H604J02-07200 Grease Lube Line 1
RH CROSS-SHAFT LUBE HOSE

26-01962 Connector-90 Deg (1/8" MP X 1/8" MP) 1
22-01151-008 Cushioned Clamp (1/2") 2
21503H604J02-05200 Grease Lube Line 1
LH CROSS-SHAFT LUBE HOSE

26-01962 Connector-90 Deg (1/8" MP X 1/8" MP) 1
26-01728 Connector - Bulkhead Adapter (1/8" 2
1610B Grease Fitting 2
01-52622 Bracket, Remote Lube, Steel 1
22-01684 "Remote Lube" Decal 1

 0700-700-ADB RADIATOR ASSY
RADIATOR ASSY

NOTE: SURGE TANK MTD TO UPPER

LH FIREWALL

D97-6057 SURGE TANK MTG

07-06657A041 Radiator Assembly 1
F86-6008 Radiator Surge Tank Assembly 1
27-00268-003 Hex Bolt (1/4-20 x 3/4") 4
27-00428-004 Flat Washer (1/4") 4
27-00562-004 Lock Washer (1/4") 4
07-03413-050 Radiator Overflow Hose (5/16" ID X 1
22-01149-016 Cushioned Clamp, (1") 1
27-00268-004 Hex Bolt (1/4-20 x 1") 1
27-00428-004 Flat Washer (1/4") 2
27-00562-004 Lock Washer (1/4") 1
27-00312-004 Hex Nut (1/4") 1

 0700-700-B07 RADIATOR MOUNTING
RADIATOR MOUNTING

SK19408 INSTAL RADIATOR MOUNTS

07-03286 Bushing - Radiator 4
27-00792-010 Lock Nut (5/8-11) 2
27-00776 Shim, (5/8") 4
27-00273-007 Hex Bolt (3/8-16 x 1-3/4") 1
27-00428-006 Flat Washer, Steel, Zinc Plated, 2
27-00562-006 Lock Washer (3/8") 1

Page: 17

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 25



Chassis:   Build Date: 03/22/05  Plant: DENT
27-00312-006 Hex Nut (3/8") 1

 0700-700-FFV ENGINE MTD RADIATOR TIE RODS & BRKTS
ENGINE MTD RADIATOR TIE RODS & BRKTS

D95-6007-001 RTG - RADIATOR TIE RODS

RH ENGINE MOUNTED TIE ROD BRACKET

SUPPLIED W/ ENGINE

RH RADIATOR MTD TIE ROD BRKT & TIE ROD

F11-6141 BRACKET-TIE ROD RADIATOR RH STL 1
27-01386-005 Lock Nut (5/16-18) 4
F65-6025-680035 ROD-TIE SINGLE BEND STL 1

07-02552 Tapered Bushing 2
27-00275-011 Hex Bolt (3/8-24 x 2-3/4") 1
07-00682 Flat Washer (13/32" x 1-1/4") 1
27-00791-006 Lock Nut (3/8-24) 1
27-00532-010 Hex Bolt, (1/2-13 x 2-1/2 in), Grade

  
1

27-00428-008 Flat Washer (1/2") 2
27-00792-008 Lock Nut (1/2-13) 1
LH ENGINE MOUNTED TIE ROD BRACKET

LH RADIATOR MTD TIE ROD BRKT & TIE ROD

F11-6126 Bracket, Engine Mounted Tie Rod, LH 1
27-00499-004 Hex Bolt  (3/8-16 X 1") 2
27-00790-006 Flat Washer (3/8") 2
F11-6154 BRACKET-TIE ROD RADIATOR LH STL 1
27-01386-005 Lock Nut (5/16-18) 4
F65-6011-0650 ROD-TIE STRAIGHT STL 1
07-02552 Tapered Bushing 4
27-00275-011 Hex Bolt (3/8-24 x 2-3/4") 2
07-00682 Flat Washer (13/32" x 1-1/4") 2
27-00791-006 Lock Nut (3/8-24) 2
DO NOT REUSE 5/16-18 SERRATED

FLANGE LOCKNUT. REPLACE WITH A NEW

LOCKNUT WHEN INSTALLING BRACKETRY

AND EQUIPMENT ON RADIATOR TANKS.

 0700-700-GBX FAN SHROUD W/ RING
FAN SHROUD W/ RING

F97-6076 INSTL RING SHROUD

F22-6031M01 Fan Shroud 1
27-00204-005 Screw, Self Tapping (1/4-20 x 5/8") 8
F85-6018 Support - Fan Ring, Lower 1
F85-6042 Support - Fan Ring, LH 1
F85-6033 Support - Fan Ring, RH 1
F91-6013 Shroud - Ring, Fan (32") 1
HARDWARE FOR LOWER BRACKET

27-00428-008 Flat Washer (1/2") 2
27-00532-006 Hex Bolt, (1/2-13 x 1-1/2 in), Grade

8, Zinc Plate
2

HARDWARE FOR UPPER BRACKET

27-00428-006 Flat Washer, Steel, Zinc Plated, 4
27-00784-040 Hex Bolt (M10 x 1.50 x 40mm) 2
27-01000-010 Lock Nut (M10 x 1.50), w/ Nylon 

Insert
2

HARDWARE FOR RING

27-01000-008 Lock Nut (M8 x 1.25), w/ Nylon 4
27-00428-005 Flat Washer (5/16") 6
27-00944-030 Hex Bolt (M8 x 1.25 x 30mm) 2

 0700-700-HAK RECIRCULATION SHIELDS
RECIRCULATION SHIELDS

F97-6077S01 INSTL RECIRCULATION SHIELD

F46-6015 SHIELD-RECIRCULATION TOP ALUM 1
F42-6048 SEAL-RECIRC UPPER 1
07-06671 Retainer Strip 1
F42-6009 SEAL-RECIRC RAD TOP 2
LH & RH RECIRCULATION SHIELD

07-06731 Bracket - Condenser, Upper 2
07-06732 Bracket - Condenser, Lower 2
07-06754 SHIELD-RECIRC LH 1
07-06747 SHIELD-RECIRC RH 1
F42-6047 SEAL-RECIRCULATION SIDE 2

Page: 18

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 26



Chassis:   Build Date: 03/22/05  Plant: DENT
07-06671 Retainer Strip 2
LOWER RECIRCULATION SHIELDS

07-06750L Recirculation Shield, Lower, LH 1

07-06750R Recirculation Shield, Side, LH 1
BOTTOM RECIRCULATION SHIELD

F46-6037 SHIELD-RECIRC LOWER ALUM 1
F42-6049 SEAL-RECIRCULATION LOWER 1
F20-6016 Retainer - Recirculation Shield 1
27-01258-004 Hex Bolt, Black (5/16-18 X 1") 2
27-01259-005 Washer - Flat, Black (5/16") 6
27-01257-005 Lock Washer (5/16" ID) 4

27-01272-005 Hex Nut (5/16-18) 4
27-01022-004 Screw - Thread Rolling, Pan Head 

  1/2")
25

 0700-701-BAW UPPER RADIATOR CONNECTIONS
UPPER RADIATOR CONNECTIONS

D95-6007-002 ROUTING-CAC UPR RAD CONN

D95-6007-003 ROUTING-WATER FITTINGS

F66-6151 PIPE-WATER UPR DIRECTIONAL 2-1/2" 
 

1
D2006-2080 Fitting, Straight (3/8" Hose Bead to

#4  MBO)
1

RADIATOR DRAWDOWN CONNECTION

D2006-3213 Fitting - 45 Deg (#12 MBO X 1") 1

 0700-701-EBD LOWER RADIATOR CONNECTIONS
LOWER RADIATOR CONNECTIONS

F66-6152 PIPE-WATER LWR DIRECTIONAL 3" STL 1
07-05849M007 PIPE-ELBOW LOWER 1
26-01686 Drain Cock (3/8") 1
26-01694 Connector, 90 Deg (1/2" MP to #12 

Clamp)
1

 0700-701-HCY RADIATOR HOSES
RADIATOR HOSES

D95-6007-010 ROUTING-VENT,SURGE HOSE

F95-6049 INSTL SUPT LWR RAD PIPE

07-04148-058 Hose - Rubber (1" ID X 58") 1
TOP TANK TO ENGINE - DRAWDOWN LINE

933-350-10H Clamp, Constant Tension, (35mm) 2
07-05981-038 HOSE-COOLANT #6X38" J20R3EC-D1 EPDM 

KVLR
1

TOP TANK TO ENGINE - VENT LINE

05-16860-006 Hose Clamp, Mini, Lined (3/8") 2
07-05621-010 Hose - Coolant, Radiator (2-1/2" ID 

X 10")
1

UPPER INTMD PIPE TO RDTR INLET

07-05621-007 Hose - Rubber (2-1/2" ID X 7") 1
ENG OUTLET TO UPPER INTMD PIPE

05-17020-044 Hose Clamp, Constant Torque (2-3/4") 4
07-05622-006 Hose - Rubber (3" ID X 6") 1
LWR INTMD ELBOW TO RDTR OUTLET

07-05622-005 Hose - Rubber (3" ID X 5") 1
LWR INTMD PIPE TO LWR INTMD ELBOW

05-17020-052 Clamp - Hose, Constant Torque 
-

6
07-07062-0150 Heater Hose, Silicone (3" ID x 

150mm)
1

ENG INLET TO LWR INTMD PIPE

07-05981-048 Hose - Coolant (3/8" X 48") 1
TOP TANK TO RADIATOR

05-16860-006 Hose Clamp, Mini, Lined (3/8") 2
VENT LINE ROUTING HARDWARE

DCT11 Cable Tie, Dual 1
W62-6000 Mount - Dual Tie Strap 1
22-01618-002 Cable Tie, Heavy Duty 3
22-01264 Cable Tie 1
22-01265 Cable Tie 1
28-00126-012 LOOM-CABLE CNVLTD NYL 1"X12" BLK 2
F11-6183 SUPPORT-RADIATOR PIPE LWR STL 1
LWR RAD PIPE SUPPORT HARDWARE

27-00269-006 Hex Bolt (5/16-18 x 1-1/2") 2
27-00566-005 Lock Nut (5/16") 2
27-00428-005 Flat Washer (5/16") 4
W84-1000 Tie Down Strap 1
LWR RAD PIPE SUPPORT HARDWARE

Page: 19

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 27



Chassis:   Build Date: 03/22/05  Plant: DENT
27-00268-005 Hex Bolt (1/4-20 x 1-1/4") 1
27-00428-004 Flat Washer (1/4") 4
27-00566-004 Lock Nut (1/4") 2

 0700-702-ABZ AIR TO AIR AFTERCOOLING
AIR TO AIR AFTERCOOLING

D95-6007-002 ROUTING - CAC UPR RAD CON

SK25165 INSTL CHARGE AIR COOLER

F31-6049 Charge Air Cooler 1
13-03096 Rubber Mount 4
27-00273-008 Hex Bolt (3/8-16 x 2") 4
27-01218 Flat Washer  (10.3mm ID x 31.7mm OD) 12

27-00566-006 Lock Nut (3/4") 4
07-00682 Flat Washer (13/32" x 1-1/4") 4
D66-6202-375068160F PIPE-STEEL,SINGLE BEND 1
D66-6202-545056230F PIPE-CHARGE AIR, 56 DEG 1
D50-6032 HOSE-HUMP 2
D50-6032 HOSE-HUMP 2
F16-6000-031B413S Hose Clamp, Constant Torque, 

  
4

F16-6000-031B413S Hose Clamp, Constant Torque, 
  

2
F16-6000-031B413S Hose Clamp, Constant Torque, 

  
2

05-18773M003 ADAPTER-ENGINE AIR INTAKE CAST ALUM 1
101-3125 Gasket, Air Intake 1
27-00499-004 Hex Bolt  (3/8-16 X 1") 3
27-00499-007 Hex Bolt (3/8-16 X 1-3/4") 1
27-00790-006 Flat Washer (3/8") 4

 080P-300-AAD TREADLE HOSE HARNESS ASSEMBLY
TREADLE HOSE HARNESS ASSEMBLY

G21-600711A11101 Treadle Hose Harness Assembly 1
 G50-6011-003 HARNESS-TUBING UNDER CAB 1
 D21-6003 Throttle Pedal Assembly, Electronic 

 l
1

 D22-6006M01 Accelerator Pedal Plate 1
 05-18716 Pedal Plate Gasket Kit 1
 27-00269-004 Hex Bolt (5/16-18 x 1") 3
 27-00428-005 Flat Washer (5/16") 6
 27-00566-005 Lock Nut (5/16") 3
 08-03395 Air Bulkhead, BOC, Aluminum 1
 D2031-1308 Fitting - Bulkhead (1/2" PTC To #8 

F
1

 D2031-1258 Fitting - Bulkhead (1/2" PTC) 1
 D2031-1258 Fitting - Bulkhead (1/2" PTC) 1
 D2031-1260 Fitting - Bulkhead (5/8" PTC) 1
 D2031-1260 Fitting - Bulkhead (5/8" PTC) 1
 D2031-1258 Fitting - Bulkhead (1/2" PTC) 1
 08-03081-001 Control Valve, TP-5 1
 D2030-8938 Fitting - 90 Deg (1/2" MP X #10 PTC) 1
 D2030-8935 Fitting - 90 Deg (1/2" PTC X 1/2" 1
 5013136 Dual Brake Valve Assembly w/ Treadle 1
 27-00269-004 Hex Bolt (5/16-18 x 1") 3
 27-00428-005 Flat Washer (5/16") 6
 27-00566-005 Lock Nut (5/16") 3
 05-12093M000 Pedal Pad 1
 27-00428-003 Flat Washer (3/16") 2
 27-00335 Elastic Stop Nut 2
 D2030-8934 Connector - Elbow, 90 Deg (3/8" NPT 

 
1

 D2030-8999 Fitting - Straight (1/2" PTC X 3/8" 1
 D2030-8930 Fitting - 90 Deg (3/8" MP X #6 PTC) 1
 D2030-8934 Connector - Elbow, 90 Deg (3/8" NPT 

 
1

 D2030-8937 Fitting - 90 Deg (3/8" MP X #10 PTC) 1
 D2030-8999 Fitting - Straight (1/2" PTC X 3/8" 1
 D2030-8930 Fitting - 90 Deg (3/8" MP X #6 PTC) 1
 D2030-8934 Connector - Elbow, 90 Deg (3/8" NPT 

 
1

 26-02912 Connector - Tee (#4 Push X #4 Push X
 

1
 26-03132-04GRN055 Tubing, #4, Nylon, Green (55") 1

 080P-300-BAC AUXILIARY PORT SKETCH -
AUXILIARY PORT SKETCH -

BENDIX AD-IS / AD-ISEP AIR DRYER

SK29788-004C4C0000 PNG - A/D AUX PORT SKETC 1

Page: 20

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 28



Chassis:   Build Date: 03/22/05  Plant: DENT
 0800-300-KAG CHASSIS PIPING TIE STRAPS
CHASSIS PIPING TIE STRAPS

NOTE:USE TIE STRAPS RRWARD OF BOC ONLY

22-01620 Tie Strap, Heavy Duty 20
22-01618-001 Cable Tie, Heavy Duty 15
22-01618-002 Cable Tie, Heavy Duty 5
22-01149-048 Cushioned Clamp, (3") 4

 0800-302-FAC MV3 PRESSURE SWITCH PIPING
MV3 PRESSURE SWITCH PIPING

26-03300 Fitting - Tee (#6) Push, (#4) Push, 
#6) Push

1

 0800-302-GAF AIR MANIFOLD PLUGS
AIR MANIFOLD PLUGS

31265600 Plug (1/4") 1
31265600 Plug (1/4") 1

 0800-302-HAF HAND VALVE PLUMBING & FITTINGS
HAND VALVE PLUMBING & FITTINGS

G94-6001 INSTL HAND VALVE HOSES

G50-6006 Hose Assembly, For Hand Brake 1
JM56MC11SY3-6 Clamp - Cushioned, Multiple 1
JM76LC1SY16T Clamp - Cushioned, Loop 2

 0800-302-KAC MOUNTING HARDWARE FOR CAB HOSE ASSY
MOUNTING HARDWARE FOR CAB HOSE ASSY

SK29856-000 PLUMBING UNDER CAB

MOUNTING HARDWARE FOR MTG TP-5 VALVE

27-00269-012 Hex Bolt (5/16-18 x 3") 4
27-00428-005 Flat Washer (5/16") 4
27-00437 Lock Nut (5/16-18) 4
22-01150-034 Hose Clamp, w/ Liner (2-1/8") 3
22-01151-022 Cushioned Clamp (1-3/8") 1
22-01151-016 Cushioned Clamp (1") 3
HARDWARE FOR MTG ACCELERATOR PLATE

20-04611 J - Nut (1/4-20) 11
27-01429-005 Screw, Truss Head, Thread Rolling 

(1/4-20 x 5/8")
11

HARDWARE FOR MTG BULKHEAD BRACKET

27-00268-004 Hex Bolt (1/4-20 x 1") 2
27-00428-004 Flat Washer (1/4") 4
27-00562-004 Lock Washer (1/4") 2
27-00312-004 Hex Nut (1/4") 2

 0800-308-BBF ALUM 9-1/2 X 33 FWD DRY TANK *POLISHED
ALUM 9-1/2 X 33 FWD DRY TANK *POLISHED

08-02360P Air Tank, Aluminum (9-1/2" x 33"), 
P

1
26-01984-004 Plug, Square Head (1/4") 1

 0800-308-CJU ONE ALUM 9-1/2 X 33 REAR DRY *POLISHED
ONE ALUM 9-1/2 X 33 REAR DRY *POLISHED

ONE STEEL 9-1/2 X 24 REAR DRY AIR TANK

08-02360P Air Tank, Aluminum (9-1/2" x 33"), 1
08-02280 Air Tank, Steel (9-1/2" x 24") 1
26-01984-004 Plug, Square Head (1/4") 3

 0800-308-FAF FORWARD DRY AIR TANK MOUNTING
FORWARD DRY AIR TANK MOUNTING

SK17275 INSTL AIR TANK

FWD DRY TANK MTD OVER BATT/TOOL BOX

08-03199 Bracket, Air Tank, Aluminum 2
08-02294 U-Bolt, Air Tank (5/16-24 x 9-1/2") 2
27-00428-005 Flat Washer (5/16") 4
27-00791-005 Lock Nut (5/16-24) 4

 0800-308-GBQ REAR DRY AIR TANK MOUNTING
REAR DRY AIR TANK MOUNTING

SK17275 AIR TANK MOUNTING

REAR DRY TANK MTD OVER TOOL/BATT BOX

REAR DRY TANK MTD BEHIND BATTERY BOX

08-03199 Bracket, Air Tank, Aluminum 2
08-02294 U-Bolt, Air Tank (5/16-24 x 9-1/2") 4
27-00791-005 Lock Nut (5/16-24) 8
27-00428-005 Flat Washer (5/16") 8

 0800-308-LAE ONE BERG PULL CORD ON DRY AIR TANK

Page: 21

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 29



Chassis:   Build Date: 03/22/05  Plant: DENT
ONE BERG PULL CORD ON DRY AIR TANK

TWO STD DRAIN VALVES ON DRY AIR TANKS

SK17585 INSTL DRAIN VALVE LH U/CAB

SK19998 INSTL DRAIN VALVE RH U/CAB

08-02355-0914 Drain Valve, w/ Cable (914mm) 1
27-00204-005 Screw, Self Tapping (1/4-20 x 5/8") 1
22-01151-010 Cushioned Clamp (5/8") 1
27-00204-005 Screw, Self Tapping (1/4-20 x 5/8") 1
22-01149-008 Cushioned Clamp, (1/2") 1
26-02793 Drain Valve (150 psi) 2

 0800-309-RAC BENDIX AD-IS AIR DRYER * HEATED *
BENDIX AD-IS AIR DRYER * HEATED *

G97-6009-0000RL INSTL/DRLG AIR DRYER

5010694 Air Dryer Assembly, Bendix (AD-IS 
P

1
G11-6003M01 BRACKET-AIR DRYER 1
G53-6000 Warning Label, "Use of Incorrect Air 1
16-05840-1829 Jumper Wire, Chassis, 18 Gauge, 1
26-01664 Connector-45 Deg (1/8" MP X #4 

F
1

D2030-8996 Fitting - Push On, Straight (1/4 NPT
 

2
26-01984-004 Plug, Square Head (1/4") 2
27-00767-004 Hex Bolt (3/8-16 X 1") 4
27-00790-006 Flat Washer (3/8") 4
27-00562-006 Lock Washer (3/8") 4
26-02712CTL Hose Assembly, Air Brake, Wire 

    e
1

 26-01523 Hose, Wire Braid, Medium Pressure 
 

10
 26-01532 Hose Socket (#4) 2
 26-01547 Hose Nut (#4) 2
 26-02678 Hose Nipple, #4 2
GOVERNOR TO COMPRESSOR (199)

 0800-309-SAC COMPRESSOR DISCHARGE FITTING
COMPRESSOR DISCHARGE FITTING

26-01660 Elbow Connector, 90 Deg (1/2" NPTF x
  r

1
G50-6005-10CTL Wire Braid Air Hose Assembly (#10) 1
 26-03441 Insert - Fitting, Hose (#10) 2
 26-03434 Shell - Fitting, Hose (#10) 2
 26-03438 Flare Nut, Swivel Fitting (#10) 2
 H33910 HOSE-#10 10
DISCHARGE JUNCTION TO AIR DRYER (102)

 0800-310-HBU RR BRK CHAMBER PIPING - RUBBER HOSE
RR BRK CHAMBER PIPING - RUBBER HOSE

26-01802 Connector, 45 Deg (3/8" MP X #6 
e

2
26-01667 Connector, 45 Deg (3/8" MP X #8 4
26-03424-021 Air Brake Hose Assy, SAE Flared, 

Crimped, (#6 x 21")
2

SPRING BRAKE CHAMBER HOSE

26-03425-021 Air Brake Hose Assy, SAE Flared, 
ped, (#8 x 21")

2
FRAME BULKHEAD TO FWD BRK CHAMBER-SERV

26-03425-021 Air Brake Hose Assy, SAE Flared, 
ped, (#8 x 21")

2
VALVE PKG TO BRK CHAMBER SERVICE BRAKE

DCT11 Cable Tie, Dual 4

 0800-310-NAR REAR BRAKE PIPING - NYLON HOSE
REAR BRAKE PIPING - NYLON HOSE

PARKING BRAKE ON REAR-REAR AXLE

4 SENSOR / 4 MODULATOR

G97-6031-002 DIAGRAM, REAR BRK PIPING

ABS VALVE BRKT & MTG HARDWARE

08-03203 Bracket - ABS Valve 1
27-01117-050 Hex Bolt (M12 X 1.75 X 50mm) 2
27-01225-012 Flat Washer (M12) 4
27-01223-012 Lock Nut (M12) 2
ABS VALVE PKG & MTG HARDWARE

08-03556-005 ABS Package Valve Assembly 1
 4725001230 ABS Valve 1
 26-02517 Connector, 90 Deg (1/4" MP x #8 

Co
1

 26-03444 Connector, 90 Deg (1/2" MP x #12 
Co

1
 26-02503 Connector, 45 Deg (1/2" MP X #10 

Co
2

 26-01912 Connector, 45 Deg (1/2" MP X #8 
Flare)

2

Page: 22

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 30



Chassis:   Build Date: 03/22/05  Plant: DENT
 26-02509 Connector, 90 Deg (3/8" NPT x #6 1
27-00269-014 Hex Bolt (5/16-18 x 3-1/2") 2
27-00790-005 Flat Washer (5/16") 4

27-00566-005 Lock Nut (5/16") 2
QUICK RELEASE & MTG HARDWARE

08-03361-002 Valve Assembly, Quick Release 1
 26-02512 Connector, 90 Deg (1/4" MP X #6 

Co
1

 26-02512 Connector, 90 Deg (1/4" MP X #6 
Co

1
 26-02498 Connector, Straight (3/8" MP X #8 

Co
1

 26-02498 Connector, Straight (3/8" MP X #8 1
 08-03119 Quick Release Valve 1
 08-03361-002ASSY QUICK RELEASE ASSY-LABOR 1

27-00269-006 Hex Bolt (5/16-18 x 1-1/2") 2
27-00790-005 Flat Washer (5/16") 4
27-00566-005 Lock Nut (5/16") 2
FORWARD BULKHEADS

08-03488-001 Bulkhead Fitting & Bracket Assembly 1
 08-03424 Bracket, Bulkhead 1
 26-02592 Connector, 45 Deg (1/2" MP X #8 1
 26-03066 Fitting - Bulkhead (1/2"FP X #8 1
08-03488-101 Bulkhead Fitting & Bracket Assembly 1
 08-03424 Bracket, Bulkhead 1
 26-02592 Connector, 45 Deg (1/2" MP X #8 1
 26-03066 Fitting - Bulkhead (1/2"FP X #8 

Flare)
1

REAR BULKHEADS

08-03488-007 Bulkhead Fitting & Bracket Assembly 1
 08-03424 Bracket, Bulkhead 1
 26-02592 Connector, 45 Deg (1/2" MP X #8 1
 26-03065 Fitting - Bulkhead (1/2"FP X #6 1
08-03488-107 Bulkhead Fitting & Bracket Assembly 1
 08-03424 Bracket, Bulkhead 1
 26-02592 Connector, 45 Deg (1/2" MP X #8 1
 26-03065 Fitting - Bulkhead (1/2"FP X #6 1
26-03132-080RNCTL Tubing, #8, Nylon, Orange, Bulk 1
FT VLV/BOC BLKHD TO ABS VLV PKG (200)

26-03132-120RNCTL Tubing, #12, Nylon, Orange, Bulk 1
 26-03132-120RN000 Tubing, #12, Nylon, Orange, Bulk 10
RR DRY TANK TO ABS VALVE PKG (108)

26-03132-100RNCTL Tubing, #10, Nylon, Orange, Bulk 2
 26-03132-100RG000 Tubing, #10, Nylon, Orange, Bulk 10
ABS VALVE PKG TO FWD BULKHEADS (237)

26-03132-060RNCTL Tubing, #6, Nylon, Orange, Bulk 1
 26-03132-060RG000 Tubing, #6, Nylon, Orange, Bulk 10
ABS VALVE PKG TO QUICK RELEASE (219)

26-03132-06YELCTL Tubing, #6, Nylon, Yellow, Bulk 1
PARK CONTRL VLV TO QUICK RELEASE (213)

26-03132-08YELCTL Tubing, #8, Nylon, Yellow, Bulk 2
 26-03132-08YEL000 Tubing, #8, Nylon, Yellow, Bulk 20
QUICK RELEASE TO REAR BULKHEADS (240)

 0800-700-ABV AIR SYSTEM COMMON PARTS - UNIBILT SLPR
AIR SYSTEM COMMON PARTS - UNIBILT SLPR

NYLON CHASSIS HOSE

SK29697 CAB MANIFOLD PLUMBING

SK23841 AIR PIPING DIAGRAM

G95-6002 INSTL-LABEL,FIREWALL BULKHEAD

08-02993 Manifold - Cab 1
R42-6015 GROMMET-MAIN CAB 1
27-00498-012 Star Washer, Internal Tooth (3/4") 1
08-03500 FIREWALL-BULKHEAD POLYPROPYLENE 1
08-03562 LABEL-FIREWALL BULKHEAD 1
A0085614 Tee (#4 Push X #4 FP X #4 Push) 1
26-02490 Connector - Straight (1/4" MP X #4 

Co
1

26-02912 Connector - Tee (#4 Push X #4 Push X
 

1
26-03300 Fitting - Tee (#6) Push, (#4) Push, 

 
1

08-01760 Switch, Stop Light 1
16-10323 Switch - Pressure, Normally Closed 2

Page: 23

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 31



Chassis:   Build Date: 03/22/05  Plant: DENT
26-03132-08GRNCTL Tubing, #8, Nylon, Green, Bulk 1
AIR DRYER TO FWD DRY TANK (197)

26-03132-080RNCTL Tubing, #8, Nylon, Orange, Bulk 1

AIR DRYER TO REAR DRY TANK (198)

26-02531CTL Tubing - Air Brake, Nylon (#10) 1
FWD DRY TANK TO BOC BULKHEAD

26-02530TBM Air Hose, Nylon, #8, Bulk 1
REAR DRY TANK TO BOC BULKHEAD

22-01150-032 Hose Clamp, w/ Liner (2") 2
MTG HDWE FOR FIREWALL BULKHEAD

27-01442-006 Screw, Self Tapping, Truss Head 
  /4")

14
085015069903 Plug - Hose 6

27-00541 Hex Nut (1/4-20) 2
MOUNTING FOR HOSE SUPPORT BRACKET

08-02790 Support - Air Hose 1
22-00923 Hold-down Clip 1
27-00275-010 Hex Bolt (3/8-24 x 2-1/2") 1
27-00428-006 Flat Washer, Steel, Zinc Plated, 2
27-00791-006 Lock Nut (3/8-24) 1
28-00231-0550 Convoluted Tubing (2" ID x 550mm), 

it, Nylon, Black w/ Gray Stripe
1

 0800-700-BAG FOOT VALVE PLUMBING
FOOT VALVE PLUMBING

26-03425TBM Air Brake Hose Assembly, Crimped 1
 26-03429 Hose Only (#8) 1
 26-03433 Shell - Crimp (#8) 2
 26-03437 Flare Nut, Swivel Fitting (#8) 2
 26-03440 Brass Insert (#8) 2
BOC BULKHEAD TO LIMITING VALVE

 0800-700-DAK PARKING BRAKE CONTROL
PARKING BRAKE CONTROL

SK26805 PLUMBING 2-VLV PARK CONTROL

PH20-00016 ROUTING, BRAKE AIR LINES

17-02820 Label - Parking Control 1
08-03345 Valve - MV3 Park Control 1
22-01149-034 Cushioned Clamp, (2-1/8") 1
27-01435-008 Screw - Machine (#8-32 X 1/2") 1
26-03132-06GRN052 Tubing, #6, Nylon, Green (52") 1
FWD FW MANIF TO MV-3 VLV(SPLY)(134)

26-03132-060RN049 Tubing, #6, Nylon, Orange (49") 1
RR FW MANIF TO MV-3 VLV(SPLY)(135)

26-03132-06YEL043 Tubing, #6, Nylon, Yellow (43") 1
MV-3 VLV DEL(TRAC) TO FRWL BLKHD(213)

26-03132-06RED051 Nylon Tubing, Red (#4 x 51") 1
 26-03132-06RED000 Nylon Tubing, Red (#4) 4
MV-3 VLV DEL(TRLR) TO FRWL BLKHD(212)

FITTINGS FOR MV-3 PARK CONTROL VALVE

26-03497 Connector - Elbow, 45 Deg (1/4" MP X
6)

4

 0800-700-FDS FRONT BRAKE PIPING
FRONT BRAKE PIPING

SK27466-001 PLUMBING-ABS FRONT BRAKE

SK27466-001 ABS FRONT BRAKE PLMBG

SK27465 INSTL FRONT ABS

08-02548 Valve - Quick Release 1
26-01659 Connector, 90 Deg (3/8 MP X #8 

e
1

26-01667 Connector, 45 Deg (3/8" MP X #8 2
27-00944-040 Hex Bolt (M8 x 1.25 x 40mm) 2
27-00428-005 Flat Washer (5/16") 4
27-01000-008 Lock Nut (M8 x 1.25), w/ Nylon 2
27-00944-040 Hex Bolt (M8 x 1.25 x 40mm) 2
27-00428-005 Flat Washer (5/16") 4
27-01000-008 Lock Nut (M8 x 1.25), w/ Nylon 2
4721950940 Valve - ABS Package, RH 1
4721950950 Valve - ABS Package, LH 1
26-01715 Connector, Straight (1/2" MP X #8 

e
2

26-03382 Connector - Straight (1/2" MP X #8 
l

2
26-01984-008 Plug, Square Head (1/2") 2

Page: 24

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 32



Chassis:   Build Date: 03/22/05  Plant: DENT
27-00944-090 Hex Bolt (M8 x 1.25 x 90mm) 4
27-00428-005 Flat Washer (5/16") 12
27-01000-008 Lock Nut (M8 x 1.25), w/ Nylon 4

05-13308 Hand Throttle Support Bracket 2
22-01149-034 Cushioned Clamp, (2-1/8") 1
22-01149-044 Cushioned Clamp, (2-3/4") 1
27-01309-025 Hex Bolt (M6 x 1.00 x 25mm) 2
27-00428-004 Flat Washer (1/4") 4
27-01000-006 Lock Nut (M6 x 1.00) 2
26-03425-027 Air Brake Hose Assy, SAE Flared, 

mped, (#8 x 27")
2

QUICK RELEASE VLV TO ABS PMV(263/264)

26-03425-023 Air Brake Hose Assembly, Crimped (#8
x 23")

2
ABS PMV TO BRAKE CHAMBER(263/264)

 0800-700-LAC STEER AXLE ABS MOUNTING HARDWARE
STEER AXLE ABS MOUNTING HARDWARE

27-00269-014 Hex Bolt (5/16-18 x 3-1/2") 4
27-00566-005 Lock Nut (5/16") 4
27-00503-005 Flat Washer (5/16") 8

 0800-700-SP8 SCHRADER VALVE ADD PER SP839
SCHRADER VALVE ADD PER SP839

9166L8 Schrader Valve (1/8-27 NPT, w/ 7/16" 1

 0800-701-AAG AIR TOGGLE PIPING * THREE VALVES *
AIR TOGGLE PIPING * THREE VALVES *

SK29420 PLUMBING AIR ROCKER

26-02912 Connector - Tee (#4 Push X #4 Push X
 

2
26-02532-068 TUBING NYLON AIR BRAKE 1
FIREWALL MANIFOLD TO TEE

26-02532-006 Tubing, Nylon, Black, #4 (6") 1
TEE TO TEE

26-02532-006 Tubing, Nylon, Black, #4 (6") 3
TEE TO AIR TOGGLE

 0800-702-B03 TRACTOR APP AIR LINE MTG -NYLON
TRACTOR APP AIR LINE MTG -NYLON

SK28458 INSTL FRAME MTD POGO BRKT

08-02739 Connection Assembly, Trailer Air 
L

1
 27-00791-006 Lock Nut (3/8-24) 2
 27-00428-006 Flat Washer, Steel, Zinc Plated, 4
 27-00275-010 Hex Bolt (3/8-24 x 2-1/2") 2
 26-01984-008 Plug, Square Head (1/2") 2
 26-02592 Connector, 45 Deg (1/2" MP X #8 

Co
1

 26-02503 Connector, 45 Deg (1/2" MP X #10 1
 26-02186 Bulkhead Adapter (1/2" FP X 1/2" FP) 2
 22-00923 Hold-down Clip 2
 08-02341 Bracket - Pogo Stick 1
26-03132-08REDCTL Nylon Tubing, Red (#8) 1
 26-03132-08RED000 Nylon Tubing, Red (#8) 10
TP VALVE TO XMBR

26-03132-10BLUCTL Tubing, #10, Nylon, Blue, Bulk 1
TP VALVE TO XMBR

 0800-702-E01 12 FOOT STANDARD AIR LINES
12 FOOT STANDARD AIR LINES

G50-6010-144 Trailer Service Hose Assembly (144") 1
G50-6009-144 Trailer Emergency Hose Assembly 1

 0800-702-F02 40 INCH POGO STICK * CHROMED *
40 INCH POGO STICK * CHROMED *

SK17066 INSTL POGO STICK

08-02713C Pogo Stick Assembly, Chrome 1

 0800-704-FBG AIR TANK PLUMBING ARRANGEMENT
AIR TANK PLUMBING ARRANGEMENT

G97-6012-00001600D PLMBG FWD DRY TANK

26-02518 Connector-90 Deg (1/2" MP X #8 Comp) 1
26-02516 Connector, 90 Deg (1/2" MP X #10 1
26-01984-004 Plug, Square Head (1/4") 1
26-01984-008 Plug, Square Head (1/2") 3

 0800-704-GBM AIR TANK PLUMBING ARRANGEMENT
AIR TANK PLUMBING ARRANGEMENT

Page: 25

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 33



Chassis:   Build Date: 03/22/05  Plant: DENT
G97-6011-00168200D PLMBG REAR DRY TANK

G97-6011-00100000D PLMBG REAR DRY TANK

FITTINGS FOR 1ST REAR DRY TANK

26-02518 Connector-90 Deg (1/2" MP X #8 Comp) 1
26-02518 Connector-90 Deg (1/2" MP X #8 Comp) 1
26-03444 Connector, 90 Deg (1/2" MP x #12 

Co
1

26-02516 Connector, 90 Deg (1/2" MP X #10 1
26-01984-004 Plug, Square Head (1/4") 1
26-01984-008 Plug, Square Head (1/2") 1
FITTINGS FOR 2ND REAR DRY TANK

26-02516 Connector, 90 Deg (1/2" MP X #10 1
26-01984-004 Plug, Square Head (1/4") 1
26-01984-008 Plug, Square Head (1/2") 4

 0900-300-CDU BRIDGESTONE R287 - 285/75R24.5 - 14PLY
BRIDGESTONE R287 - 285/75R24.5 - 14PLY

FRONT TIRES

BR285/75R245GR287 TIRE-R287 285/75R24.5 14(G) 2

 0900-301-CAS BRIDGESTONE M726EL-285/75R24.5 - 14PLY
BRIDGESTONE M726EL-285/75R24.5 - 14PLY

DRIVING REAR TIRES

TIRE MANUFACTURE- BRIDGESTONE

BR285/75R245GM726EL BRIDGESTONE TIRE 8

 0910-300-A11 OUTER CAPNUTS
OUTER CAPNUTS

NOTE - TORQUE NUTS TO 450-500 FT/LBS

SK28916 INSTL WHEEL LUGNUT LABELS

NOTE: INSTL (1) LABEL TO EA FRAME RAIL

BEHIND FRT AXLE. LABEL MUST BE

VISIBLE AFTER WHEEL IS INSTALLED

03-04924 Wheel Nut (33mm) 20
A53-1001-1 Caution Label, Maintain Wheel/Nut 2

 0910-313-A14 PETERBILT ALUM WHEEL - POLISHED
PETERBILT ALUM WHEEL - POLISHED

986651 Wheel, Aluminum (24.5" x 8.25"), 
Outside Polished

2

 0910-320-B12 OUTER CAPNUTS
OUTER CAPNUTS

SK28916 INSTL WHEEL LUGNUT LABELS

NOTE: INSTL (1) LABEL TO EA FRAME RAIL

CENTERED ON REAR DR AXLE. LABEL

MUST BE VISIBLE AFTER WHL INSTL.

**NOTE TORQUE WHL NUTS TO 450-500FT/LB

03-04924 Wheel Nut (33mm) 40
A53-1001-1 Caution Label, Maintain Wheel/Nut 2

 0910-326-A24 PETERBILT ALUM WHEEL - POLISHED
PETERBILT ALUM WHEEL - POLISHED

986650 Wheel, Aluminum (24.5" x 8.25"), 
 i

4
986652 Wheel, Aluminum (24.5" x 8.25"), 

 hed
4

 1000-700-AAN 18IN STEERING WHEEL * BLACK *
18IN STEERING WHEEL * BLACK *

20-18836-100 Steering Wheel (18" 4-Spoke) 1
20-18837 Horn Button 1
20-18838 Horn Pad, w/ Logo 1
W34-6008 Lock Nut, Steering Wheel (3/4-20) 1

 1000-700-C31 AXLE STEERING - TRW TAS-065
AXLE STEERING - TRW TAS-065

SK17270 INSTALL STEERING

10-02748 Pitman Arm 1
10-02498 Drag Link Assembly 1
HARDWARE FOR MTG PITMAN ARM

27-01109 Hex Bolt, Pitman Arm (3/4-16 x 1
27-00737-012 Lock Nut (3/4-16) 1
27-01108 Flat Washer (3/4") 2
HARDWARE FOR DRAGLINK MTG

27-00411-024 Cotter Pin (1/8" X 1-1/2") 2

 1000-700-D05 NON-LIMITED TRAVEL STEERING GEAR
NON-LIMITED TRAVEL STEERING GEAR

Page: 26

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 34



Chassis:   Build Date: 03/22/05  Plant: DENT
TRW TAS-065 STEERING GEAR

10-02428 Power Steering Gear Assembly, TAS65 1
03-01203 Washer - Flat (1-1/16" ID X 1-3/4" 

OD X 5/16")
3

HARDWARE FOR MTG STEERING GEAR

INSTL GEAR MTG BOLTS FACING AWAY

FROM ENGINE

27-00556-018 Hex Bolt (7/8-14 X 4-1/2") 2
27-00556-016 Hex Bolt (7/8-14 X 4") 1
27-00790-014 Flat Washer (7/8") 6
27-00737-014 Lock Nut (7/8"-14) 3

 1000-700-EAE STEERING INTERMEDIATE SHAFT
STEERING INTERMEDIATE SHAFT

SK17270 INSTL STEERING

10-02607 Driveshaft Assembly, Steering 1
HARDWARE FOR MOUNTING STEERING SHAFT

27-00866 Hex Bolt (7/16-20 X 1-3/4") 2
27-00646 Nut (7/16-20) 2

 1000-700-FAD ADJUSTABLE STEERING COLUMN -TILT/TELE
ADJUSTABLE STEERING COLUMN -TILT/TELE

SINGLE NON SELF-RETURNING

HAND BRAKE VALVE

10-02958-111000 Adjustable Steering Column Assy 1

 1000-701-A24 POWER STEERING PUMP
POWER STEERING PUMP

J95-6006 ROUTING, P/S C15-C15

NOTE: USE LOCTITE 243 W/ P/S PUMP MTG

HARDWARE

PEV1816-15L101 PUMP-EV POWER STEERING 1
154916 Gasket, Power Steering Pump 1
27-00767-006 Hex Bolt (3/8-16  X 1-1/2") 2
27-00790-006 Flat Washer (3/8") 2

 1000-701-BDY FRAME MTD PWR STRG RESV
FRAME MTD PWR STRG RESV

J97-6006 INSTL POWER STRG RESERVOIR

INSTALL MOUNTING HARDWARE WITH THREADS

POINTING OUTBOARD. PLACE 2 WASHERS

UNDER THE BOLT HEAD

J86-6001 Power Steering Reservoir Assembly 1
27-01118-050 Hex Bolt (M16 X 2.00  X 50mm) 2
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 2
27-00790-010 Flat Washer, Hardened (5/8") 6

 1000-701-CFF FRAME MTD POWER STEERING PLUMBING
FRAME MTD POWER STEERING PLUMBING

J95-6006 ROUTING-P/S CAT C15

J50-6003-12024 Hose - Push On (#12 X 24") 1
RESERVOIR TO PUMP INLET

PUMP FITTINGS

26-02902 Connector-90 Deg (1-1/16" X #12 1
26-02085 Connector - 90 Deg (3/4" St X #8 1
J50-6003-08014 Hose - Push On (#8 X 14") 1
GEAR RETURN TO RESVR

GEAR FITTINGS

26-02901 Connector - 90 Deg (3/4" O-Ring X #8 1
26-03339 Connector - Straight (#8 O-Ring X 

3
1

J50-1007-08-028PT 37 Degree Flare Hose Assembly (#8 x 
28")

1
PUMP PRESSURRE TO GEAR

933-200-10H Clamp, Constant Tension (20mm) 2
933-270-10H Clamp, Constant Tension (27mm) 2
LH RAIL HOSE CLAMPING HARDWARE

22-01620 Tie Strap, Heavy Duty 1
22-01618-002 Cable Tie, Heavy Duty 1

 1000-705-ABD ADJUSTABLE STEERING COLUMN MOUNTING
ADJUSTABLE STEERING COLUMN MOUNTING

SK28417 INSTL STEERING COLUMN

S60-6036-210 COVER-STEERING COLUMN 1
MTG HARDWARE FOR STEERING COLUMN

27-00273-006 Hex Bolt (3/8-16 x 1-1/2") 4

Page: 27

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 35



Chassis:   Build Date: 03/22/05  Plant: DENT
MTG HARDWARE FOR COLUMN COVER

27-01430-016 Screw, Phillips (1/4-20 X 1) 3
27-00992-004 Flat Washer (1/4") 2

27-01429-005 Screw, Truss Head, Thread Rolling 
-20 x 5/8")

4
HDWE FASTEN STRG COVER TO RECESS COVER

AT LWR RIGHT HOLE BHD ACCEL PEDAL

27-01429-005 Screw, Truss Head, Thread Rolling 
  )

1
27-00984 U-Nut (1/4-20) 1
STEERING SHAFT AND MOUNTING HARDWARE

10-02165 Intermediate Steering Shaft Assembly 1

27-00651 Hex Bolt (7/16-20 X 2") 1
27-00646 Nut (7/16-20) 1
STRG SHAFT BEARING TO AIR BULKHEAD

10-02195 Bearing w/Flange (1") 1
27-00268-008 Hex Bolt (1/4-20 x 2") 2
27-00428-004 Flat Washer (1/4") 4
27-00312-004 Hex Nut (1/4") 2
27-00304-004 Lock Washer (1/4") 2

 1100-302-D15 FUEL TANK GAUGE SENDING UNIT
FUEL TANK GAUGE SENDING UNIT

PH11-00002 SENDER UNIT TORQUE SPEC

K21-6001-660 Fuel Level Sender Assembly, 26" 
Round Tank

2

 1100-302-E10 FUEL TANK LABELS
FUEL TANK LABELS

SK27204 LABEL LOCATION FUEL TANK

11-04309 Fuel Capacity Label 2
A53-1001-7 Warning Label, Fuel Vapors 2

 1100-302-FAD NON LOCKING FUEL TANK CAP
NON LOCKING FUEL TANK CAP

11-04859-100 Fuel Fill Cap, Non Locking, w/ Logo 2

 1100-302-S03 FUEL TANK VENT
FUEL TANK VENT

SK27374 INSTAL VENT HOSE

11-03930 Vent, Fuel Tank (1-1/4") 2
26-02529-024 Tubing, Nylon (#6 x 24") 2
22-01264 Cable Tie 4

 1100-305-L04 150 GAL 26IN ALUM TANK MTD RH BOC
150 GAL 26IN ALUM TANK MTD RH BOC

ALUM REAR-FILL FUEL TANK * NATURAL *

11-04651-081B011U ASSY FUEL TANK 26IN 150 1
 11-04650-081B011U SHELL-FUEL TANK 26" 150G 1
 11-00642 Fuel Tank Head 2
 11-02315 Multiboss, Fuel Tank 1
 11-02307 Filler Neck, Fuel Tank 1
 11-00401 Flange/drain 1
 11-03449M001 Outlet Boss, Fuel Tank 1

 1100-305-M08 150 GAL 26IN ALUM TANK MTD LH BOC
150 GAL 26IN ALUM TANK MTD LH BOC

ALUM REAR-FILL FUEL TANK * NATURAL *

11-04651-071B159U ASSY FUEL TANK 26IN 150 1
 11-04650-071B159U SHELL-FUEL TANK 26" 150G 1
 11-00642 Fuel Tank Head 2
 11-02315 Multiboss, Fuel Tank 1
 11-02307 Filler Neck, Fuel Tank 1
 11-00401 Flange/drain 1
 11-03449M001 Outlet Boss, Fuel Tank 1

 1100-310-AAC FUEL TANK ARRANGEMENT - 2 TANKS
FUEL TANK ARRANGEMENT - 2 TANKS

SK24935-001 FUEL TANK ARRANGEMENT

 1100-310-BAC FUEL SUPPLY LINES
FUEL SUPPLY LINES

26-02730-095 Wire Braid Medium Pressure Hose 
embly (#10 x 95")

1
FUEL SUPPLY LINE - TEE TO FUEL FILTER

 1100-310-ECE FUEL SUPPLY AND RETURN LINES
FUEL SUPPLY AND RETURN LINES

DUAL DRAW / DUAL RETURN

Page: 28

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 36



Chassis:   Build Date: 03/22/05  Plant: DENT
26-02730-073 Wire Braid Medium Pressure Hose 

sembly (#10 x 73")
2

SUPPLY LINES - TANKS TO SPLITTER TEE

26-02724-079 Hose Assy, Wire Braid, Med Pressure 
8 x 79")

2

RETURN LINES - SPLITTER TEE TO TANKS

 1100-310-GQJ FUEL RETURN LINE
FUEL RETURN LINE

26-02724-102 Hose Assy, Wire Braid, Med Pressure 
(#8 x 102")

1
RETURN LINE - ENGINE TO TEE

 1100-310-LCF XMBR MTD FUEL SPLITTER/TEE
XMBR MTD FUEL SPLITTER/TEE

SK27409 DUAL DRAW/RETURN ROUTING

SK27450-001 DUAL DRAW/RETURN TEE ASSY

SK29686 INSTL FRONT AIR BAG SUPPORT

11-04724 Bracket - Mounting, Splitter Tee 1
11-04223 Divider - Fuel Flow 1
11-04011 Tee, Fuel Supply (1/2" FP x 1/2" FP 

  
1

26-01779 Elbow Connector, 90 Deg (1/2" NPTF x
  

1
26-01660 Elbow Connector, 90 Deg (1/2" NPTF x

  ra
1

26-01650 Connector, Straight (1/2" MP x #10 
e

2
26-01715 Connector, Straight (1/2" MP X #8 2
27-00268-006 Hex Bolt (1/4-20 x 1-1/2") 2
27-00428-004 Flat Washer (1/4") 4
27-00541 Hex Nut (1/4-20) 2
27-01117-050 Hex Bolt (M12 X 1.75 X 50mm) 2
27-01225-012 Flat Washer (M12) 4
27-01223-012 Lock Nut (M12) 2

 1100-311-CAN PRIMARY FUEL TANK FITTINGS
PRIMARY FUEL TANK FITTINGS

TANK LOCATED L/H BOC

SK24962-037 FUEL TANK FITTINGS

26-01984-008 Plug, Square Head (1/2") 1
26-01660 Elbow Connector, 90 Deg (1/2" NPTF x

 a , 
1

26-03159 Ball Valve, 90 Deg (1/2" MP x 1/2" 1
26-02821-008 Bushing, Brass (1" x 1/2") 1
26-01983-006 Pipe Plug, Flush Socket Head, (3/8" 1

 1100-311-DAN PRIMARY FUEL TANK FITTINGS
PRIMARY FUEL TANK FITTINGS

TANK LOCATED R/H BOC

SK24962-037 FUEL TANK FITTINGS

26-01984-008 Plug, Square Head (1/2") 1
26-01660 Elbow Connector, 90 Deg (1/2" NPTF x

 a , 
1

26-03159 Ball Valve, 90 Deg (1/2" MP x 1/2" 1
26-02821-008 Bushing, Brass (1" x 1/2") 1
26-01983-006 Pipe Plug, Flush Socket Head, (3/8" 

PT)
1

 1100-311-JAF FUEL TANK FITTINGS
FUEL TANK FITTINGS

TANK LOCATED L/H BOC

SK24962-004 FUEL TANK FITTINGS

26-01779 Elbow Connector, 90 Deg (1/2" NPTF x
8 Flare), Brass

1

 1100-311-KAF FUEL TANK FITTINGS
FUEL TANK FITTINGS

TANK LOCATED R/H BOC

SK24962-004 FUEL TANK FITTINGS

26-01779 Elbow Connector, 90 Deg (1/2" NPTF x
#8 Flare), Brass

1

 1100-320-CAT FUEL LEVEL
FUEL LEVEL

28-00091 Diesel Fuel #2 38

 1100-701-C02 ALUM FUEL TANK BRACKETS & STRAPS
ALUM FUEL TANK BRACKETS & STRAPS

SK28968 INSTL TANK STRAPS

11-04855M000 Bracket, 26" Fuel Tank 4
11-04551-001P Strap & T-Bolt Assembly, Polished 4
11-04517-0580 Strap Liner, Rubber (90mm x 580mm) 4
27-00790-010 Flat Washer, Hardened (5/8") 4
11-04404 Pin, Fuel Tank Strap (M12 x 1.75 x 4
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 4

Page: 29

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 37



Chassis:   Build Date: 03/22/05  Plant: DENT
27-00411-016 Cotter Pin, (1/8" X 1") 4
27-01223-012 Lock Nut (M12) 4

 120B-300-AAC DRIVELINE
DRIVELINE

(R)

817099P648 Driveshaft Assembly, Center Bearing 1
 817099P000 DRIVESHAFT ASSEMBLY 1
817093P708 Driveshaft Assembly 1
 817093P000 Driveline Assy, Spicer 1810 Series 1
12-02561-89120 PLATE-BEARING MIDSHIP 89DEG 120MM 

STL
1

 1200-111-111 DRIVELINE DATA
DRIVELINE DATA

ENGINE ANGLE: +002.0

1ST MIDSHIP ANGLE: +001.0

1ST MS DRIVESHAFT: 817099P648

1ST MIDSHIP PLATE: 12-02561-89120

1ST MIDSHIP LOCATION: +4150

2ND MIDSHIP ANGLE: +0000.00

2ND MIDSHIP LOCATION: +0000

AUX TRANSMISSION ANGLE: +000.0

AUX TRANSMISSION LOC: +0000

AUX TRANS HGHT FROM FRAME BOT: +0000

REAR DRIVESHAFT: 817093P708

REAR AXLE ANGLE: +0002.00

 1200-300-DBK INTERAXLE DRIVESHAFT
INTERAXLE DRIVESHAFT

** NOTE: INTERAXLE HAS 45 DEG YOKE ***

12-02841-207 Driveline Assembly, 1710 Series 1
6.5-70-89 Bearing Cap 4
8-73-316 Cap Screw (3/8-24) 8

 1200-301-A02 MAIN DRIVESHAFT LOCKING HARDWARE
MAIN DRIVESHAFT LOCKING HARDWARE

8-73-316 Cap Screw (3/8-24) 8
8-73-316 Cap Screw (3/8-24) 4
6.5-70-89 Bearing Cap 4
6.5-70-89 Bearing Cap 2

 1300-700-A02 ALUM HOOD- 379127
ALUM HOOD- 379127

SK24401 EXPLODED VIEW HOOD - 127

SK18201 INSTL BETABRACE TOP

SK18009 INSTL BETABRACE SIDE

SK18010 APPLICATION ADHESIVE

SK28062 INSTAL BETABRACE

13-03585L SKIN-LH SIDE*C     **P123 1
13-03585R SKIN-RH SIDE*C     **P123 1
13-04402L Skirt - Inner Hood, LH 1
13-04402R Skirt - Inner Hood, RH 1
13-03577L PANEL-INNER  **P123 1
13-03577R PANEL-INNER   **P123 1
13-03657 Betabrace - Skirt, Inner 2
13-03567L Bridge - Lower Hood, LH 1
13-03567R Bridge - Lower Hood, RH 1
13-04505 Plate - Stiffener, Hood Brace 2
13-03623 SPACER-ROLLER BRACKET HOOD 2
13-04387 Bracket - Roller, Lower Hood 2
13-04391 Roller - Hood 4
13-04401M002 BRACKET-ROLLER FENDER 1
13-04401M001 BRACKET-ROLLER FENDER 1
13-03547 Support - Roller Bracket 2
13-02722 Betabrace - Top Skin 2
13-04504 Stiffener - Upper Receptacle 2
13-04190L Gusset - Corner, Hood LH 1
13-04190R Gusset - Corner, Hood RH 1
13-04333L SKIN-HOOD TOP 127 1
13-04333R SKIN-HOOD TOP 127 1
13-04400 PANEL-TOP 1

Page: 30

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 38



Chassis:   Build Date: 03/22/05  Plant: DENT
13-04757 BRACKET-BRIDGE UPPER 127 STL 1
13-04507L Receptacle - Support, Upper LH 1
13-04507R Receptacle - Support, Upper RH 1

13-04506L Bridge - Upper Hood, LH 1
13-04506R Bridge - Upper Hood, RH 1
13-04407 Betabrace - Top Panel 2
HARDWARE FOR MTG HOOD

27-00403-140 Threaded Insert (1/4-20 x 11/16") 20
27-00403-260 Threaded Insert, Open End (1/4-20 x 12
27-00793 Magna Grip Pin (3/16") 238
27-00799 Magna Grip Pin (1/4") 8
MGCS-R6U Huck Collar (3/16") 238

MGC-R8U Huck Collar, Locking (6mm) 16
27-01349 Bolt - Lock, Flange (1/4-20 X 1") 20
27-00920-001 Fastener - Blind (3/16" Dia) 6
27-00915-150 Insert - Threaded (1/2-20) 4
MGDR-R8-5 Huck - Daisy (1/4") 4

28-00236-2670 Sealant - Butyl Tape (2670mm) 1

 1300-700-B31 CROWN AND GRILL * POLISHED *
CROWN AND GRILL * POLISHED *

INTERNAL BUGSCREEN

SK24338 CROWN HUCK LENGTH

13-04372A101P Crown & Grille Assembly, Polished 1
13-03534 Hood Ornament 1
27-00956-006P Bolt - Carriage (5/16-18 X 1-1/2") 4
HARDWARE FOR MTG CROWN

27-00413-003P Huck Bolt, Polished (3/16") 32
27-00413-005P Huck Bolt, Polished, (3/16" X 5/16") 18
27-00413-007P Huck Bolt, Polished (3/16" X 7/16") 8
27-00413-010P Huck Bolt, Polished (3/16" X 5/8") 6
MGCW-R6U Huck Collar, Locking, Wide (3/16") 64
HARDWARE FOR MTG HOOD ORNAMENT

27-00541 Hex Nut (1/4-20) 2
27-00802-007P Screw, Oval Head (1/4-20 x 7/8"), 

  
2

27-00531 Flat Washer (9/32" ID X 1-1/4" OD) 2

 1300-700-C09 ALUM FENDERS * ROCK LINERS *
ALUM FENDERS * ROCK LINERS *

SK20859 FENDER LINERS

SK24820 EXPLODED VIEW - 119 HOOD

SK24401 EXPLODED VIEW - 127 HOOD

15-04905M001L Fender Only - Aluminum, LH 1
15-04905M001R Fender Only - Aluminum, RH 1
13-03590L SUPPORT-FENDER HOOD**P123 1
13-03590R SUPPORT-FENDER HOOD  P123 1
15-05344L-P Step - Fender Front, LH 1
15-05344R-P Step - Fender Front, RH 1
15-06899 LINER-FENDER STONE 2
15-05476 BRACE-FENDER FRONT 2
15-05477 Splash Guard - Front Fender 2
27-00531 Flat Washer (9/32" ID X 1-1/4" OD) 10
27-00204-004 Self Tapping Screw, (1/4-20 X1/2") 10
HARDWARE FOR MTG FRONT FNDR STEP

27-01220-028 Screw - Cap (3/8-24 X 1-3/4") 2
27-01220-040 Screw - Cap (3/8-24 X 2-1/2") 2
27-00791-006 Lock Nut (3/8-24) 4
27-00268-007 Hex Bolt (1/4-20 x 1-3/4") 6
27-00428-004 Flat Washer (1/4") 12
27-00541 Hex Nut (1/4-20) 6

 1300-700-D82 HOOD SUSPENSION AND TRIM
HOOD SUSPENSION AND TRIM

SK23520 ADJUST HOOD SPEC

SK28710 ASSY/INSTL HOOD PIVOT

SK24890 HOOD HOLDDOWN-379

SK22046 RAD CABLE SPRG STUD

SK28717 INSTL HOOD SUPPORT

SK24890 HOOD HOLDDOWN

Page: 31

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 39



Chassis:   Build Date: 03/22/05  Plant: DENT
SK09775 LOCATION NAMEPLATE

SK22046 INSTL STUD CABLE/SPRING

SK24547 INSTL HOOD ROLLERS

13-04730L Hood Pivot Assembly, LH 1
13-04730R Hood Pivot Assembly, RH 1
13-04726 Pivot Bushing 2
13-03761 Stud - Spring & Cable 2
27-00791-008 Lock Nut (1/2-20) 2
13-04195 Hood Pivot Adjustment Shim 2
13-03662 Hood Spring Stud 2
13-03663 Stud, Hood Cable 2
13-04626L MOUNT-PIVOT 1

13-04626R MOUNT-PIVOT 1
13-04727 Pivot Bolt Sleeve 2
13-04713 Bolt - Hood Pivot Pin (5/8-11) 2
27-01238 Hex Nut, Flanged, Slotted, (5/8-11) 2
27-01290 Spring Clip 2
27-00790-012 Flat Washer (3/4") 2
HARDWARE FOR MTG HOOD PIVOT

27-00269-007 Hex Bolt (5/16-18 x 1-3/4") 6
27-00411-016 Cotter Pin, (1/8" X 1") 2
27-00269-006 Hex Bolt (5/16-18 x 1-1/2") 4
27-00566-005 Lock Nut (5/16") 10
27-00428-005 Flat Washer (5/16") 10
13-04709L Upper Hood Support, LH 1
13-04709R Upper Hood Support, RH 1
13-04711 Upper Hood Support Bumper 2
13-03593 Roller - Hood (38mm OD) 4
13-04638 Spring - Tilt Assist, Hood 2
13-03511 Cable - Safety (590mm) 1
27-00245-012 Screw - Tapping, Pan Head (#10-24 X 1
L92-6000-0718 CABLE-HOOD 2
5304-37 Retaining Ring 2
5304-37 Retaining Ring 2
5304-62 Retaining Ring, Large 2
5304-62 Retaining Ring, Large 2
A53-1001-5 Warning Label, Secure Tilted Hood 2
13-04667 Tube - Roller 8
13-04392L Fender Roller Receptacle, LH 1
13-04392R Fender Roller Receptacle, RH 1
13-04470 Bracket 2
13-04339 Hood Latch, Rubber 2
13-04393 Catch Bracket 2
20-19280 Nameplate, PB Logo, 8" 3
07-01440 Nut, Nameplate 6
22-01050 Nameplate, PACCAR 1
HARDWARE FOR MTG HOOD LATCH

27-00268-008 Hex Bolt (1/4-20 x 2") 2
27-00541 Hex Nut (1/4-20) 2
27-01502-0762 Threaded Insert (1/4-20 x 30.61mm) 2
27-00268-005 Hex Bolt (1/4-20 x 1-1/4") 2
HARDWARE FOR MTG HOOD ROLLER

13-04403 Spacer - Hardened (2.67mm Thick) 2
27-00275-011 Hex Bolt (3/8-24 x 2-3/4") 4
27-00791-006 Lock Nut (3/8-24) 4
HARDWARE FOR MTG HOOD HOLD DOWN

27-01022-008 Screw - Thread Rolling, Pan Head 
  

4
27-00335 Elastic Stop Nut 4
27-00428-003 Flat Washer (3/16") 4
HARDWARE FOR MOUNTING HOOD PIVOT

27-00269-005 Hex Bolt (5/16-18 x 1-1/4") 4
27-00562-005 Lock Washer, (5/16") 10
27-00312-005 Hex Nut, (5/16") 10
HARDWARE FOR MTG TIE-ROD-HOOD SUPT

27-01244 Lock Nut, Flanged (1/4-20) 12
27-00428-010 Flat Washer (5/8") 2

Page: 32

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 40



Chassis:   Build Date: 03/22/05  Plant: DENT
27-00428-010 Flat Washer (5/8") 2
13-04413 SPACER-HARDENED STL 2
11-02654-0020 Spacer - Aluminum (25.40mm OD X 4

27-00275-014 Hex Bolt (3/8-24 x 3-1/2") 4

 140P-300-AAC RH MUFFLER ASSEMBLY - SINGLE MUFFLER
RH MUFFLER ASSEMBLY - SINGLE MUFFLER

14-15561-0B1T150 Muffler Assembly, RH 1

 140P-300-BAC LH MUFFLER ASSEMBLY - SINGLE MUFFLER
LH MUFFLER ASSEMBLY - SINGLE MUFFLER

14-15561-0B1S150 Muffler Assembly, LH 1

 1400-700-AAH DUAL CAB MOUNTED EXHAUST AND
DUAL CAB MOUNTED EXHAUST AND

UNIBILT SLEEPER BOX

HI-MOUNT CAB MUFFLER BRACKETS

SK25694 INSTL CAB MTD MUFFLER

TO SIDE - LH TO RH...RH TO LH.

14-15638L Bracket - Muffler, Cab LH 1
14-15638R Bracket - Muffler, Cab RH 1
HARDWARE FOR MTG BRKT TO CAB

27-00273-006 Hex Bolt (3/8-16 x 1-1/2") 8
27-00304-006 Lock Washer (3/8") 8
27-00428-006 Flat Washer, Steel, Zinc Plated, 8
14-14989 Bracket - Muffler, Unibilt 2
MGCW-R8U Huck Collar (1/4") 6
27-00799 Magna Grip Pin (1/4") 6
BUSHING & MOUNTING HARDWARE

14-14656 Bushing, Rubber (10.30mm ID x 
    

8
27-00273-009 Hex Bolt (3/8-16 x 2-1/4") 8
21NE616 Locknut (3/8"-16) 8
07-00682 Flat Washer (13/32" x 1-1/4") 16

 1400-701-BCE ENGINE EXHAUST
ENGINE EXHAUST

M97-6005 INSTL ENGINE EXHAUST

14-15550-0410 Exhaust Piping, Flexible (5" ID x 
  

1
M04-6001-0270X0240 Exhaust Pipe 90DEG 5" STL ALMZ 1
14-11434 Clamp (5") 2
14-15577 Exhaust Pipe Support Bracket 1
14-11855 Exhaust Clamp (5") 1
14-01661 Heat Shield (5") 1
05-19066-550 Clamp, Hi-Torque, w/o Liner (5-1/2") 1

 1400-701-FAD ENGINE EXHAUST HEAT SHIELD
ENGINE EXHAUST HEAT SHIELD

M95-6000 INSTL FIREWALL HEAT SHIELD

PBZC11210 Heat Shield 1

 1400-702-C26 RH MUFFLER ELBOW * CHROME *
RH MUFFLER ELBOW * CHROME *

SK19750 SECURE MUFFLER ELBOW

14-13056C Exhaust Elbow, 58 Deg (5"), Chromed 1
14-08044-017 Exhaust Piping, Flexible, Stainess 

    ")
1

14-12620 Clamp, Muffler (5"), Stainless Steel 1
14-11434 Clamp (5") 1
14-12620 Clamp, Muffler (5"), Stainless Steel 1
HARDWARE FOR MUFFLER ELBOW JOINT

27-00636-002 Blind Rivet (3/16") 1

 1400-702-D23 LH MUFFLER ELBOW * CHROME *
LH MUFFLER ELBOW * CHROME *

SK19750 SECURE MUFFLER ELBOW

14-13056C Exhaust Elbow, 58 Deg (5"), Chromed 1
14-08044-017 Exhaust Piping, Flexible, Stainess 

    ")
1

14-12620 Clamp, Muffler (5"), Stainless Steel 1
14-11434 Clamp (5") 1
14-12620 Clamp, Muffler (5"), Stainless Steel 1
HARDWARE FOR MUFFLER ELBOW JOINT

27-00636-002 Blind Rivet (3/16") 1

 1400-702-KAG LOWER EXHAUST PIPING
LOWER EXHAUST PIPING

Page: 33

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 41



Chassis:   Build Date: 03/22/05  Plant: DENT
14-14460-0800 Exhaust Pipe, Straight, Steel, 

, OD/OD, (5" x 800mm)
1

14-11434 Clamp (5") 3
14-08044-015 Exhaust Piping, Flexible, Stainess 

l (5" ID x 15")
1

SUPPORT - FRAME MTD EXHAUST & HARDWARE

14-15577 Exhaust Pipe Support Bracket 1
14-11855 Exhaust Clamp (5") 1

 1400-702-LBE DUAL CAB MTD Y-PIPES
DUAL CAB MTD Y-PIPES

SK22203-012 INSTALL EXHAUST

14-15353-0150 Exhaust Pipe Y 5" STL ALMZ OD/OD 1
14-13846 Exhaust Bracket Assembly 2

14-00924 Clamp, Exhaust Pipe, (5-1/4") 2
27-00273-007 Hex Bolt (3/8-16 x 1-3/4") 4
27-00304-006 Lock Washer (3/8") 8
27-00428-006 Flat Washer, Steel, Zinc Plated, 4
27-00312-006 Hex Nut (3/8") 4

 1500-700-B05 LH FENDER SKIRT
LH FENDER SKIRT

SK19093 INSTAL FENDERS

15-05181L Fender Skirt, LH 1
15-04936 Support, Fender Skirt 1
15-05596 Bracket - Fender Skirt 1
15-06028 Brace - Fender Skirt 1
27-00273-004 Hex Bolt (3/8-16 x 1" ) 1
27-00428-006 Flat Washer, Steel, Zinc Plated, 4
27-00566-006 Lock Nut (3/4") 1
27-00269-005 Hex Bolt (5/16-18 x 1-1/4") 2
27-00805-010P Hex Bolt (3/8-16 x 1-1/4"), Polished

a s  
3

27-00801-006P Flat Washer (3/8"), Polished 6
27-00566-006 Lock Nut (3/4") 3

 1500-700-C06 RH FENDER SKIRT
RH FENDER SKIRT

SK19093 INSTAL FENDERS

15-05181R Fender Skirt, RH 1
15-04936 Support, Fender Skirt 1
15-05596 Bracket - Fender Skirt 1
15-06028 Brace - Fender Skirt 1
27-00273-004 Hex Bolt (3/8-16 x 1" ) 1
27-00428-006 Flat Washer, Steel, Zinc Plated, 4
27-00566-006 Lock Nut (3/4") 1
27-00269-005 Hex Bolt (5/16-18 x 1-1/4") 2
27-00805-010P Hex Bolt (3/8-16 x 1-1/4"), Polished

a s  
3

27-00801-006P Flat Washer (3/8"), Polished 6
27-00566-006 Lock Nut (3/4") 3

 1540-701-DAC NON-AERO ALUM TOOL BOX * NATURAL *
NON-AERO ALUM TOOL BOX * NATURAL *

SK17275 INSTAL TOOL BOX

REF TOOL BOX LOC RH U/CAB

15-06200 Tool Box Assembly, Aluminum 1
15-06921L Mounting Bracket, LH 1
15-06921R Mounting Bracket, RH 1

 1540-703-ABR NON-AERO ALUM BATTERY BOX *NATURAL*
NON-AERO ALUM BATTERY BOX *NATURAL*

REF BATT BOX LOC LH U/CAB

SK27342 INSTL BATT BOX BUSHING/PLUG

SK17275 INSTL BATTERY BOX

15-06182M001 Battery Box Assembly, Aluminum 1
15-06179M001 Battery Box Cover Assembly 1
15-06921L Mounting Bracket, LH 1
15-06921R Mounting Bracket, RH 1

 1540-703-KAS BATTERY HOLD-DOWNS
BATTERY HOLD-DOWNS

SK17274 INSTAL BATTERIES

15-05717 Hook, Battery Hold Down 3
15-05609 Hold Down - Battery (3" Wide) 1
27-00790-005 Flat Washer (5/16") 3

Page: 34

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 42



Chassis:   Build Date: 03/22/05  Plant: DENT
27-00791-005 Lock Nut (5/16-24) 3

 1540-703-NAD BATTERY BOX PLUG
BATTERY BOX PLUG

SK27342 INSTL BATT BOX BUSHING/PL

85-059 Grommet w/Jam Nut 1
2473 Plug (4") 1

 1560-700-A01 STANDARD CENTER TOW HOOK
STANDARD CENTER TOW HOOK

SK21587 INSTAL TOW HOOK

TH10050-3L Tow Hook, LH 1
27-00789-011 Hex Bolt (3/4-16 x 2-3/4") 1

27-00791-012 Lock Nut (3/4-16) 2
27-00790-012 Flat Washer (3/4") 5
27-00789-013 Hex Bolt (3/4-16 x 3-1/4") 1

 1560-700-BFU TEXAS STYLE BUMPER STEEL * CHROME *
TEXAS STYLE BUMPER STEEL * CHROME *

N71-6011-21211 Bumper, Texas Square, Chrome 1
15-06333R BRACE-BUMPER FOG LIGHT RH 1
15-06333L BRACE-BUMPER FOG LIGHT LH 1
27-00807-016P Hex Bolt (1/2-13 x 2"), Polished 

 
6

27-00807-012P Hex Bolt (1/2-13 x 1-1/2"), Polished
a s  

2
27-00801-008P Flat Washer (1/2"), Stainless Steel, 8
27-00312-008 Hex Nut, (1/2") 6
27-00304-008 Lock Washer, (1/2") 6
27-00428-008 Flat Washer (1/2") 6
15-05301 Support Bracket 4
27-01371 Flat Washer, Nylon (1/2") 8

 1600-300-B62 BATTERIES
BATTERIES

P27-6071-925C BATTERY-12V BCI GROUP 31 925AMPS 3
MSP2818-1 Nut (3/8-16) 6

 1600-300-FAC BATTERY CABLE SUPPORT
BATTERY CABLE SUPPORT

11-01053 Support, Fuel Line 1
27-00703-005 Hex Bolt SL NYL 7/16-14NCX1-1/4 GR8 1

 1600-300-GAC BATTERIES LOCATED IN LH U/CAB BATT BOX
BATTERIES LOCATED IN LH U/CAB BATT BOX

 1600-301-BAE DIAGNOSTIC CONNECTOR BRACKET
DIAGNOSTIC CONNECTOR BRACKET

SK29544 INSTL J1939/J1587 DIAG CONN

NOTE: BRACKET FOR 6-PIN CONNECTOR

ONLY (J1587)

16-09707 BRACKET-DIAGNOSTIC CONN 1
27-01442-006 Screw, Self Tapping, Truss Head 

  
2

27-01164-008 Screw (#4-40 X 1/2") 4
27-01163 Hex Nut (#4-40) 4
27-00992-002 Flat Washer (1/8") 4

 1600-700-B15 CHASSIS HARNESS
CHASSIS HARNESS

SK23240 ROUTING, HOSE BUNDLE

16-08540-4100 Chassis Harness Assembly 1
05-00894 Standoff - Bracket 1
05-12420 Bracket - Clamp, Hand Throttle 2

 1600-700-CAG HOOD HARNESS
HOOD HARNESS

SK19170 SHT 1 RTG-HOOD HARNESS

SK19170 SHT 2 RTG-HOOD HARNESS

SK19170 SHT 3 RTG-HOOD HARNESS

P92-6109 Wiring Harness, Hood 1
22-01154-008 Oval Cushioned Clamp, (1/2") 1
22-01149-024 Cushioned Clamp, (1-1/2") 1
22-01150-032 Hose Clamp, w/ Liner (2") 4
BT100L Tie Strap - Button Head 3
27-01076 Clip - Harness 4

 1600-700-D02 REAR AXLE GROUND WIRE
REAR AXLE GROUND WIRE

Page: 35

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 43



Chassis:   Build Date: 03/22/05  Plant: DENT
SK23145-001 WELDING-RTG REAR AXLE

16-04333-1829 Jumper Wire (1829mm) 2
08-01498 Clip - Manifold 2

27-00273-003 Hex Bolt (3/8-16 x 3/4") 2
20-09700 Retainer - Axle Air Lines 2
27-00562-006 Lock Washer (3/8") 2

 1600-700-GDK WABCO E-BASIC ABS COMMON PARTS
WABCO E-BASIC ABS COMMON PARTS

SK29623 INSTAL ABS ECU

SK27503 INSTAL ABS CAB HARNESS

SK29694 WIRING DIAGRAM - E BASIC

SK29200 INSTL INDICATOR LIGHTS

SK29651 WIRING WARNING LIGHT

NOTE:CONNECT CIRCUITS A11 & B11 ON ABS

CAB HARN TO CIRCUITS AEE02 & AEE02

ON ENG BRAKE HARNESS

P27-6081-007 ECU ASSY-ABS WABCO E-BASIC 1
 16-09665 Support Bracket, ABS 1
 16-10032 Bracket, Cab Mounted Series ABS 1
 27-01426-004 Screw, Phillips Head, Thread Rolling

  
4

 P92-6380-003 Wiring Harness, ABS, Cab, 4 Channel,
/Wabco E Basic

1
 16-10029-001 ECU-ABS 1
 16-07876 Switch, ABS Diagnostic 1
 28-00013-005 Edge Guard, Black (5") 1
    28-00013-005DB WINDLACE CUT & DEBURRED 1
 28-00013-007 Edge Guard, Black (7") 1
 28-00013-007SP WINDLACE-SPREAD & DEBURED 1
 28-00013-007DB WINDLACE CUT & DEBURRED 1
 22-01149-020 Cushioned Clamp, (1-1/4") 1
 27-00335 Elastic Stop Nut 1
 27-01451-004 Screw, Phillips Head, Self Tapping 

  
1

 27-01451-008 Screw, Phillips Head, Self Tapping 
-   

1
MM0112 Manual - ABS Maintenance 1
ECU MOUNTING HARDWARE

27-01426-004 Screw, Phillips Head, Thread Rolling
  

1
SP93161 ABS Information Pamphlet 1

 1600-700-H03 CAB GROUNDING
CAB GROUNDING

SK30383 INSTL CAB GROUNDING

SK30378 INSTL CAB GROUNDING

16-10468-1300 JUMPER-STARTER TO CAB SILL 4 GAUGE 1
HDWE FOR CAB GROUNDING

W34-6001-038 Hex Bolt (3/8" x 1-1/2"), Stainless 1
27-00803-006 Lock Nut (3/8-16), Stainless Steel 1
27-00801-006 Flat Washer (3/8"), Stainless Steel 2
27-00801-006 Flat Washer (3/8"), Stainless Steel 2
27-00809-006 Hex Nut (3/8-16) 1

 1600-700-PSX CAB HARNESS & POWER RELAY -
CAB HARNESS & POWER RELAY -

CIRCUIT BREAKERS

SK29636 FUSE/CB LOCATION

SK29639 INSTL RELAY & CIRCUIT BREAKER

SK29586 INSTL ELEC MODULE AND RELAY

SK22363 DIAGRAM CONN INSTL

SK28835 INSTL FIREWALL CONNECTOR

SK25762 SCHEMATIC 379 FAMILY

SK19216 INSTL HARNESS COVER

SK28814 INSTL FIREWALL GROMMET

SK06520 CIRCUIT INDEX

P92-6490-002 Wiring Harness, Main Cab 1
28-00013 Edge Guard, Black 1
27-00905 Hex Nut, w/ Washer (M4 x 0.70) 4
16-03405 Relay, Single Pole-Double Throw, 30 3
16-10214 Wiring Harness, Pressure Switch, Air

 
1

16-10213 Wiring Harness, Pressure Switch, Air
B  

1
16-09997 BRACKET-RELAY/MODULE 1
20-05288-010 Edge Guard, Black (10") 3

Page: 36

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 44



Chassis:   Build Date: 03/22/05  Plant: DENT
27-01426-004 Screw, Phillips Head, Thread Rolling

  
1

22-01706 LABEL-POWER DISTRIBUTION PANEL 1
16-04728 Label - Hood 1

27-00428-003 Flat Washer (3/16") 4
28-00194 Grommet - Firewall 1
27-01426-004 Screw, Phillips Head, Thread Rolling

  
2

27-01426-004 Screw, Phillips Head, Thread Rolling
  

2
27-01430-016 Screw, Phillips (1/4-20 X 1) 2
27-00541 Hex Nut (1/4-20) 2
16-05172 Jumper - Circuit Breaker 1
16-09547-090 Circuit Breaker, Auto Reset (90 1

22-01149-016 Cushioned Clamp, (1") 1
27-00497-018 Screw - Truss Head (#10-32 X 2
22-01151-040 Cushioned Clamp (2-1/2") 1
27-00204-008 Screw - Tapping (1/4-20 X 1") 1
28-00114-0864 Convoluted Tubing (11/32 x 864mm) 1
 28-00114-0000 TUBING CONVOLUTED NYLON 2
INSTL ON CAB POWER LEAD

19220-02M Circuit Breaker (20 Amp) 2
16-07415 Relay - Diode Suppressed 1
27-00428-003 Flat Washer (3/16") 2
22-01149-034 Cushioned Clamp, (2-1/8") 1
22-01149-048 Cushioned Clamp, (3") 1
27-01143-006 Screw, Self Threading, Truss Head 

  
2

16-07571 Firewall Harness Cover, Plastic 1
20-06589 Tape, Vinyl Foam  (1/16" X 1/2") 2
27-00428-004 Flat Washer (1/4") 1
27-01061-140 Threaded Insert (1/4-20 x 25.4mm) 3
27-00498-003 Star Washer, Internal Tooth (3/16") 2
SPARE FUSES AND BULBS

16-08581 Fuse & Bulb Kit 1
RTG POWER SUPPLY ACROSS FIREWALL

22-01149-010 Cushioned Clamp, (5/8") 1
22-01151-010 Cushioned Clamp (5/8") 1
MTG HDWE FOR ELECT DISTRIBUTION BLK

27-01430-016 Screw, Phillips (1/4-20 X 1) 2
27-00428-004 Flat Washer (1/4") 2
27-00304-004 Lock Washer (1/4") 2
27-00204-006 Screw, Self Tapping (1/4-20 x 3/4") 2
27-00204-008 Screw - Tapping (1/4-20 X 1") 2
CIRCUIT BREAKER FOR TURN SIGNAL

19225-02M Circuit Breaker (25 amp) 1
27-00600 Bushing (1.625" X .453") 2
16-05178 Terminal - Boot 2

 1600-700-QEU ABS CHASSIS HARNESS
ABS CHASSIS HARNESS

SK27464 INSTAL ABS CHASSIS HARNESS

16-10382-11104500 Wiring Harness, ABS, Chassis, 1
22-01619 Tie - Cable, Button Head 2
NOTE: SECURE ABS SENSOR CABLE TO REAR

SUSP XMBR WITH BUTTON HEAD TIES

 1600-700-SAQ FIREWALL CONNECTOR PLATE
FIREWALL CONNECTOR PLATE

SK18859 INSTL FIREWALL PLATE

16-04993 Gasket - Connector Plate 1
27-01061-140 Threaded Insert (1/4-20 x 25.4mm) 4
27-00268-003 Hex Bolt (1/4-20 x 3/4") 4
27-00562-004 Lock Washer (1/4") 4

 1600-700-UAG ROOF HARNESS
ROOF HARNESS

16-09871 HARNESS-ROOF 70" 1
28-00084-022 Hole Plug, Plastic, Black (1-3/8") 1
28-00084-028 Hole Plug, Plastic, Black (1-3/4") 1

 1600-702-LAU BATTERY TO BATTERY JUMPERS
BATTERY TO BATTERY JUMPERS

P97-6031 INSTALLATION - BATTERY CABLES

Page: 37

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 45



Chassis:   Build Date: 03/22/05  Plant: DENT
16-06910-20FJ0200 Battery Cable Assembly, Positive, 

  
1

16-06911-20FJ0200 Battery Cable, Negative (200mm) 1
16-06910-20FF0200 Battery Cable Assembly, Positive, 

  
1

16-06911-20FF0200 Battery Cable, Negative (200mm) 1

 1600-702-MDZ BATTERY CABLES - 2 CABLE SYSTEM
BATTERY CABLES - 2 CABLE SYSTEM

SK18003-001 THREE BATTERY LAYOUT

PH16-00075 CABLE ROUTING - 3 BATTERY

SK27190 ROUTING BATTERY CABLE

SK27189 ROUTING BATTERY CABLE S60

16-06910-40DE2300 Battery Cable Assembly, Positive, 
4/0 (2300mm)

1
BATTERY TO SOLENOID

16-06911-40CE1900 Battery Cable, Negative (1900mm) 1
BATTERY TO STARTER

 1600-702-NAC BATTERY CABLE ROUTING HARDWARE
BATTERY CABLE ROUTING HARDWARE

05-16856 Bracket, Battery Cable 1
W84-1000 Tie Down Strap 2
27-00268-004 Hex Bolt (1/4-20 x 1") 1
27-00312-004 Hex Nut (1/4") 1
27-00790-008 Flat Washer (1/2") 2
22-00840-008 Hose Shield 2

 1600-703-DAC FIREWALL HARNESS
FIREWALL HARNESS

P92-6175 HARNESS-FIREWALL 1
22-01151-022 Cushioned Clamp (1-3/8") 2
27-01061-140 Threaded Insert (1/4-20 x 25.4mm) 2
27-00268-003 Hex Bolt (1/4-20 x 3/4") 1
27-00562-004 Lock Washer (1/4") 3
27-00268-004 Hex Bolt (1/4-20 x 1") 2
27-00428-004 Flat Washer (1/4") 2

 1620-300-EAF COLE HERSEE TOGGLE SWITCH
COLE HERSEE TOGGLE SWITCH

SK20020 INSTL SWITCH

55071 Switch - Signal, Clearance Light 1
16-10067 Wiring Harness, Headlamp/Clearance 

 
1

22-01403 Plate - Switch, Day/Night Signal 1
17-01706 Nut, Slotted (15/32"-32) 1
17-04247 Fiber Optic Bezel 1
16-08958 Extension - Toggle Switch 1

 1620-300-FAC MIRROR GROUND WIRE
MIRROR GROUND WIRE

R97-6051 INSTALL MIRROR GROUND WIRING

16-08520-045 Jumper Wire, 14 Gauge, (45mm) 2

 1620-700-BAK FIVE BUS MARKER LIGHTS (LED BULLET)
FIVE BUS MARKER LIGHTS (LED BULLET)

ULTRA CAB

SK26649 DRILLING ROOF

SK28141 INSTL MARKER LIGHT SEALANT

16-09925-004 Marker Lamp Assembly, Amber, Bullet 5
27-01209-6601 Rivnut (1/4-20) 10
19220-02M Circuit Breaker (20 Amp) 1
17-04247 Fiber Optic Bezel 1
16-06657 Switch - Toggle, DPST 1
17-03646 Retainer - Switch Connector 1

 1620-700-CBW CAB & SLEEPER INTERIOR LIGHTING
CAB & SLEEPER INTERIOR LIGHTING

70" UNIBILT ULTRACAB SLEEPER

P54-6036 Interior Lamp Assembly, Fluorescent,
 

1
27-01444-008 Screw, w/ Washer Head, Round (#10-24

 
4

16-09571-221 Dome Lamp Assy, Sleeper, Flood, Gray 2
16-09594-221 Interior Lamp, Cab, Over Door, Gray 2
16-09010-221 Bunk Spotlamp Assembly, Gray 1
16-09011-221 Interior Lamp, Bunk, Area, Gray 1
27-01426-005 Screw, Phillips Head, Thread Rolling

  
6

16-05603 Door Jamb Switch 2

Page: 38

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 46



Chassis:   Build Date: 03/22/05  Plant: DENT
20-13115 Interior Lamp, Rectangular 1
27-01446-005 Screw, Phillips Head, Thread Rolling

    
2

16-08320 Baggage Compartment Lamp, Sleeper 2

16-07417-1J3GSS1B31 SWITCH - ELEC 1
29-04682-221 Sleeper Mirror, Gray 1
29-00975 U-Nut #(10-24) 4
27-01438-251 Screw (#10-24 x 1"), Truss Head, w/ 

 a
4

16-05603 Door Jamb Switch 3
16-09571-221 Dome Lamp Assy, Sleeper, Flood, Gray 1

 1620-700-E59 TAIL LIGHTS AND LICENSE
TAIL LIGHTS AND LICENSE

MOUNTED UNDER REAR XMBR

SK22556-001 INSTAL TAIL LIGHTS

16-06291 Tail Lamp Assembly, LH 1
16-06292 Tail Lamp Assembly, RH 1
16-06295 Tail Lamp Bracket, Steel 2
16-06109 Bracket, License Plate, Rear 1
16-06289-0910 Jumper Wire, Tail Light (910mm) 1
BT100L Tie Strap - Button Head 2
11-01053 Support, Fuel Line 2
27-00275-005 Hex Bolt (3/8-24 x 1-1/4") 2
27-00428-006 Flat Washer, Steel, Zinc Plated, 4
27-00791-006 Lock Nut (3/8-24) 2
*** HDWE TO MOUNT TAILIGHT TO BRKT ***

27-00428-004 Flat Washer (1/4") 6
20-04433 Lock Nut (1/4-20) 6

 1620-700-KBJ DUAL RECT HEADLIGHTS- HALOGEN LAMP
DUAL RECT HEADLIGHTS- HALOGEN LAMP

SK19170 SHT 1 RTG-HOOD HARNESS

SK19170 SHT 3 RTG HOOD HARNESS

P95-6069 ROUTING, HEADLIGHT HARNESS

SK24635 INSTL SWITCHES

16-07572L-P Headlamp Assembly, Dual Rectangular,
 

1
16-07572R-P Headlamp Assembly, Dual Rectangular,

 
1

17-04247 Fiber Optic Bezel 1
16-06657 Switch - Toggle, DPST 1
17-03646 Retainer - Switch Connector 1
17-01706 Nut, Slotted (15/32"-32) 1
HARDWARE FOR MTG HEADLIGHT BRKT

27-00566-005 Lock Nut (5/16") 4
27-00428-005 Flat Washer (5/16") 4
27-00428-004 Flat Washer (1/4") 8
27-00541 Hex Nut (1/4-20) 8
16-03405 Relay, Single Pole-Double Throw, 30 2
CMA99-561 Clip - Cable 3
USE (2) CMA99-561 CLIPS ON LH HOOD

PIVOT

 1620-700-MAC HOBB HEADLIGHT FLASHER
HOBB HEADLIGHT FLASHER

44710 Electronic Flasher, 2 Pin 1

 1620-700-QAD CIRCUIT BREAKERS-INSTRMT PANEL LIGHTS
CIRCUIT BREAKERS-INSTRMT PANEL LIGHTS

SK29636 FUSE/CIRCUIT BREAKER LOCATION

19210-02M Circuit Breaker (10 Amp) 1

 1620-701-CBB ONE ROUND SPOT LIGHT MTD LH SIDE
ONE ROUND SPOT LIGHT MTD LH SIDE

SK18745 DRILL ROOF

SK25237 INSTL SPOTLIGHT

6000P Spot Lamp Assembly, LH 1
27-01440-016 Screw, Self Tapping, Oval Head 

  
2

28-00017 Grommet (3/8" ID X 3/4" OD) 1
27-01444-008 Screw, w/ Washer Head, Round (#10-24

 
1

20-15454 Spotlight Doubler 1

 1620-701-YAN SW/WIRING F/O AUX LTS U/CAB/SLEEPER
SW/WIRING F/O AUX LTS U/CAB/SLEEPER

SK28282 INSTL PANELITE WIRING

Page: 39

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 47



Chassis:   Build Date: 03/22/05  Plant: DENT
AUXILIARY CAB/SLEEPER AND A/C LIGHT

INDICATE FUSE LOCATION FOR"AUX CL LPS"

16-09973 Harness - Conventional 1

P92-1168-0600 Wiring Harness, Pedestal Floodlamp, 
  

2
16-03399 Toggle Switch, SPST 1
17-01706 Nut, Slotted (15/32"-32) 1
17-02696-058 Label - Auxiliary Clearance Lamp 1
17-04247 Fiber Optic Bezel 1
17-03646 Retainer - Switch Connector 1
16-04251-015 Fuse, Blade Type (15 Amp) 1
27-01372 Hex Nut, PVC (5/8"-11) 2

 1620-702-BAW TWO FLUSH MTD LOADLIGHT - POSITION B
TWO FLUSH MTD LOADLIGHT - POSITION B

CLEAR LENS

SK27658-002 LDLT POS, ULTRASLEEPER

SK25912-000 SLPR- LOADLIGHTS & EXHAUST

16-07877-001 Loadlight Assembly, Clear Lens 2
27-00824-004 Screw, Thread Rolling (#10-24 x 6
16-04154 Backing Plate 2
27-00793 Magna Grip Pin (3/16") 4
MGCS-R6U Huck Collar (3/16") 4

 1620-702-MAW LOADLIGHT SWITCH - ONE
LOADLIGHT SWITCH - ONE

REF B/M TITLE

SK27797 LOADLIGHT WIRING

16-03399 Toggle Switch, SPST 1
17-04247 Fiber Optic Bezel 1
17-01706 Nut, Slotted (15/32"-32) 1

 1650-700-KCK ABS TRAILER HARNESS LOC ON A/E CON BOC
ABS TRAILER HARNESS LOC ON A/E CON BOC

SK24139 WIRING TRAILER ABS

SK24140-000 WIRING ABS WARNING LIGHT

SK24144 TRAILER CONNECTION ABS

16-08254-05430 HARNESS-TRAILER W/ABS CONN 1
16-07308 Mounting Bracket, Trailer Socket 1
27-00273-005 Hex Bolt (3/8-16 x 1-1/4") 2
27-00428-006 Flat Washer, Steel, Zinc Plated, 4
27-00566-006 Lock Nut (3/4") 2
27-00273-005 Hex Bolt (3/8-16 x 1-1/4") 2
27-00428-006 Flat Washer, Steel, Zinc Plated, 4
27-00566-006 Lock Nut (3/4") 2

 1700-302-A02 DIXSON ELECTRONIC TACH CALIBRATION
DIXSON ELECTRONIC TACH CALIBRATION

SWITCHES CLOSED- 2;3;4;8 - TACH

CALIB FREQ = 2825 HZ, 1/2 SCALE - TACH

 1700-312-BAC DIXSON SPEEDOMETER CALIBRATION
DIXSON SPEEDOMETER CALIBRATION

SWITCHES CLOSED - 1,3,9,10

CKTSPD0-0666 TEST SPEEDO 1

 1700-700-AFL DASH
DASH

SK29368 ASSY CONV DASH

SK29369 INSTL DASH ASSY

17-04228-251 Dashboard Assy, Conv, Gray 1
17-04339-251 CONSOLE ASSY-CENTER GRAY 1
17-04243 Extrusion - Dash Support 1
17-04103 Frame - Dash Support 1
17-04257 Support - Dash Panel 1
17-04259 Bracket - Brake Panel Support 1
10-02893 SUPPORT-STEERING COLUMN 1
18-03830 Gasket - Dash Extrusion 2
HDWE FOR COLUMN SUPT & AIR BULKHEAD

MGCS-R6U Huck Collar (3/16") 6
27-00793 Magna Grip Pin (3/16") 6
27-00269-004 Hex Bolt (5/16-18 x 1") 2
HDWE FOR MTG DASH FRAME TO HEATER

Page: 40

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 48



Chassis:   Build Date: 03/22/05  Plant: DENT
27-00269-004 Hex Bolt (5/16-18 x 1") 2
HDWE FOR MTG HEATER TO EXTRUSION

27-00269-004 Hex Bolt (5/16-18 x 1") 2

HDWE FOR PANEL SUPT TO EXTRUSION

27-00204-005 Screw, Self Tapping (1/4-20 x 5/8") 6
HDWE FOR DASH TO EXTRUSION

27-01426-005 Screw, Phillips Head, Thread Rolling
  

2
27-01444-008 Screw, w/ Washer Head, Round (#10-24

x 1")
2

RIVETS FOR PANEL SUPT TO SHELL

27-01385-251 RIVET-BLIND (1/8") 2

HDWE FOR MTG DASH TO COWL

W01-10-01W55N020B Screw, Round Washer Head (M5 x 0.80 
x 20mm), Black

6
HDWE FOR MTG EXTRUSION TO SUPPORT

27-00273-004 Hex Bolt (3/8-16 x 1" ) 2
27-01065-012 Screw - Hex (3/8-16 X 1-1/2") 2
27-00428-006 Flat Washer, Steel, Zinc Plated, 

8")
4

HDWE FOR MOUNTING CTR CONSOLE TO SUPT

27-01428-008 Phillips Square Truss Head Screw 
(#10-24 x 1")

3
HDWE FOR CTR CONSOLE TO DASH

27-01312-012 Screw - Torx Head (#10-24 X 3/4") 2
WINDLACE FOR EXTRUSION

28-00013-009 WINDLACE, BLACK 1
28-00013-016 Edge Guard, Black (1") 1
    28-00013-016DB WINDLACE CUT & DEBURRED 1
WINDLACE FOR DASH PANEL SUPT

29-00930-0280 Edge Trim, Rubber (280mm) 1
29-00930-0126 Edge Trim, Rubber (126mm) 1
WINDLACE FOR STEERING SUPT.

28-00013-016 Edge Guard, Black (1") 2
    28-00013-016DB WINDLACE CUT & DEBURRED 1
WINDLACE FOR FRAMER DASH SUPPORT

28-00013-004 Edge Guard, Black (4") 1
    1700-700-BAE DASH ACCESSORY PLATE - DUAL VLV PRKG
DASH ACCESSORY PLATE - DUAL VLV PRKG

17-04242-1200 PLATE-MV3 VALVE 1
17-02741 Ash Tray 1
18-02859 Cigar Lighter Housing 1
18-02860 Cigar Lighter Knob & Element 1
216510 Plug - Power 1
216550 Cap - Power Outlet 1
16-04377 Lamp Assembly, Cigar Lighter 1
27-01446-005 Screw, Phillips Head, Thread Rolling

    
2

27-01312-012 Screw - Torx Head (#10-24 X 3/4") 6
16-04251-010 Fuse, Blade Type (10 Amp) 2

 1700-700-CBP GLOVE BOX ASSY -
GLOVE BOX ASSY -

AMERICAN CLASS PLATINUM INTERIOR

SK29369 INSTL DASH ASSY

17-04246-3251 Glove Box Door Assy, Amer Interior, 1
17-04244 Compartment - Map 1
20-25335-1001 Glove Box Latch Assembly, Locking, 

   
1

17-04311 Hinge - Door Map Compartment 1
20-14836 Catch, Glovebox Door 1
17-04310-215 Cable - Map Compartment 2
17-02763 Door Stop 2
HDWE FOR MTG HINGE TO DOOR

27-01428-004 Phillips Square Truss Head Screw 
  )

4
27-00525 U-Nut (#10-24) 4
HDWE FOR MTG HINGE TO GLOVE BOX

27-01428-008 Phillips Square Truss Head Screw 
(#10-24 x 1")

3
HDWE FOR MTG LANYARDS

27-01428-004 Phillips Square Truss Head Screw 
  

2
27-00335 Elastic Stop Nut 2
27-00428-003 Flat Washer (3/16") 2
27-00996-003 Screw, Machine (#8-32 x 3/8") 2
HDWE FOR MTG BOX TO SHELL

Page: 41

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 49



Chassis:   Build Date: 03/22/05  Plant: DENT
27-01428-008 Phillips Square Truss Head Screw 

(#10-24 x 1")
4

HARDWARE FOR MTG LATCH TO DOOR

27-01398-008 Screw - Plastite (#6-48 X 1/2") 3

HDWE FOR MOUNTING CATCH

27-00341-004 Self Threading Screw (#10-24 x 1/2") 1
27-00307-010 Hex Nut (#10-24 x 10mm) 1
27-00561-010 Lock Washer (#10) 1
27-00428-003 Flat Washer (3/16") 1

 1700-701-DBD INDICATOR LIGHTS AND BUZZERS
INDICATOR LIGHTS AND BUZZERS

SK22030 INSTL WARNING LIGHT BAR

Q27-6008 Warning Light Bar 1
27-01426-004 Screw, Phillips Head, Thread Rolling

  
4

17-04248 Ribbon - Fiber Optic 1
17-04250 Ribbon - Fiber Optic, D Panel 1
17-04251 RIBBON-FIBER OPTIC D PNL 1
16-10445 SWITCH-DIMMER INST PANEL 1
16-04324 Knob - Dimmer 1
TIE BACK CIRCUIT 106 ON PRESS SW HARN

 1700-701-E04 KEYSTART IGNITION SWITCH
KEYSTART IGNITION SWITCH

NOTE: IGNITION SWITCH SUPPLIED IN MAIN

CAB HARNESS.

18-03002 Key Ring - Medallion 1

 1700-701-FAF THREE ADD L TOGGLE SWITCHES W/O GUARDS
THREE ADD L TOGGLE SWITCHES W/O GUARDS

16-03399 Toggle Switch, SPST 3
17-04247 Fiber Optic Bezel 3

 1700-701-HAD CONTROL PANEL HARNESS
CONTROL PANEL HARNESS

16-09545 HARNESS-B PANEL 1
16-04359 Harness - Dash, LH 1

 1700-701-K01 HOT 7TH WIRE FOR TRAILER CABLE
HOT 7TH WIRE FOR TRAILER CABLE

SK16246 DIAG WIRING

16-04251-020 Fuse, Blade Type (20 Amp) 1

 1700-701-VBM DATA LINK JUMPER
DATA LINK JUMPER

16-07492 Data Bus Connector 1
27-00204-006 Screw, Self Tapping (1/4-20 x 3/4") 2
27-00428-004 Flat Washer (1/4") 2

 1700-702-BBA DIXSON ELEC TACHOMETER *CHROME BEZEL*
DIXSON ELEC TACHOMETER *CHROME BEZEL*

SK18145 SPEED SENSORS & JUMPERS

Q43-6011-003 Tachometer, Chrome Bezel 1

 1700-702-CCK DIXSON ELEC SPEEDO(MPH) *CHROME BEZEL*
DIXSON ELEC SPEEDO(MPH) *CHROME BEZEL*

SK18145 SPEED SENSORS & JUMPERS

Q43-6010-005 Speedometer, (mph), Chrome, w/ Trip 1
16-09521 Wiring Harness, Speedo/Tach, A Panel 1

 1700-702-D08 PETERBILT EXHAUST PYROMETER
PETERBILT EXHAUST PYROMETER

CHROME BEZEL

PH17-00001 ROUTING, PYRO SENSOR WIRE

010-113 Gauge - Pyrometer, Chrome Bezel 1
035-204 Harness - Pyrometer 1
015-076 Thermocouple 1

 1700-702-EBM ENGINE OIL TEMP GAUGE W/O SENDER GUARD
ENGINE OIL TEMP GAUGE W/O SENDER GUARD

CHROME BEZEL

17-04313-3C0 Gauge - Oil Temp, Bright Bezel 1
17-02812-001 Label, Engine Oil Temperature 1
193 BULB 1
Q27-6004 SENSOR-OIL TEMPERATURE 1

 1700-702-FCS MANIFOLD PRESSURE GAUGE
MANIFOLD PRESSURE GAUGE

Page: 42

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 50



Chassis:   Build Date: 03/22/05  Plant: DENT
CHROME BEZEL

D95-6007-019 RTG-MANIFOLD PRESS GAUGE

Q43-6000-024 GAUGE-2" MECHANICAL MANIFOLD PRESS 1

193 BULB 1
26-02532-038 Tubing, Nylon, Black, #4 (38") 1
GAUGE TO FIREWALL BULKHEAD

26-02800 Fitting - Bulkhead (#4 Comp X #4 
F

1
PPP10-0089 Fitting, Brass, w/ Filter 1
26-02712-014 Medium Pressure Wire Braid Hose 

Assembly (#4 x 14")
1

FIREWALL BULKHEAD TO EXH MANIFOLD

HARDWARE FOR MANIFOLD PRESSURE GAUGE

D2111-4509 Connector - Straight (#6 MBO X 1/8 
NPT)

1
ENGINE PORT ADAPTER

26-02114 Connector-90 Deg (1/8" FP X #4 1

 1700-702-GAS AIR CLNR RESTRICTION GAUGE
AIR CLNR RESTRICTION GAUGE

CHROME BEZEL

SK20320 PLMBG AIR REST GAUGE

Q43-6000-026 GAUGE-2" MECHANICAL AIR RESTR 1
26-02532-076 Tubing, Nylon, Black, #4 (76") 1
GAUGE TO INTAKE ELBOW

PPP10-0089 Fitting, Brass, w/ Filter 1
NOTE: ORIFICE END OF FILTER TOWARD

AIR CLEANER

26-03366 Fitting - 90 Deg, Female, Quick 
ct (#4)

1

 1700-702-HBH FUEL RESTRICTION GAUGE
FUEL RESTRICTION GAUGE

CHROME BEZEL

SK18955 PLBG FUEL REST

SK18955 PLUMB FUEL RESTR

A97-6043 FR DRILLING LH-U/H FR COMP

Q43-6000-020 GAUGE-2" MECHANICAL FUEL FILTER 
R

1
193 BULB 1
26-02532-038 Tubing, Nylon, Black, #4 (38") 1
GAUGE TO FIREWALL BULKHEAD

26-02800 Fitting - Bulkhead (#4 Comp X #4 1
26-02712-026 Medium Pressure Wire Braid Hose 

Assembly (#4 x 26")
1

FILTER TO FIREWALL BULKHEAD

26-04005 ADAPTER-45DEG #10MSAE TO #8MNPT 1
26-02772 Fitting - 90 Degree (1/8" MP X #4 

are)
1

 1700-702-JCN FUEL PRESSURE GAUGE
FUEL PRESSURE GAUGE

CHROME BEZEL

D95-6007-021 ROUTING-FUEL PRESSURE

Q43-6000-009 GAUGE-FUEL PRESSURE 1
16-04352 Lamp Assembly 1
193 BULB 1
26-02532-038 Tubing, Nylon, Black, #4 (38") 1
GAUGE TO FIREWALL BULKHEAD

26-02800 Fitting - Bulkhead (#4 Comp X #4 
e

1
D2111-4509 Connector - Straight (#6 MBO X 1/8 1
26-02878 ADAPTER 1
26-01664 Connector-45 Deg (1/8" MP X #4 1
26-02712-036 Medium Pressure Wire Braid Hose 

Assembly (#4 x 36")
1

FUEL PUMP TO FIREWALL BULKHEAD

 1700-702-LAD VOLTMETER - CHROME BEZEL
VOLTMETER - CHROME BEZEL

SK20536 VOLTMETER WIRING

17-04315-1C0 Gauge - Voltmeter, Bright Bezel 1
193 BULB 1

 1700-702-NAG TWO FUEL LEVEL GAUGE * CHROME BEZEL *
TWO FUEL LEVEL GAUGE * CHROME BEZEL *

SK19397 WIRING ADD L GAUGE

**NOTE- REMOVE LABEL "L-FUEL-R" FROM

FIBER OPTIC RIBBON

17-04313-1C0 Gauge - Fuel, Bright Bezel 2
193 BULB 2

Page: 43

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 51



Chassis:   Build Date: 03/22/05  Plant: DENT
17-03056 LABEL-FUEL LEVEL RT 1
17-03057 LABEL-FUEL LEVEL LEFT 1
16-04345 WIRE-JUMPER 4

 1700-702-PBR WATER TEMPERATURE GAUGE * ELECTRIC *
WATER TEMPERATURE GAUGE * ELECTRIC *

CHROME BEZEL

Q43-6009-7C0 Gauge - Water Temperature 1
16-10407 Sensor - Water Temperature 1
193 BULB 1

 1700-702-RCC ENGINE OIL PRESSURE GAUGE
ENGINE OIL PRESSURE GAUGE

CHROME BEZEL

D95-6007-020 INSTL, C15 ACERT

Q43-6000-005 GAUGE-OIL PRESSURE 1
193 BULB 1
26-02532-040 Tubing, Nylon, Black, #4 (40") 1
GAUGE TO FWD MANIFOLD

26-02712-060 Medium Pressure Wire Braid Hose 
Assembly (#4 x 60")

1
ENGINE TO FIREWALL BULKHEAD

26-02800 Fitting - Bulkhead (#4 Comp X #4 1
26-02881 Bushing (7/16 X 1/8 FP) 1
26-01655 Connector, Brass, Elbow, 90 Deg, 

    
1

26-02507 Connector-90 Deg (1/8" MP X #4 Comp) 1

 1700-703-AAM MAIN TRANS OIL TEMP GAUGE
MAIN TRANS OIL TEMP GAUGE

CHROME BEZEL

17-04313-3C0 Gauge - Oil Temp, Bright Bezel 1
17-02812-002 Label, Main Transmission Oil 

erature
1

193 BULB 1
17-04184 Sender - Oil Temperature 1
16-06113-1150 Jumper Wire, Extension. 14 Gauge, 1

 1700-703-BAX REAR AXLE TEMP GAUGE DUAL DRIVE
REAR AXLE TEMP GAUGE DUAL DRIVE

CHROME BEZEL

SK23145-000 WELDING-RTG REAR AXLE

17-04313-3C0 Gauge - Oil Temp, Bright Bezel 2
17-02812-005 Label, Front Driver Oil Temperature 1
17-02812-004 Label, Rear Driver Oil Temperature 1
193 BULB 2
17-04184 Sender - Oil Temperature 2
16-05209-1830 Jumper - Chassis, Rear Axle 2
22-01151-008 Cushioned Clamp (1/2") 2

 1700-703-CAE AIR PRESSURE GAUGE
AIR PRESSURE GAUGE

CHROME BEZEL

Q43-6000-016 Gauge - Air Pressure 1
193 BULB 1
16-04352 Lamp Assembly 1
26-02532-040 Tubing, Nylon, Black, #4 (40") 1
AIR APPLICATION GAUGE TO RR MANIFOLD

 1700-703-DAL LEVELING VALVE GAUGE- ONE GAUGE
LEVELING VALVE GAUGE- ONE GAUGE

CHROME BEZEL

Q43-6000-016 Gauge - Air Pressure 1
17-02815-002 LABEL-LOAD GAUGE AIR SUSPENSION 1
193 BULB 1
26-02566 Fitting - Bulkhead (1/4" X #4 NTA X 

 
1

26-02532-040 Tubing, Nylon, Black, #4 (40") 1
GAUGE TO FIREWALL BULKHEAD

 1700-703-JAD DUAL AIR PRESSURE GAUGE
DUAL AIR PRESSURE GAUGE

CHROME BEZEL

Q43-6000-030 Gauge - Air Pressure, Dual 1
193 BULB 1
26-03132-040RNTBM Tubing, #4, Nylon, Orange, Bulk 1
TEE TO GAUGE (PRIMARY SYSTEM)

Page: 44

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 52



Chassis:   Build Date: 03/22/05  Plant: DENT
26-03132-04GRNTBM Tubing, #4, Nylon, Green, Bulk 1
CAB MANIFOLD TO GAUGE (SECONDARY SYST)

26-03300 Fitting - Tee (#6) Push, (#4) Push, 
 h

1

 1700-703-QAD OUTSIDE TEMPERATURE GAUGE
OUTSIDE TEMPERATURE GAUGE

SK28762 INSTL TELTEK TEMP GAUGE

R97-6048 INSTALL MIRROR EQUIP LOWER

NOTE: PROBE AND GAUGE ARE MATCHED --

DO NOT SWITCH.

NOTE: PROBE AND GAUGE ARE MATCHED --

DO NOT SWITCH.

17-04190-002 GAUGE-TEMP FAHRENHEIT CHROME PB LOGO 1
17-04191-2000 PROBE-TEMP TELTEK 1
NOTE: PROBE MTD ON LH MIRROR BRACKET

 1700-704-E02 PARKING BRAKE CONTROL WARN LITE
PARKING BRAKE CONTROL WARN LITE

W/O BUZZER

SK26910-002 WIR G PARK BRAKE WARN G LT

SK26910-000 CONV INSTALL MV-3 DELIVERY

SK29200 INSTL INDICATOR LIGHTS

26-02564 Anchor - Elbow (1/4") 1
27-00428-004 Flat Washer (1/4") 2
27-00268-004 Hex Bolt (1/4-20 x 1") 2
27-00541 Hex Nut (1/4-20) 2
26-03300 Fitting - Tee (#6) Push, (#4) Push, 

 Push
1

16-05704-1100 JUMPER 1
16-05054 Pressure Switch 1
26-02508 Connector-90 Deg (1/4" MP X  #4 1
26-01984-004 Plug, Square Head (1/4") 1
26-02532CTL Tubing, Nylon, Air Brake, #4, Bulk 1
PRESS SWITCH TO TEE

16-05227-0254 Jumper Wire, 14 Ga, #10 Ring, 1
16-05919 Lamp Socket 1
16-08187 Light Bulb, Wedge Base (#73) 1

 1700-705-FJF ROAD SPEED SENSOR
ROAD SPEED SENSOR

SK29894 ENGINE & ROAD SPEED SENSORS

NOTE: CONNECT ENGINE HARNESS TO

SPEED SENSOR

 1700-705-GBH ENGINE SPEED SENSOR
ENGINE SPEED SENSOR

SK28832-004 INSTL CAB ELECTRONIC ENG

CONNECT TACH CONN IN ELEC ENG CAB

HARNESS TO TACH CONN IN TACH HARNESS

 1700-710-A01 STANDARD CAB CIRUITS
STANDARD CAB CIRUITS

 1700-710-B01 UNUSED PINS
 1700-710-E01 POWER MIRROR CIRCUIT TEST
 1700-710-F01 LOAD LIGHT CIRCUIT TEST
 1700-710-G01 CIGAR LIGHTER CIRCUIT TEST
 1700-710-H01 HEAT MIRROR CIRCUIT TEST
 1700-710-J03 FUEL TANK CIRCUIT TEST
 1700-710-K01 CIRCUIT TEST
CIRCUIT TEST

 1700-710-L01 TRANSMISSION CIRCUIT TEST
 1700-710-N01 WATER TEMP CIRCUIT TEST

 1700-710-P01 INTERIOR LIGHTNG CIRCUIT TEST
 1700-710-Q01 RADIO CIRCUIT TEST
 1700-710-R01 SPOT LIGHT CIRCUIT TEST
 1700-710-S01 JAKE BRAKE CIRCUIT TEST
 1700-711-AAG INSTRUMENT "A" PANEL
INSTRUMENT "A" PANEL

SK29195-1 A-PANEL PUNCH TARGETS

SK19099 INSTRUMENT PUNCHES

17-04235-120 Panel - A, w/Optional Gauge 1
27-01312-012 Screw - Torx Head (#10-24 X 3/4") 5

Page: 45

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 53



Chassis:   Build Date: 03/22/05  Plant: DENT
 1700-711-BAS INSTRUMENT "B" PANEL
INSTRUMENT "B" PANEL

SK29195-2 B-PANEL PUNCH TARGETS

SK19099 INSTRUMENT PUNCHES

17-04236-1A300 PANEL-B 1
27-01312-012 Screw - Torx Head (#10-24 X 3/4") 5

 1700-711-CAF INSTRUMENT "C" PANEL
INSTRUMENT "C" PANEL

SK29195-3 C-PANEL PUNCH TARGETS

SK19099 INSTRUMENT PUNCHES

17-04240-1200 PANEL-C VERM BURL 1
27-01312-012 Screw - Torx Head (#10-24 X 3/4") 5

 1700-711-DAK INSTRUMENT "D" PANEL
INSTRUMENT "D" PANEL

SK29195-4 D-PANEL PUNCH TARGETS

SK19099 INSTRUMENT PUNCHES

17-04241-1E00 PANEL-D VERM BURL 1
27-01312-012 Screw - Torx Head (#10-24 X 3/4") 6

 200P-701-AAC LH CAB DOOR ASSEMBLY - 379RI
LH CAB DOOR ASSEMBLY - 379RI

ELECTRIC POWER DOOR LOCKS

ELECTRIC REGULATOR

R25-6042-0102020200 Cab Door Assembly, LH 1
 R25-6026-100 Cab Door Assembly, w/o Door Mounted 

 L
1

 R25-6037 Cab Door Lockboard Module, Rods & 
, 

1
 27-01436-004 Screw, Tapping (#10-16 X 1/2") 3
 W34-6006-020 Screw, Pan Head (M6 x 1.00 x 20mm) 4
 R44-6036 Cab Door Glass Assembly, LH 1
 27-01447-012 Machine Screw, Truss (1/4-20 x 3/4") 1
 T50RFT60C2 Cable Tie, w/ Mount 3
 R70-6014 Cab Door Glass Channel Assembly, 

e   i
1

 27-01426-004 Screw, Phillips Head, Thread Rolling
  

4
 27-01447-012 Machine Screw, Truss (1/4-20 x 3/4") 2
 R70-6013-2200 Glass Run Channel, (2200mm) 1
 20-14560-255 Seal - Door Hinge (1/4" X 3/4" X 1
 R79-6037 Cab Inner Door Skin Assembly 1
 27-01426-004 Screw, Phillips Head, Thread Rolling

  
4

 R21-6004 Regulator - Window, Electric, LH 1
 27-01447-012 Machine Screw, Truss (1/4-20 x 3/4") 6
 P92-6253 Jumper Wire, Power Windows, Electric 1
 16-07371 Jumper Wire, Courtesy Light, Door 

Po
1

 R56-6012 Power Lock Actuator 1
 P92-6254 Jumper Wire, Cab, Power Door Locks 1
 27-01442-008 Screw, Self Tapping, Truss Head 

-   
2

 R65-6018 Rod - Power Lock, LH 1

 200P-701-BAC RH CAB DOOR ASSEMBLY - 379RI
RH CAB DOOR ASSEMBLY - 379RI

ELECTRIC POWER DOOR LOCKS

ELECTRIC REGULATOR

R25-6043-0102020200 Cab Door Assembly, RH 1
 R25-6026-250 Cab Door Assembly, w/o Door Mounted 

  , RH
1

 R25-6037R Cab Door Lockboard Module, RH 1
 27-01436-004 Screw, Tapping (#10-16 X 1/2") 3
 W34-6006-020 Screw, Pan Head (M6 x 1.00 x 20mm) 4
 R44-6036R Cab Door Glass Assembly, RH 1
 27-01447-012 Machine Screw, Truss (1/4-20 x 3/4") 1
 T50RFT60C2 Cable Tie, w/ Mount 3
 R70-6014 Cab Door Glass Channel Assembly, 

e   i
1

 27-01426-004 Screw, Phillips Head, Thread Rolling
  

4
 27-01447-012 Machine Screw, Truss (1/4-20 x 3/4") 2
 R70-6013-2200 Glass Run Channel, (2200mm) 1
 20-14560-255 Seal - Door Hinge (1/4" X 3/4" X 1
 R79-6038 Cab Inner Door Skin Assembly 1
 27-01426-004 Screw, Phillips Head, Thread Rolling

  
4

 R21-6004R Regulator - Window, Electric, RH 1
 27-01447-012 Machine Screw, Truss (1/4-20 x 3/4") 6

Page: 46

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 54



Chassis:   Build Date: 03/22/05  Plant: DENT
 P92-6253 Jumper Wire, Power Windows, Electric 1
 16-07371 Jumper Wire, Courtesy Light, Door 

Po
1

 R56-6012 Power Lock Actuator 1

 P92-6254 Jumper Wire, Cab, Power Door Locks 1
 27-01442-008 Screw, Self Tapping, Truss Head 

-   
2

 R65-6018R Rod - Power Lock, RH 1

 2000-7XX-XXX POWER LIFT WINDOW
POWER LIFT WINDOW

17-03646 Retainer - Switch Connector 2

 2000-700-BBM SHIFTER PLATE
SHIFTER PLATE

05-17811-221 PLATE-SHIFTER ALUM 1
05-17799-221 Cover - Shifter 1

05-17812-179 INSULATOR-FOAM SHIFTER PLATE 1
27-01429-012 Screw, Truss Head, Thread Rolling 

  2")
12

27-00984 U-Nut (1/4-20) 21

 2000-700-E03 EXTERIOR SUNVISOR *STNL STL- POLISHED*
EXTERIOR SUNVISOR *STNL STL- POLISHED*

SK26839 INSTAL SUNVISOR

20-18865 Bracket, Sunvisor 6
20-18863L Sunvisor, Exterior, LH, Stainless 

S
1

20-18863R Sunvisor, Exterior, RH, Stainless 
Steel

1
STD MAT L FOR SUN VISOR

27-00793 Magna Grip Pin (3/16") 6
MGCS-R6U Huck Collar (3/16") 6
27-01502-1308 Threaded Insert, Blind (1/4-20 UNC) 2
27-01502-1092 Threaded Insert, Black (1/4-20 x 

36.96mm)
2

STD MAT L FOR SUNVISOR

27-01283-008 Hex Bolt w/Washer (1/4-20 X 1") 4
27-00803-003 Lock Nut (#10-24), Stainless Steel 11
27-00816-008P Screw, Truss Head (#10-24 x 1/2"), 

olished
11

 2000-700-KAH RH CAB FLOOR SHEET
RH CAB FLOOR SHEET

20-19042-001 PANEL-FLOOR CAB RH UNIBILT 1

 2000-700-LBC LH CAB FLOOR SHEET
LH CAB FLOOR SHEET

20-18905-001 PANEL-FLOOR CAB LH UNIBILT ALUM 1

 2000-702-AAC CAB STRUCTURE-BACK WALL-HIGH-ROOF SLPR
CAB STRUCTURE-BACK WALL-HIGH-ROOF SLPR

SK24440 UNIBILT CONNECTION PROCEDURE

SK26895 ASSY CAB UNIBILT

SK24764 INSTL CAB AND SLEEPER CONN

29-03440 Frame - Walk Through 1
20-16274 Skin - Cab, Lower Back 1
R39-6009 Rear Sill 1
20-17255L Skin - Cab Rear Corner, LH 1
20-17255R Skin - Cab Rear Corner, RH 1
20-16126L Connector - Lower Cab Base, LH 1
20-16126R Connector - Lower Cab Base, RH 1
20-16146 Rear Corner Gusset 2
20-18000L Cab Bracket, LH 1
20-18000R Cab Bracket, RH 1
27-00793 Magna Grip Pin (3/16") 150
27-00799 Magna Grip Pin (1/4") 28
MGCS-R6U Huck Collar (3/16") 150
MGCW-R8U Huck Collar (1/4") 8
3LCW120-2R8GAL Huck Collar, High Strength (M6) 20

 2000-702-BAE CAB STRUCTURE-LH SIDE,SLPR,W/ CUTOUT
CAB STRUCTURE-LH SIDE,SLPR,W/ CUTOUT

SK26895 ASSY CAB UNIBILT

SK11311 INSTL DOOR WEDGE

R79-6025-11100 Side Skin, Aluminum, LH 1
R25-6032 Door Frame, LH 1
20-19176 Reinforcement, A-Post, LH 1
R39-6008 Side Sill, LH 1
20-18834 Sill Insert 1

Page: 47

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 55



Chassis:   Build Date: 03/22/05  Plant: DENT
20-16129L Brace - Cab Corner, LH 1
20-16486L Hood Roller Assembly, LH 1
20-10832 Shim - Door Wedge 1

20-10831 Door Wedge 1
MGLP-R8-6 Blind Rivet (1/4") 18
C120LT-R8-9U Huck Pin (1/4" x 1-15/16") 10
C120LT-R8-12U Huck Bolt (1/4 x 2-1/8") 4
3LCW120-2R8GAL Huck Collar, High Strength (M6) 14
27-00793 Magna Grip Pin (3/16") 21
MGCS-R6U Huck Collar (3/16") 21
27-00799 Magna Grip Pin (1/4") 5

MGC-R8U Huck Collar, Locking (6mm) 5
W01-6036-003 Screw, Flat Head (1/4-20 X 3/4") 5
27-01428-008 Phillips Square Truss Head Screw 

  
2

 2000-702-CAE CAB STRUCTURE-RH SIDE, SLPR,W/ CUTOUT
CAB STRUCTURE-RH SIDE, SLPR,W/ CUTOUT

HEATER, SW/WRG FOR F/O AUX LIGHTS

SK24509 ASSY CAB UNIBILT

SK11311 INSTL DOOR WEDGE

R79-6026-111100 Side Skin, Aluminum, RH 1
R25-6032R Door Jamb, RH 1
20-19190 Reinforcement, A-Post, RH 1
R39-6008R Side Sill, RH 1
20-18834 Sill Insert 1
20-16129R Brace - Cab Corner, RH 1
20-16486R Hood Roller Assembly, RH 1
20-10832 Shim - Door Wedge 1
20-10831 Door Wedge 1
20-14951 J-Clamp (3/4") 1
MGLP-R8-6 Blind Rivet (1/4") 20
C120LT-R8-9U Huck Pin (1/4" x 1-15/16") 10
C120LT-R8-12U Huck Bolt (1/4 x 2-1/8") 4
3LCW120-2R8GAL Huck Collar, High Strength (M6) 14
27-00793 Magna Grip Pin (3/16") 21
MGCS-R6U Huck Collar (3/16") 21
27-00799 Magna Grip Pin (1/4") 13
MGC-R8U Huck Collar, Locking (6mm) 13
W01-6036-003 Screw, Flat Head (1/4-20 X 3/4") 5
27-01428-008 Phillips Square Truss Head Screw 

  
2

 2000-702-DAF CAB STRUCT-LWR FRT,DUAL COWL MTD CLNER
CAB STRUCT-LWR FRT,DUAL COWL MTD CLNER

ALUMINUM FIREWALL

SK26895 ASSY CAB UNIBLT

SK24742 INSTL HOOD SUPPORT SHIM

R64-6020-103 Firewall, Aluminum 1
20-18795 Recess - Firewall 1
18-02817 Bracket, Wiper Motor 1
20-18978 Floor Sheet - Front 1
20-17123 Bracket - Blox Mounting 1
20-15322 Dash Support Gasket 2
20-16303R Dash Support Bracket, RH 1
20-16303L Dash Support Bracket, LH 1
13-04386 Shim, Hood Support 2
17-04258 Support - Dash Bin 1
K169-241-0420-165 Self Retaining Hex Nut (1/4-20) 30
27-01061-260 Threaded Insert (1/4-20 x 28.6mm) 4
27-00458-200 Rivnut (3/8-16 X 15/16") 4
27-00793 Magna Grip Pin (3/16") 76
MGCS-R6U Huck Collar (3/16") 76
27-00799 Magna Grip Pin (1/4") 8
MGC-R8U Huck Collar, Locking (6mm) 8

 2000-702-EAC CAB STRUCT-ULTRACAB SLPR-UPPER FRONT
CAB STRUCT-ULTRACAB SLPR-UPPER FRONT

SK26895 ASSY CAB UNIBILT

SK24673 ROUTING CAB ROOF HARNESS

PH20-00034 INSTL BODY FIT FASTENERS

Page: 48

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 56



Chassis:   Build Date: 03/22/05  Plant: DENT
R29-6002 Cowl w/ Clips 1
20-15604-1244 Cowl Seal, Rubber (1244 mm) 1
20-17265 Windshield Mask 1

R44-6022R Glass - Windshield, RH 1
28-00236-2670 Sealant - Butyl Tape (2670mm) 2
R44-6022 Glass - Windshield, LH 1
20-16854L Bracket - Support, Header LH 1
20-16854R Bracket - Support, Header RH 1
20-18794 Under Dash Strut 1
27-00793 Magna Grip Pin (3/16") 65
27-00799 Magna Grip Pin (1/4") 16

MGCS-R6U Huck Collar (3/16") 65
MGC-R8U Huck Collar, Locking (6mm) 16
27-01250-008 Rivet - Blind, Magna Bulb (1/4") 12
27-01100-005 Blind Rivet, Magna-Bulb (1/4") 8
27-01183 Screw - Cap, Torx Head (1/4-20 X 1") 6

 2000-702-FAC CAB STRUCTURE-HIGH ROOF
CAB STRUCTURE-HIGH ROOF

SK26895 ASSY CAB

PH20-00034 INSTL BODY FIT FASTENERS

20-17250 Roof - Vee, Tall Walk-In 1
20-14322 Spacer - Roof 2
20-17253L Bracket - Roof Bow, LH 1
20-17253R Bracket - Roof Bow, RH 1
20-19227 SUPPORT-HEADLINER 1
20-18200 ROOFBOW 2
20-17256L Brace - Cab Longeron, LH 1
20-17256R Brace - Cab Longeron, RH 1
20-16147R Longeron - Cab, RH 1
20-16147L Longeron - Cab, LH 1
27-00793 Magna Grip Pin (3/16") 49
MGCS-R6U Huck Collar (3/16") 49
27-00799 Magna Grip Pin (1/4") 24
MGC-R8U Huck Collar, Locking (6mm) 24

 2000-702-GAC CAB STRUCTURE - SLEEPER FLOOR
CAB STRUCTURE - SLEEPER FLOOR

NOTE: TAPE TO BE INSTALLED OVER CAB

GROUND HOLE IN LH CAB SILL.

NOTE: REMOVE TAPE AT CAB SET WHEN THE

GROUND CABLE IS INSTALLED ONTO

THE SIDE SILL.

20-16141 Seat Support 2
20-18736 Seat Crossmember 1
26-02914-003 Hole Plug, Plastic (3/8") 12
28-00084-022 Hole Plug, Plastic, Black (1-3/8") 1
27-00799 Magna Grip Pin (1/4") 4
MGCW-R8U Huck Collar (1/4") 4

 2000-703-AAE CAB DOORS W/ RH VIEW WINDOW
CAB DOORS W/ RH VIEW WINDOW

SK20577 INSTL SECONDARY SEAL

SK26052 INSTL SEAL PRIMARY

SK19369 INSTL DOOR CHECK LIMITER

SK11620 SEAL LATCH PIN GUARD

R97-6031 INSTL DOOR GROMMET

HARDWARE

27-01215-008 Torx Washer Head Bolt (5/16-18 x 1") 14
20-16312 Door Jamb Nutplate 2
20-10335 Bolting Strip Retainer 4
MGPT-R8-20G Huck Pin (1/4") 4
MGC-R8U Huck Collar, Locking (6mm) 4
DOOR STOP HARDWARE

20-11041 Door Check Bar 2
27-01501-005 Pan Head Screw (1/4-20 x 5/8") 2
20-18727 Door Check Strap 2
20-12066 Clevis Pin, Door Stop 2
USE SPACER ON RH DOOR ONLY

Page: 49

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 57



Chassis:   Build Date: 03/22/05  Plant: DENT
R80-6006-0762 Spacer (7.62mm) 2
27-01501-008 Screw, Pan Head (1/4-20 x 1") 2
LATCH GUARD AND HARDWARE

20-10453 Latch Pin Guard 2
20-14974-032 Vinyl Foam Seal Tape (1/2" x 8") 2
 20-14974 Vinyl Foam Seal Tape 5
20-14974 Vinyl Foam Seal Tape 2
R42-6011-0725 Weatherstrip - Door, Belt Line 

(725mm)
2

INNER PANEL HARDWARE

27-01436-004 Screw, Tapping (#10-16 X 1/2") 46

LOWER DOOR GLASS

R44-6016 Glass - Door, Lower 2
R42-6009-1280 Seal - Window Extrusion (1280mm) 1
R42-6025 Door Glass Seal, Lower, Side, Rubber 1
SEALS/PLUGS/GROMMETS/GASKETS

20-13792 Seal - Door Check 2
20-15238 Seal - Door, Secondary 2
R60-6001-650 Trim Seal, Bulb Type (162-1/2") 2
R42-6012 Door Grommet 2
28-00207 Grommet, Door 2
R67-6000 Door Stop Plug 2
23-16282 TAPE-RACER S 3

 2000-703-BAD POWER LIFT WINDOW L/R
POWER LIFT WINDOW L/R

SK26101 TAPE APL CAB DOOR

STRIKER PARTS AND HARDWARE

R56-6017 Door Latch Striker 2
R56-6015 Striker Nutplate 2
27-00451-006 Cross Recess Flat Head Screw 

(5/16-18 x 3/4")
4

HARDWARE TO MOUNT REGULATORS

27-01447-012 Machine Screw, Truss (1/4-20 x 3/4") 8
POWER WINDOW ELECTRICS

P92-6252 Wiring Harness, Power Windows, 
Electric

2
USE SWITCHED POWER SPARE

17-03796 Toggle Switch, DPDT, Mom-On 2
17-02696-062 Applique, LH Window 1
17-02696-063 Applique, RH Window 1
16-04251-025 Fuse, Blade Type (25 amp) 2
17-03646 Retainer - Switch Connector 2
INSTALL RETAINER ON TOGGLE SWITCH

20-17208 Tape - Sealant (2" Wide) 6

 2000-703-CAC POWER DOOR LOCKS - ELECTRIC
POWER DOOR LOCKS - ELECTRIC

POWER DOOR LOCKS

17-03796 Toggle Switch, DPDT, Mom-On 1
17-03646 Retainer - Switch Connector 1
INSTALL RETAINER ON TOGGLE SWITCH

17-02696-064 Applique - Door Lock 1
P92-6386 Wiring Harness, Cab, Power Door 

Locks
1

USE UNSWITCHED POWER SPARE

16-04251-010 Fuse, Blade Type (10 Amp) 1

 2000-703-DAF OUTER RELEASE HANDLE - KEY KITS
OUTER RELEASE HANDLE - KEY KITS

CAB COMPONENTS

R56-6020-0G276 KIT-KEY,W/RELEASE HANDLE 1
R11-1137 Outside Handle Bracket 2
27-01000-006 Lock Nut (M6 x 1.00) 2
SLEEPER COMPONENTS

R56-6021-002G276 Sleeper Key Kit 1

 2010-A00-000 ACCENT COLOR #1 F8802EA
ACCENT COLOR #1 F8802EA

 2010-300-AAF HORIZONTAL CONVEX MIRROR OVER RH DOOR
HORIZONTAL CONVEX MIRROR OVER RH DOOR

18-04510 Mirror Assembly, Convex, Oval 1
18-04509 Seal, Look Down Mirror 1
27-01480 Rivet Assembly - Blind w/Sleeve 

(1/4")
2

Page: 50

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 58



Chassis:   Build Date: 03/22/05  Plant: DENT
 2010-300-BCZ TWO 8IN CONVEX MIRROR - PRUTSMAN
TWO 8IN CONVEX MIRROR - PRUTSMAN

R97-6047 INSTALL SPOT MIRROR

18-04098 Mirror, Convex, Round (8"), Center 2
20-16086 Bracket, Mirror Mounting 2
27-00810-005 Lock Washer (5/16") 3
27-01315-006 Hex Bolt (5/16-24 X 2/3") 2
R47-6001 Gusset - Spot Mirror 2

 2010-300-JAR REAR VIEW MIRROR YOKE
REAR VIEW MIRROR YOKE

STD 102" WIDTH

R97-6045 INSTALL REAR VIEW MIRROR

R18-6000 Mirror Yoke, Standard, Stainless 
e

1
R18-6001 Yoke - Moto Mirror Standard 1
27-00828 Acorn Nut (5/16-18), Stainless Steel 4
27-00782 Hex Bolt (5/16-18 x 7/8") 4

 2010-300-LAH RR VIEW MIRROR BRKT MTG HRDWR-POL COV
RR VIEW MIRROR BRKT MTG HRDWR-POL COV

R22-6026-001 Mirror Clamp Cover, Polished, 
 

1
R22-6026-001R Mirror Clamp Cover, Polished, 

l  
1

R80-6005 Block - Support, Cab-Mtd Mirror LH 1
R80-6005R Block - Support, Cab Mtd Mirror RH 1
R11-6044 Bracket - Mirror, Forward LH 1
R11-6044R Bracket - Mirror, Forward RH 1
R11-6039 Bracket - Mirror, Rear LH 1
R11-6039R Bracket - Mirror, Rear RH 1
HARDWARE FOR FWD BRACKET

R42-6021 Seal - Bracket, Forward Mirror 2
27-00413-007P Huck Bolt, Polished (3/16" X 7/16") 4
MGCS-R6U Huck Collar (3/16") 4
HARDWARE FOR REAR BRACKET

27-00818-009P Huck Pin (1/4" x 9/16"), Polished, 
 

4
MGC-R8U Huck Collar, Locking (6mm) 4
HARDWARE FOR COVER CLAMP

W01-6038-016 Screw - Hex Cap (M6 X 1.00 X 16mm) 8
HARDWARE FOR MAIN ASSEMBLY

27-00828 Acorn Nut (5/16-18), Stainless Steel 4
27-00801-005 Flat Washer (5/16"), Stainless Steel 4

 2010-300-MAV NON-AERO REAR VIEW MIRROR HEAD & ELEC
NON-AERO REAR VIEW MIRROR HEAD & ELEC

RH NON-LTD MOTO HTD/PWR - LH STD

7 X 16 HTD - SWITCH MTD ON DASH

R97-6045 INSTALL REAR VIEW MIRROR

SK23816 WIRING, MOTO MIRROR

18-02639 Mirror Head, Heated & Motorized, LH 
    

1
18-01181 Head - Mirror, Heated (7" X 16") 1
17-04247 Fiber Optic Bezel 2
16-03399 Toggle Switch, SPST 1
17-01706 Nut, Slotted (15/32"-32) 2
17-03796 Toggle Switch, DPDT, Mom-On 1
16-08910 Wiring Harness, Power Mirror 1
HARDWARE FOR MOUNTING MIRROR HEAD

27-00828 Acorn Nut (5/16-18), Stainless Steel 2

 2010-300-NAD POWER MIRROR FUSE - 20 AMP
POWER MIRROR FUSE - 20 AMP

16-04251-020 Fuse, Blade Type (20 Amp) 1

 2010-300-QAE LH REAR VIEW MIRROR - TUBE SUPT
LH REAR VIEW MIRROR - TUBE SUPT

R97-6045 INSTALL REAR VIEW MIRROR

R88-6007-004 Tube Support, Cab Mounted Mirror, 
  

1
R88-6005 Cross Tube, Cab Mounted Mirror 1
R80-6002 Tab - Friction, Cab-Mtd Mirror 1
28-00200 Grommet, Rubber (7/8" X 3/4" ID X 2
R42-6007 Grommet - Pass Thru Cab 1
USE CABLE TIE TO SECURE PASS-THRU

GROMMET TO DASH SUPPORT

Page: 51

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 59



Chassis:   Build Date: 03/22/05  Plant: DENT
22-01264 Cable Tie 1

 2010-300-RAE RH REAR VIEW MIRROR - TUBE SUPT
RH REAR VIEW MIRROR - TUBE SUPT

R97-6045 INSTALL REAR VIEW MIRROR

R88-6007-004R Tube Support, Cab Mounted Mirror, 
  

1
R88-6005 Cross Tube, Cab Mounted Mirror 1
R80-6002 Tab - Friction, Cab-Mtd Mirror 1
28-00200 Grommet, Rubber (7/8" X 3/4" ID X 2
R42-6007 Grommet - Pass Thru Cab 1
USE CABLE TIE TO SECURE PASS-THRU

GROMMET TO DASH SUPPORT

22-01264 Cable Tie 1

 2010-700-AAR ELECTRIC WINDSHIELD WIPER - INTERMIT
ELECTRIC WINDSHIELD WIPER - INTERMIT

CONTROL - HEAT SHIELD

R97-6027 INSTL HEAT SHIELD

SK17139 INSTAL WIPER

18-03676 Windshield Wiper Motor 1
18-03634 Wiper Linkage Kit 1
R46-6006 Heat Shield Assembly 1
18-02815 Wiper Arm Assembly 2
18-03733 Wiper Blade 2
18-02864 Tee Fitting, Hose 1
18-02819 Fitting, Windshield Washer Tubing, 

 
2

27-00268-005 Hex Bolt (1/4-20 x 1-1/4") 4
17-04247 Fiber Optic Bezel 3
27-00428-004 Flat Washer (1/4") 4
R86-6001 Windshield Washer Bottle Assembly 1
75600-26 Switch, Windshield Wiper & Washer 1
19220-02M Circuit Breaker (20 Amp) 1
28-00096-004 Windshield Washer Fluid 1
 28-00096 Windshield Washer Fluid 1
22-01149-008 Cushioned Clamp, (1/2") 4
22-01154-008 Oval Cushioned Clamp, (1/2") 1
26-01773TBM Hose, Low Pressure, (5/32") 1
 01773    2") DT7 26-01773 TUBING-W/S 5/32 10
WASHER BOTTLE TO TEE

26-01773TBM Hose, Low Pressure, (5/32") 1
 01773    2") DT7 26-01773 TUBING-W/S 5/32 10
TEE TO WASHER- LH

26-01773TBM Hose, Low Pressure, (5/32") 1
 01773    2") DT7 26-01773 TUBING-W/S 5/32 10
TEE TO WASHER- RH

HARDWARE FOR WIPER SHAFT TO COWL

27-00800-006 Screw, Hex Head w/ Washer (1/4-20 x 
 i  

4
18-03739 Washer,  Wiper Arm, Stainless Steel 2
HARDWARE FOR WIPER MOTOR TO BRKT

27-00268-003 Hex Bolt (1/4-20 x 3/4") 4

 2010-702-ABP FOUR ROUND AIR HORNS - CHROME
FOUR ROUND AIR HORNS - CHROME

(2) 30" AND (2) 37.5"

REFERENCE B/M TITLE

SK29792 DRILLING AIR HORNS

H00866C Horn Assembly, Round, Chrome (30") 2
H00868C Horn Assembly - Round, Chrome 2
H00860SS Horn Pedestal Assembly, Front, 

r
4

27-00800-006 Screw, Hex Head w/ Washer (1/4-20 x 
 i  

16
18-02958 Gasket - Air Horn Spacer 8
18-02905 Spacer - Air Horn, Flat 4
18-02906 Spacer - Air Horn, Angled 4
MGCS-R6U Huck Collar (3/16") 16
27-00793 Magna Grip Pin (3/16") 16

 2010-702-C16 AIR HORN PLUMBING- STANDARD LOCATION
AIR HORN PLUMBING- STANDARD LOCATION

SK29876-014 DIAGRAM - PLMBG AIR HORN

H15688 VALVE-LANYARD QUAD HORN 1

Page: 52

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 60



Chassis:   Build Date: 03/22/05  Plant: DENT
26-02910 Connector - Straight (#4 Push X #4 2
26-02493 Connector - Straight (1/8" MP X #4 1
W01-10-07T08N013B Truss Head Screw (#10-14 x 1/2"), 2

27-00335 Elastic Stop Nut 1
26-02532-100 Tubing, Nylon, Black, #4 (100") 2
"A" POST CONNECTOR TO HORN VALVE

26-02532-072 Tubing, Nylon, Black, #4 (72") 2
CAB MANIFOLD TO "A" POST CONNECTOR

26-02332 TUBE-FORMED NYLON 1/4" 2
HORN VALVE TO RH HORNS

26-02332 TUBE-FORMED NYLON 1/4" 2

HORN VALVE TO LH HORNS

 2010-702-D01 AIR HORN PULL CORD- BLACK
AIR HORN PULL CORD- BLACK

20-13258-201 Pull Cord, Air Horn, Black 1

 2010-702-E03 ELECTRIC HORN
ELECTRIC HORN

NOTE: MOUNT HORN W/ ELECT CONNECTION

ON TOP & OPENING TOWARDS LH SIDE

16-08102 Horn, Electric 1
16-03405 Relay, Single Pole-Double Throw, 30 1
19220-02M Circuit Breaker (20 Amp) 1

 2010-703-FET TWO 33IN VERTICAL HANDLES MTD BOS
TWO 33IN VERTICAL HANDLES MTD BOS

ONE 31IN VERTICAL HANDLE MTD LH EXTNDR

SK27672 INSTL GRABHANDLES

29-03160L Grab Handle - Sleeper Extender, LH 1
29-03159 Grab Handle - Vertical, BOS (33") 2
HDWE FOR MTG HANDLE TO EXTENDER

27-01121-001 Fastener, Blind (1/4") 4
HDWE FOR MTG HANDLE TO BOS

20-12919 Gasket, Grab Handle (25") 6
27-00413-005P Huck Bolt, Polished, (3/16" X 5/16") 8
MGCW-R6U Huck Collar, Locking, Wide (3/16") 8

 2010-704-BAH SLEEPER MTD SIDE EXTENDERS
SLEEPER MTD SIDE EXTENDERS

70" UNIBILT ULTRACAB SLEEPER

SK28339 ASSY, SLEEPER STRUCTURE

NOTE: LOWER EXTENDERS ARE COMPONENTS

OF SUBASSEMBLY

UPPER EXTENDERS AND HARDWARE

29-03135R Extender, Ultrasleeper, Upper, RH 1
29-03135L Extender, Ultrasleeper, Upper, LH 1
27-00793 Magna Grip Pin (3/16") 26
MGP98T-R6-20G Huck Bolt, Truss Head 6
MGCW-R6G1 Huck Collar (3/16") 20
MGCW-R6U Huck Collar, Locking, Wide (3/16") 6
27-00799 Magna Grip Pin (1/4") 6
MGCW-R8U Huck Collar (1/4") 6
LOWER EXTENDER BRACES & HARDWARE

29-03161 Extender Brace 4
27-00793 Magna Grip Pin (3/16") 40
MGCW-R6U Huck Collar, Locking, Wide (3/16") 24
MGCW-R6G1 Huck Collar (3/16") 16

 2010-705-ACD CONCERT CLASS AM/FM CD
CONCERT CLASS AM/FM CD

SK29192 SCHEMATIC 8 CHANNEL RADIO

SK29203 INSTL RADIO HARNESS

SK17698 INSTALL RADIO

NOTE: INSTL AMP W/ CONNECTOR SIDE

TOWARDS DRIVERS SIDE

12244165 Radio, AM/FM/CD 1
09370229 8 Channel Amplifier 1
16-08880 Bracket, Amplifier, Aluminum 1
27-01450-012 Screw, Self Tapping, Pan Head 

  
4

27-01434-010 Screw - Pan Psd (#8-32 X 1-1/4") 3
16-09751 BRACKET-RADIO MOUNT 1

Page: 53

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 61



Chassis:   Build Date: 03/22/05  Plant: DENT
16-09750 Bracket, Radio, Steel 2
16-04251-030 Fuse - Blade Type (30 Amp) 1
16-08974-1800 Wiring Harness, Radio, Delco Amp 

 
1

16-08966 Wiring Harness, Delco Radio 1
16246101 Remote - Radio, Infrared 1
27-00636-002 Blind Rivet (3/16") 4

 2010-705-KAK CONCERT CLASS SOUND SYSTEM
CONCERT CLASS SOUND SYSTEM

70" UNIBILT ULTRACAB SLEEPER

SK29382 INSTAL SUBWOOFER

SK29202 INSTAL DELCO TWEETER

SK29205 INSTAL SLEEPER SPEAKER

09353559 Speaker - 2 Ohm (4" X 6") 2
16206036 Speaker - Tweeter (3/4") 2
16-09698 Bracket, Tweeter Assembly 2
09371329 Speaker - Bunk, ERS (4" X 6") 2
09356599 Speaker - 2 Ohm HSS (6") 2
29-04615 Bracket, Subwoofer Mount 1
27-01436-004 Screw, Tapping (#10-16 X 1/2") 6
09384650 Speaker Assembly - Subwoofer 1
29-01791 Bracket, Speaker Mount 1
27-01444-008 Screw, w/ Washer Head, Round (#10-24

 
6

09388380 Audio Control, Rear Seat, Horizontal 1
16-08984-002 Tweeter Grille, Gray (3/4") 2
16-08956-2002 Speaker Grille, Platinum EHD, Gray 

  
2

16-08976-2001 Grille Assembly - Delco Speaker 2
16-08956-2002 Speaker Grille, Platinum EHD, Gray 

  
2

 2010-705-VAG SPEAKER ENCLOSURE AND CAB EXHAUSTER
SPEAKER ENCLOSURE AND CAB EXHAUSTER

20-19121-2J2016 Cab Corner Panel Assy, Black, w/ 
  , 

1
20-19122-2J2016 Cab Corner Panel Assy, Black, w/ 

  p  
1

27-01442-006 Screw, Self Tapping, Truss Head 
  

14

 2010-708-AAQ CB RADIO - 40 CHANNEL W/GRAY MTG PLATE
CB RADIO - 40 CHANNEL W/GRAY MTG PLATE

SK17971 WIRING CB RADIO

16-10317-251 CB Radio w/ Mounting Plate and 1
16-04251-010 Fuse, Blade Type (10 Amp) 1

 2010-708-DCT TWO 48IN CB ANTENNAS - (RED)
TWO 48IN CB ANTENNAS - (RED)

BRKTS MIRROR MTD LH AND RH SIDE

R97-6046 INSTALL MIRROR MTD ANTENNA

SK29803 RTG-ANT SYST W/HEADER MTD TERM

SK29802 RTG-ANT SYST W/ DASH MTD TERM

PH16-00047 MTG-MULTIPLEXER STD CAB

PH16-00048 MTG-MULTIPLEXER ULTRACAB

PH16-00049 MTG-MULTIPLEXER CONV.

NOTE: DO NOT DRILL CAB ROOF FOR AM/FM,

OR CELLULAR PHONE ANTENNA

MASC2AP4 Mount Assembly 2
MASC4AP4 MULTIPLEXER ASSY-BLACK 1
MASC3AP4-48 ANTENNA ASSY-48" CLEAR/RED 2

 2020-700-ABR CAB MOUNTED HEATER/AIR CONDITIONER
CAB MOUNTED HEATER/AIR CONDITIONER

SK25553 WIRE ROUTING HEATER

SK25477 INSTAL AIR COND LABELS

SK25740 INSTL A/C INLET DRAIN

SK29823 DIAGRAM - HVAC CAB SYSTEM

SK25740 INSTL A/C DRAIN

SK25756 WIRING AIR COND

SK26969 INSTAL AIR COND FILTER

F31-6016 Heater Assembly, Cab 1
18-04462 Cab Heater & Air Conditioning 

l 
1

22-01587 A/C Filter Decal 1
18-04256 Door - Service Panel 1
18-04372 Panel - Service 1
28-00239 Grommet - Firewall 1

Page: 54

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 62



Chassis:   Build Date: 03/22/05  Plant: DENT
16-04251-015 Fuse, Blade Type (15 Amp) 1
16-04251-025 Fuse, Blade Type (25 amp) 1
18-03935 Deflector - Cab Heater 1

22-01551 Decal - Water Supply 1
16-03405 Relay, Single Pole-Double Throw, 30 

mp
1

MTG HARDWARE FOR HTR/AC TO FIREWALL

27-00269-004 Hex Bolt (5/16-18 x 1") 2
27-00269-003 Hex Bolt (5/16-18 x 3/4") 1
07-00682 Flat Washer (13/32" x 1-1/4") 4
27-00304-005 Lock Washer (5/16") 4
27-00311-005 Hex Nut (5/16-24) 1

MTG HARDWARE FOR INLET DUCT ON CAB

27-01426-005 Screw, Phillips Head, Thread Rolling
(#10-24 x 5/8")

8
MTG HARDWARE FOR CLAMP TO FIREWALL

27-01061-140 Threaded Insert (1/4-20 x 25.4mm) 1
27-00268-002 Hex Bolt (1/4-20 x 1/2") 1
27-00428-004 Flat Washer (1/4") 1
27-00304-004 Lock Washer (1/4") 1
MTG HARDWARE FOR HTR TO DASH EXT

27-00269-004 Hex Bolt (5/16-18 x 1") 2
18-04243 Duct - Floor, LH 1
18-04242 Duct - Floor, RH 1
HEATER DRAIN HOSE

933-240-10H Clamp, Constant Tension (24mm) 1
07-04146-055 Heater Hose (5/8" x 55") 1
ROUTE HEATER DRAIN HOSE W/ "P" TRAP

22-01151-022 Cushioned Clamp (1-3/8") 1
COVER PANEL FASTENERS

27-01429-010 Screw, Truss Head, Thread Rolling 
  

1
27-01428-008 Phillips Square Truss Head Screw 

(#10-24 x 1")
2

CONTROL HEAD FASTENERS

27-01426-005 Screw, Phillips Head, Thread Rolling
  

2
9771 Adhesive - Anchors, Tie Strap 1
NOTE: USE ANCHOR TO ATTACH FRESH/

RECIRC WIRES TO A/C CASE,

AWAY FROM FILTER

 2020-700-BBC HEATER/AIR CONDITIONER MTD IN SLEEPER
HEATER/AIR CONDITIONER MTD IN SLEEPER

70" UNIBILT ULTRACAB SLEEPER

SK28342 INSTL HEATER-A/C UNIT & DUCTS

SK29827 DIAGRAM - HVAC SLPR SYSTEM

SLEEPER UNIT & HARDWARE

18-04382 Sleeper Heater/AC Assembly 1
29-06215 Heater A/C Control Assembly - 

e
1

16-04251-025 Fuse, Blade Type (25 amp) 1
16-03405 Relay, Single Pole-Double Throw, 30 1
07-04146-055 Heater Hose (5/8" x 55") 1
05-20007 Spring Clamp (5/8") 1
27-01386-005 Lock Nut (5/16-18) 3
DUCT KIT,GRILLES & HARDWARE

29-04337 KIT-HVAC DUCTS 1
29-04697 Register - Spindle 1
29-03030 HVAC Air Register, Sleeper 1
27-01426-008 Screw, Phillips Head, Thread Rolling

-   
2

27-00909 Nut - Speed, U-Type (#10-24) 6
27-01428-008 Phillips Square Truss Head Screw 

(#10-24 x 1")
15

 2020-700-SLR HEATER HOSES
HEATER HOSES

D95-6007-010 ROUTING-VENT,SURGE TANK

F50-6099-001 Heater Hose Assembly 2
07-04147-032 Hose - Heater (3/4" X 32") 1
ENGINE TO CAB

07-04147-056 Hose - Rubber (3/4" ID X 56") 1
 07-04147 HOSE-HEATER 4
CAB TO ENGINE

07-04147-184 Hose - Heater (3/4" X 184") 1

Page: 55

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 63



Chassis:   Build Date: 03/22/05  Plant: DENT
ENGINE TO SLEEPER

07-04147-208 Hose - Heater (3/4" X 208") 1
SLEEPER TO ENGINE

933-270-10H Clamp, Constant Tension (27mm) 4
933-270-10H Clamp, Constant Tension (27mm) 4

 2020-700-TNX HEATER FITTINGS
HEATER FITTINGS

D95-6007-003

CAB HEATER SUPPLY

D2115-2876 Fitting - Adapter (1-1/16-12 X 1/2") 1

26-01694 Connector, 90 Deg (1/2" MP to #12 
Clamp)

1
CAB HEATER RETURN

D2006-3211 Elbow Fitting, 45 Deg (1/4" Hose 
   e 

1
D2115-2876 Fitting - Adapter (1-1/16-12 X 1/2") 1
SLPR/MANIF/ETC. - SUPPLY

26-02476 Bushing (7/8" Straight X 1/2" FP) 1
D2006-3211 Elbow Fitting, 45 Deg (1/4" Hose 

Bead x 1/2" Male NPTF)
1

SLPR/MANIF/ETC. - RETURN

D2115-2876 Fitting - Adapter (1-1/16-12 X 1/2") 1
26-02277 Connector-90 Deg (1/2" MP X 1/2" FP) 1
D2006-3211 Elbow Fitting, 45 Deg (1/4" Hose 

ead x 1/2" Male NPTF)
1

 2020-700-UGS HEATER HOSE CLAMPS
HEATER HOSE CLAMPS

SK24460 ROUTING SLPR HEATER/AIR COND

D95-6007-010 RTG - VENT, SURGE HOSE

A11-6024 Bracket - Hose, Heater 1
A11-6024 Bracket - Hose, Heater 2
22-01553-018 Cushioned Clamp, (1-1/8") 3
22-01160-016 Clamp - Cushioned, 3x-90 (1") 1
SLEEPER HEATER HOSE HARDWARE

05-17787 BRACKET-STANDOFF 5
22-01154-018 Oval Cushioned Clamp, (1-1/8") 6
HARDWARE - CLAMP TO STANDOFF BRACKET

27-00428-004 Flat Washer (1/4") 18
27-00268-004 Hex Bolt (1/4-20 x 1") 9
27-00312-004 Hex Nut (1/4") 9
27-00562-004 Lock Washer (1/4") 9

 2020-701-B09 RADIATOR MTD CONDENSER-DUAL EVAPORATOR
RADIATOR MTD CONDENSER-DUAL EVAPORATOR

18-04015 Condenser, Full Face 1
27-01258-004 Hex Bolt, Black (5/16-18 X 1") 2
27-01259-005 Washer - Flat, Black (5/16") 6
27-01257-005 Lock Washer (5/16" ID) 4
27-01272-005 Hex Nut (5/16-18) 4
27-01386-005 Lock Nut (5/16-18) 10
NOTE - DO NOT REUSE 5/16-18 SERRATED

FLANGE LOCKNUT. REPLACE WITH A NEW

LOCKNUT WHEN INSTALLING BRACKETRY

AND EQUIPMENT ON RADIATOR TANKS.

 2020-701-JCP COMPRESSOR AND MOUNTING
COMPRESSOR AND MOUNTING

D95-6007-032 COMP MTD W/O HEAVY HAUL

USE REAR HOLE PATTERN - 8 RIB BELT

F69-6001-121 Compressor Assembly, Air 
   ount

1
27-00944-100 Hex Bolt (M8 x 1.25 x 100mm) 4
27-00790-005 Flat Washer (5/16") 4

 2020-701-KAN ACCUMULATOR
ACCUMULATOR

SK27520 INSTL A/C SWITCHES

SK25673 INSTL BRKT ACCUMULATOR

18-04171 Accumulator, Dual Pad 1
27-01386-005 Lock Nut (5/16-18) 2
05-11700-060 Hose Clamp, with Liner, 3-1/4 in 2
18-04331 Switch-R134a Compressor Clutch 1
18-03835 A/C Switch , High Pressure System 1
P27-1051 HVAC Fan Override Switch 1

Page: 56

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 64



Chassis:   Build Date: 03/22/05  Plant: DENT
ACCUMULATOR BRACKET AND MTG HARDWARE

18-03872 Bracket, Filter/Dryer 1
MGC-R8U Huck Collar, Locking (6mm) 1

27-00799 Magna Grip Pin (1/4") 1

 2020-701-LAD FIREWALL AND SLEEPER HARDLINES - R134
FIREWALL AND SLEEPER HARDLINES - R134

18-04254 HARDLINE - FIREWALL (#10) 1
AIR COND TO ACCUMULATOR

18-04298 Hardline Assembly, Firewall (#8) 1
AIR COND TO CONDENSER HOSE JUNCTION

HARDWARE FOR MTG HARDLINE TO FIREWALL

27-00268-002 Hex Bolt (1/4-20 x 1/2") 1
27-00428-004 Flat Washer (1/4") 2
27-00562-004 Lock Washer (1/4") 1

 2020-701-MAT PETE 70" SLEEPER BOX HOSES
PETE 70" SLEEPER BOX HOSES

SK25674 SHT 1 & 2 INSTL CLIP/SPACER

SK27357 SHT 1 & 2 INSTL CLIP/SPACER

SK29030 SHT 3 & 4 SLEEPER ROUTING

SK25674 SHT 2 INSTL CLIP/SPACER

26-03410-074 Hardline Assembly, #6, w/ Pad (74") 1
FIREWALL HARDLINE TO SLEEPER UNIT

26-03411-075 Hardline Assembly, #10, w/ Pad (75") 1
FIREWALL HARDLINE TO SLEEPER UNIT

HARDWARE FOR MTG HARDLINE TO CAB SILL

HARDWARE FOR MTG HARDLINE CLIP TO

SLEEPER SILL

22-01533 Clip 1
22-01533 Clip 1
22-01534 Spacer 1
22-01534 Spacer 1
27-00793 Magna Grip Pin (3/16") 1
27-00793 Magna Grip Pin (3/16") 1
MGCW-R6U Huck Collar, Locking, Wide (3/16") 1
MGCW-R6U Huck Collar, Locking, Wide (3/16") 1
22-01154-018 Oval Cushioned Clamp, (1-1/8") 1
27-00268-004 Hex Bolt (1/4-20 x 1") 1
27-00428-004 Flat Washer (1/4") 1
27-01386-005 Lock Nut (5/16-18) 1
28-00130-0450 Convoluted Tubing (1" ID x 450mm), 

   
1

 28-00130-0000 Convoluted Tubing (1" ID), Black w/ 
    

1
28-00129-0290 Convoluted Tubing (3/4" x 290mm) 1
HEATER PAN CLAMP

22-01149-044 Cushioned Clamp, (2-3/4") 1
HARDLINE CLAMPS

22-01154-014 Oval Cushioned Clamp, (7/8") 4
27-00204-006 Screw, Self Tapping (1/4-20 x 3/4") 5
27-00541 Hex Nut (1/4-20) 1
INSTALL 05-13308 STANDOFF BRKT RH RAIL

TOP FRONT OF SECOND CROSSMEMBER

05-13308 Hand Throttle Support Bracket 1
HARDWARE FOR SUPPORTING HEATER HOSES

TO SLEEPER SILL

22-01620 Tie Strap, Heavy Duty 1
22-01618-002 Cable Tie, Heavy Duty 1
27-00268-004 Hex Bolt (1/4-20 x 1") 1
27-00428-004 Flat Washer (1/4") 1

 2020-701-NEB ENGINE/RADIATOR REFRIGERANT HOSES
ENGINE/RADIATOR REFRIGERANT HOSES

D95-6007-012 ROUTING - A/C LINES

SK27355 INSTL COMP FITTINGS

18-04130-042 Hardline Assembly, HVAC, Compressor 
to Condenser (#8 x 42")

1

COMPRESSOR TO CONDENSER

18-04133-070 Hardline Assembly, HVAC (#6) 1
CONDENSER TO FIREWALL HARDLINE

26-03268-064 Hardline Assembly, HVAC, Accumulator
to Compressor (#10 x 64")

1
ACCUMULATOR TO COMPRESSOR

Page: 57

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 65



Chassis:   Build Date: 03/22/05  Plant: DENT
HARDWARE AND CUSHION CLAMPS

05-19422 Support - Cable, Battery 1
W62-6000 Mount - Dual Tie Strap 1

27-01040-020 Hex Bolt (M6 X 1.00 X 20mm) 1
27-00428-004 Flat Washer (1/4") 1
DCT11 Cable Tie, Dual 5
27-01000-006 Lock Nut (M6 x 1.00) 1
22-01618-001 Cable Tie, Heavy Duty 1
22-01149-006 Cushioned Clamp, (3/8") 1
27-00204-006 Screw, Self Tapping (1/4-20 x 3/4") 1

 203P-700-DAE BOSTROM 915 HIGH BACK SEAT
BOSTROM 915 HIGH BACK SEAT

20-19028-13100A3201 Seat Assembly, T-Series 915, Fabric,
h Back, Black

1
******* BASE PART INFORMATION *******

*** BASE PART NUMBER - 20-19028 ***

*** BASE PART FORMAT - ABCDEFGHHH ***

*** BASE PART I.D. - PSD31 ***

 203P-701-DAF BOSTROM 915 HIGH BACK SEAT
BOSTROM 915 HIGH BACK SEAT

20-19028-13100A1201 Seat Assembly, T-Series 915, Fabric,
h Back, Black

1
******* BASE PART INFORMATION *******

*** BASE PART NUMBER - 20-19028 ***

*** BASE PART FORMAT - ABCDEFGHHH ***

*** BASE PART I.D. - PSP44 ***

 2030-700-A09 SEAT BELT AND ANCHORS
SEAT BELT AND ANCHORS

SK22033 SEAT BUCKLE

SK24672 INSTAL SEAT BELTS

S84-6006-001 Seat Belt Assembly, Driver, 3 Point,
Black

1
MTS SEAT BELT TETHERS TO CAB FLOOR

20-06526 Eye Bolt (7/16-20" x 1-1/4") 2
20-07611 Washer - Flat (7/16" X 1-1/4") 2
MTS SEAT BELT TO SEAT

27-00406 Hex Nut, Self Lock (7/16-20) 2
27-00428-007 Flat Washer (7/16") 4
MTS RETRACTOR TO FLOOR

27-00278-005 Hex Bolt (7/16-20 x 1-1/4") 1
20-07611 Washer - Flat (7/16" X 1-1/4") 1

 2030-700-B01 SEAT MOUNTING
SEAT MOUNTING

27-00273-007 Hex Bolt (3/8-16 x 1-3/4") 4
13-03396 Washer - Flat (13/32" ID X 1" OD) 4

 2030-700-C31 AIR SEAT PLUMBING - BOTH SEATS
AIR SEAT PLUMBING - BOTH SEATS

26-02566 Fitting - Bulkhead (1/4" X #4 NTA X 
 TA)

2

 2030-701-A14 SEAT BELT AND ANCHORS
SEAT BELT AND ANCHORS

SK22033 SEAT BUCKLE

SK24672 INSTAL SEAT BELTS

S84-6007-001 Seat Belt Assembly, Passenger, 3 
Point, Black

1
MTS SEAT BELT TETHERS TO CAB FLOOR

20-06526 Eye Bolt (7/16-20" x 1-1/4") 2
20-07611 Washer - Flat (7/16" X 1-1/4") 2
MTS SEAT BELT TO SEAT

27-00428-007 Flat Washer (7/16") 4
27-00406 Hex Nut, Self Lock (7/16-20) 2
MTS RETRACTOR TO FLOOR

27-00278-005 Hex Bolt (7/16-20 x 1-1/4") 1
20-07611 Washer - Flat (7/16" X 1-1/4") 1

 2030-701-B01 SEAT MOUNTING
SEAT MOUNTING

27-00273-007 Hex Bolt (3/8-16 x 1-3/4") 4
13-03396 Washer - Flat (13/32" ID X 1" OD) 8

 204P-700-DAE ARCTIC GRAY AMERICAN/CANADIAN
ARCTIC GRAY AMERICAN/CANADIAN

PLATINUM INTERIOR

Page: 58

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 66



Chassis:   Build Date: 03/22/05  Plant: DENT
20-18689-11H3251 Cab Lining Kit, Amer/Can, Platinum, 

Arctic Gray
1

 204P-700-JAF FLOOR CARPET
FLOOR CARPET

S14-6002-100003D251 PNG - CARPET-FLOOR 1

 204P-700-LAC LIGHT GRAY LH INSIDE SUNVISOR
LIGHT GRAY LH INSIDE SUNVISOR

20-18571-21003C261 Sun Visor, Interior, LH, Cool Gray, 1

 204P-700-MAC LIGHT GRAY INSIDE SUNVISOR
LIGHT GRAY INSIDE SUNVISOR

20-18572-2103C261 Sun Visor, Interior, RH, Cool Gray, 
Vinyl

1

 204P-700-QAE LH CAB DOOR PAD
LH CAB DOOR PAD

20-19109-321251 PAD-DOOR AMCAN PLAT VINYL ARCTIC 
GRAY

1

 204P-700-RAE RH CAB DOOR PAD
RH CAB DOOR PAD

20-19109-421251 PAD-DOOR AMCAN PLAT VINYL ARCTIC 
GRAY

1

 2040-700-AAM CAB INSULATION
CAB INSULATION

SK20559 INSTAL FOAM BACKING

20-19206 KIT-INSULATION ULTRACAB STD 1
20-14680 Foam Backing Strip 1
20-17929L Insulation - Roof, Front, LH 1
20-17929R Insulation - Roof, Front, RH 1

 2040-700-K01 REMOVABLE RUBBER FLOORMATS *STANDARD*
REMOVABLE RUBBER FLOORMATS *STANDARD*

20-15867 Mat Kit - Floor, Rubber 1

 2040-700-L06 NOISE INSULATION KIT
NOISE INSULATION KIT

SK25724 INSTAL INSULATION

L95-6001 INSTL - HOOD INSULATION

13-04863 KIT-NOISE INSULATION METAL HOOD 1

 2040-700-UAC OMIT CUP & THERMOS HOLDER
OMIT CUP & THERMOS HOLDER

NOTE: OMIT CUP & THERMOS HOLDER

27-01061-140 Threaded Insert (1/4-20 x 25.4mm) 4

 2040-700-VAL CAB INTERIOR DOOR PIECES
CAB INTERIOR DOOR PIECES

SK23676 INSTL INNER GRABHANDLE

********* COMMON DOOR PIECES *********

S39-6000 Cab Door Sill Assembly, LH 1
S39-6000R Cab Door Sill Assembly, RH 1
27-01444-008 Screw, w/ Washer Head, Round (#10-24

 
8

18-03670 Grabhandle - Inner Door 2
27-00204-008 Screw - Tapping (1/4-20 X 1") 4

 2040-700-WAR CAB DOOR MTD STORAGE POUCHES
CAB DOOR MTD STORAGE POUCHES

POUCHES MTD BOTH DOORS - ARCTIC GRAY

COURTESY LIGHTS MTD IN STORAGE POUCHES

SK26257 INSTL COURTESY LIGHT

COURTESY LIGHTS MTD IN STORAGE POUCHES

STORAGE POUCHES & HARDWARE

20-19120-3B251L Storage Pouch Assembly, Cab Door, 
   y

1
20-19120-3B251R Storage Pouch Assembly, Cab Door, 

   
1

27-01438-251 Screw (#10-24 x 1"), Truss Head, w/ 
Gr  

9
28-00214 Grommet (1/4" ID X 1" OD) 2

 2040-700-XAC CAB INTERIOR FIREWALL TRIM
CAB INTERIOR FIREWALL TRIM

SK18590 INSTL ELECTRICAL LABEL

***** FIREWALL INSULATION PIECES *****

20-15905 Cover - Firewall, Foam 1
20-16493 Firewall Foam 1
20-15907 Firewall Foam 1
********* KICK PANEL HARDWARE ********

20-19001-200 Kick Panel, LH 1
20-18796 Cover - Recess 1
27-00984 U-Nut (1/4-20) 6

Page: 59

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 67



Chassis:   Build Date: 03/22/05  Plant: DENT
27-01430-016 Screw, Phillips (1/4-20 X 1) 2
**** ELECTRICAL ACCESS & HARDWARE ****

20-13863 Electrical Access Door, Aluminum 1

17-02976 Electrical Access Label 1
27-01020 Screw - Retractable, Panel (1/4-20) 1
20-04611 J - Nut (1/4-20) 1

 2040-700-YAL CAB INTERIOR COMMON PIECES
CAB INTERIOR COMMON PIECES

GRAY ULTRACAB HARD TRIM

PLATINUM SNAP CAPS IN HEADLINER

SK17183 INSTL HEADER TRIM

SK24434 INSTL CAB REAR TRIM

SK25610 INSTL CAB REAR TRIM

SK27002 INSTL HEADER SHELF ULTRACAB

CORNER TRIM SUPT & HARDWARE

20-17257L Corner Trim Support, LH 1
20-17257R Corner Trim Support, RH 1
27-00636-002 Blind Rivet (3/16") 8
HEADER COVER PLATE & HARDWARE

27-00984 U-Nut (1/4-20) 4
27-01430-016 Screw, Phillips (1/4-20 X 1) 4
HARD TRIM & HARDWARE

20-18798M000-251L Trim - A Post, LH 1
20-18798M000-251R Trim - A Post, RH 1
20-17206-251L Trim Strip - Cab Corner, LH 1
20-17206-251R Trim Strip - Cab Corner, RH 1
27-01441-251 Truss Head Screw & Cap Assembly, 

Platinum Gray, (#10-24 x 1")
8

HEADER SHELVES & HARDWARE

20-17273-251 LH Header Shelf Assembly, Platinum 1
20-17274-251 RH Header Shelf Assembly, Platinum 1
27-01438-251 Screw (#10-24 x 1"), Truss Head, w/ 

 
8

27-01245 Nut - U, Speed Type (#10-24) 8
HARDWARE FOR SOFT TRIM

27-01443 Screw, Snap Head (#8-15 x 1") 11
27-01444-008 Screw, w/ Washer Head, Round (#10-24

 
8

27-01383-3C261 Snap Cap, Gray 6

 2040-704-CAC FLOORMAT / CARPET HARDWARE
FLOORMAT / CARPET HARDWARE

20-15853 Spacer - Seat 8
20-13274 Threshold Trim, Stainless Steel 2
27-01440-024 Screw - Tapping (#10-16 X 1-1/2") 10

 2040-704-DAC INSIDE SUNVISOR MOUNTING HARDWARE
INSIDE SUNVISOR MOUNTING HARDWARE

20-13253 Clip - Sunvisor, Center 1
20-13411 Clip - Sunvisor, Side 2
27-01426-005 Screw, Phillips Head, Thread Rolling

  
3

27-01440-016 Screw, Self Tapping, Oval Head 
  

6
27-01426-005 Screw, Phillips Head, Thread Rolling

(#10-24 x 5/8")
4

 210P-700-BAC CONTROL PANEL
CONTROL PANEL

NOTE: OVERHEAD LIGHT SWITCH

ALWAYS GOES IN THE

UPPER RH POSITION

NOTE: REFRIGERATOR SWITCH

ALWAYS GOES IN THE LOWER

LEFT MOST POSITION.

(DISREGARD THIS NOTE IF

YOU HAVE ROOF SKYVENT)

29-04418-0002110251 Accessory Control Panel, Sleeper 1

 2100-700-FAE PREMIUM INNERSPRING MATTRESS
PREMIUM INNERSPRING MATTRESS

29-04073-001 MATTRESS-INNERSPRING 1

 2100-700-GAC SLEEPER AIR SUSPENSION
SLEEPER AIR SUSPENSION

70" UNIBILT ULTRACAB SLEEPER

SK29025 INSTL ASSY ULTRASLEEPER SUSP

PH21-00001 INSTALL WARN LABEL

Page: 60

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 68



Chassis:   Build Date: 03/22/05  Plant: DENT
29-02785M002 Support - Sleeper, Low Mount, LH 1
29-02784M002 Support - Sleeper, Low Mount, RH 1
29-02455 Shock Absorber 2

29-03200 Air Spring 2
29-02451 Bracket, Height Control Valve 1
08-02772 Valve 1
29-05704 Lateral Control Rod 1
02-02904 Bump Stop, Front Suspension 2
20-18088 Cab Suspension Link 1
22-01525 Warning Label, Cab Suspension 2

AIR BAGS TO CAB BRACKETS

27-00273-004 Hex Bolt (3/8-16 x 1" ) 2
27-00304-006 Lock Washer (3/8") 2
27-00428-006 Flat Washer, Steel, Zinc Plated, 

(3/8")
2

HEIGHT CONTROL VALVE

27-00269-008 Hex Bolt (5/16-18 x 2") 2
27-00428-005 Flat Washer (5/16") 4
27-00566-005 Lock Nut (5/16") 2
HCV VALVE TO LH FRAME BRACKET

27-00268-004 Hex Bolt (1/4-20 x 1") 2
27-00428-004 Flat Washer (1/4") 4
27-00562-004 Lock Washer (1/4") 2
27-00312-004 Hex Nut (1/4") 2
SHOCKS TO CAB BRACKET

27-01118-120 Hex Bolt (M16 X 2.00  X 120mm) 2
27-00790-010 Flat Washer, Hardened (5/8") 4
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 2
29-02369 Spacer 4
LH SHOCK TO LH FRAME BRACKET

27-01118-100 Hex Bolt (M16 X 2.00  X 100mm) 1
27-00790-010 Flat Washer, Hardened (5/8") 2
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 1
RH SHOCK/LCR TO RH FRAME BRKT

27-01118-205 Hex Bolt (M16 X 2.00  X 205mm) 1
27-00790-010 Flat Washer, Hardened (5/8") 2
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 1
MANIFOLD TO SILL

27-00268-003 Hex Bolt (1/4-20 x 3/4") 2
27-00428-004 Flat Washer (1/4") 4
27-00541 Hex Nut (1/4-20) 2
LCR TO LH CAB BRACKET

27-01118-130 Hex Bolt (M16 x 2.00 x 130mm) 1
27-00790-010 Flat Washer, Hardened (5/8") 2
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 1

 2100-700-MAV APPLIANCE CENTER - GRAY
APPLIANCE CENTER - GRAY

70" UNIBILT ULTRACAB SLEEPER

SK29440 APPLIANCE CENTER INSTL

APPLIANCE CENTER SUB-ASSEMBLY

29-04509-1251 COMPARTMENT-APPLIANCE CENTER 
STABLE

1
APPLIANCE CENTER INSTALLATION HARDWARE

27-01429-012 Screw, Truss Head, Thread Rolling 
(1/4-20 x 1-1/2")

6
POWER POINTS FOR OVER CLOSET LINER

18-02859 Cigar Lighter Housing 2
216550 Cap - Power Outlet 2
17-02745 Bezel, Cigar Lighter 2
20-05775 J - Nut (#10-24) 4
27-01446-005 Screw, Phillips Head, Thread Rolling

(#10 x 24 x 5/8")
4

TV ANTENNA INSTALLED IN ROOF

TV1A2 TV Antenna Wire 1
RUBBER MATS FOR SHELVES

29-06225-01001 Liner - Shelf, Lower 1
29-04512 LINING-MAT UPPER SHELF 1
27-01442-006 Screw, Self Tapping, Truss Head 

  
4

 2100-700-SAC UNIBILT SLEEPER BOX AIR PLUMBING
UNIBILT SLEEPER BOX AIR PLUMBING

Page: 61

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 69



Chassis:   Build Date: 03/22/05  Plant: DENT
SK29799 DIAGRAM SLPR SUSP PLMBG

AIR DRYER FITTING

26-02490 Connector - Straight (1/4" MP X #4 
Comp)

1

LH SLEEPER AIRBAG FITTINGS

26-02507 Connector-90 Deg (1/8" MP X #4 Comp) 1
26-02816 Connector - Tee (1/8" MP X 1/8" FP X

 
1

26-02493 Connector - Straight (1/8" MP X #4 
Comp)

1
RH SLEEPER AIRBAG FITTING

26-02507 Connector-90 Deg (1/8" MP X #4 Comp) 1
26-03132-04PURCTL Tubing, #4, Nylon, Purple, Bulk 1

AIR DRYER TO SLEEPER HCV (1AC)

SLEEPER HCV TO LH SLEEPER AIRBAG (372)

26-03132-04PURTBM TUBING NYLON AIR BRAKE 1
LH AIRBAG TO RH AIRBAG (373)

26-03132-04PURTBM TUBING NYLON AIR BRAKE 1
SECURE 373 HOSE TO XMBR W/ BTTN HD TIE

22-01619 Tie - Cable, Button Head 2

 2100-700-UBC SLEEPER BOX HARNESS
SLEEPER BOX HARNESS

SK27807 ROUTING CAB/ROOF HARNESS

SK29277 FUSE/CB LOCATIONS

16-10014 HARNESS-SLEEPER 70" 1
16-04251-015 Fuse, Blade Type (15 Amp) 1
16-04251-020 Fuse, Blade Type (20 Amp) 3
NOTE: INSTALL FUSES PER SK29277

T50RFT60C2 Cable Tie, w/ Mount 15
28-00200 Grommet, Rubber (7/8" X 3/4" ID X 1

 2100-700-ZAH SECOND BUNK SLEEPER MATTRESS
SECOND BUNK SLEEPER MATTRESS

29-04295 Mattress, Sleeper, Polyurethane 1

 2100-701-AAD REFRIGERATOR MOUNTED IN SLEEPER
REFRIGERATOR MOUNTED IN SLEEPER

70" UNIBILT ULTRACAB SLEEPER

SK29762 INSTL REFRIGERATOR, T22

U99-6002 Refrigerator Assembly, 2.2 Cu Ft,  
 

1
27-01446-008 Screw - Phillips, Thread Rolling 

    
4

16-07417-2J8EEF1A11 Switch - Refrigerator 1

 2100-701-EAC SLEEPER FLOOR PLUG
SLEEPER FLOOR PLUG

BP15/8 Recessed Button Plug (5/8") 1

 2100-703-AAE COMMON INTERIOR STRUCTURE PIECES
COMMON INTERIOR STRUCTURE PIECES

70" UNIBILT ULTRACAB SLEEPER

SK28339 ASSY, SLEEPER STRUCTURE

29-03171 Luggage Stop, Rear Floor 2
29-04317 Liner - Baggage Compartment, Rear 1
29-03058 Table Bumper 7
T64-6036 Liner - Wall, Front Baggage 1
29-04530 Diaphragm - Rear Skin 1
29-04843 BRACKET-RH REAR CORNER 1
29-04607 Brace - Rear Corner, LH 1
29-03165 Bracket - Sleeper Curtain 

w/Refrigerator
1

LH SIDE STRUCTURE PIECES

29-04329 Brace - Compartment Cover, LH 1
29-04278L Closet Wall, 70" Sleeper, LH 1
29-03627 Angle (1" X 2" X 8.2") 1
27-00984 U-Nut (1/4-20) 4
29-04608 Structure Assembly - Refrigerator 1
29-03485 Bracket - Trim 1
RH SIDE STRUCTURE PIECES

29-04164 Brace - Door Jamb, RH 1
29-04778 Closet Wall, 70" Sleeper, RH, 1
29-04152 Liner - Storage Compartment, RH 1
29-04154 WALL-RH SUITCASE 1
29-04165 Cover - Suitcase Wall, RH 1
29-04330 Bunk Wall End Support, RH 1

Page: 62

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 70



Chassis:   Build Date: 03/22/05  Plant: DENT
29-04616 Bracket Assembly - Grotto Structure 1
TILT BUNK & HARDWARE

29-04328 Sleeper Bunk Assembly, Tilt, 42" Box 1

27-00273-004 Hex Bolt (3/8-16 x 1" ) 4
27-00562-006 Lock Washer (3/8") 4
COMMON HARDWARE

MGLP-R8-6 Blind Rivet (1/4") 141
MGLP-R6-4 Blind Rivet (3/16") 18
27-00793 Magna Grip Pin (3/16") 24
MGCW-R6U Huck Collar, Locking, Wide (3/16") 24

 2100-703-BAE OPTIONAL INTERIOR STRUCTURE PIECES
OPTIONAL INTERIOR STRUCTURE PIECES

70" UNIBILT ULTRACAB SLEEPER

SK28339 ASSY, SLEEPER STRUCTURE

29-04777-110000 FLOOR-RH FRONT 1
29-04301-111000 FLOOR-FRONT, LH 1
29-04310 Support Heater 1
29-04327-100 BRACE ASSY-DOOR FRAME LH 1
29-04296-100 WALL-LH SUITCASE W/O INVERTER 1
MGLP-R6-4 Blind Rivet (3/16") 22
MGLP-R8-6 Blind Rivet (1/4") 45
27-00793 Magna Grip Pin (3/16") 3
MGCW-R6U Huck Collar, Locking, Wide (3/16") 3

 2100-703-CAG 70" UNIBILT ULTRACAB SLEEPER ROOF
70" UNIBILT ULTRACAB SLEEPER ROOF

*** WITH REAR CABINET ***

SK28339 ASSY, SLEEPER STRUCTURE

29-04305-102200000 Roof - 70" 1
MGCW-R6U Huck Collar, Locking, Wide (3/16") 132
27-00793 Magna Grip Pin (3/16") 132
27-00799 Magna Grip Pin (1/4") 14
MGCW-R8U Huck Collar (1/4") 14
HARDWARE FORWARD CORNERS

MGP98T-E6-10 PIN-SWAGED (3/16") 6
MGCW-F6 COLLAR-LOCK (3/16") 6
DOUBLE BUNK CABINET BRKTS & HARDWARE

MGLP-R8-6 Blind Rivet (1/4") 10
29-04541 BRACKET-U/B SIDE CABNET 2
29-04618 Bracket - Rear Cabinet 1

 2100-703-DCH SUBASSY & EXTERIOR PIECES
SUBASSY & EXTERIOR PIECES

70" UNIBILT ULTRACAB SLEEPER

SK28339 ASSY, SLEEPER STRUCTURE

T29-6002-017 70" Ultracab Sleeper Master Assembly 1
29-04836 Sheet - Floor, Rear 1
29-03111 Cover Plate - Rear Floor Cutout 1
29-03907 Reinforcement Channel - Floor 1
29-02450 Bracket, Height Control Link 1
29-03083 Bracket - Sleeper Set 2
BAGGAGE DOOR HARDWARE

27-00204-006 Screw, Self Tapping (1/4-20 x 3/4") 2
GROUND STRAP & HARDWARE

16-03477 Jumper Wire (4 Gauge) 1
27-00204-008 Screw - Tapping (1/4-20 X 1") 1
COMMON HARDWARE

27-00793 Magna Grip Pin (3/16") 115
MGCW-R6U Huck Collar, Locking, Wide (3/16") 115
27-00799 Magna Grip Pin (1/4") 42
MGCW-R8U Huck Collar (1/4") 42
MGLP-R8-6 Blind Rivet (1/4") 2
SLEEPER LOGO & HARDWARE

29-03545 Logo Plate, "Unibilt Ultracab" 2
07-01440 Nut, Nameplate 4

 2100-703-EAC UPPER BUNK
UPPER BUNK

70" UNIBILT ULTRACAB SLEEPER

Page: 63

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 71



Chassis:   Build Date: 03/22/05  Plant: DENT
SK28343 ASSY, UPPER BUNK STRUCTURE

SK28344 ASSY, UPPER BUNK TRIM

UPPER BUNK STRUCTURE & HARDWARE

29-04155 Angle - Upper Bunk Side, LH 1
29-04156R Angle - Upper Bunk Side, RH 1
29-04538R Assembly - Upper Bunk Side Plate, RH 1
29-04538L Assembly - Upper Bunk Side Plate, LH 1
29-04614 Angle - Upper Side Cabinet 2
MGLP-R8-6 Blind Rivet (1/4") 41
27-01444-008 Screw, w/ Washer Head, Round (#10-24

 
16

29-04669 Insert - Rear Corner Brace 2

REEFER FACIA SUPPORT & HARDWARE

29-04604 Support - Fascia 1
MGLP-R6-4 Blind Rivet (3/16") 3
UPPER BUNK ASSY S & HARDWARE

29-04335 Assembly - Rear Upper Bunk 1
29-01940 Sleeper Bunk Assembly, Upper, 

r    
1

27-01442-006 Screw, Self Tapping, Truss Head 
  

13
27-01429-012 Screw, Truss Head, Thread Rolling 

  
8

01-13-51 Catch - Center, Bunk 1
29-01594 Cable - Upper Bunk Latch 2
27-00268-003 Hex Bolt (1/4-20 x 3/4") 2
27-00803-004 Lock Nut (1/4-20), Stainless Steel 2
27-01426-005 Screw, Phillips Head, Thread Rolling

  5/8")
2

29-01170 Catch Plug 4
29-00930CTL Edge Trim, Rubber, Cut to Length 2
W01-10-03B06N019B Screw, Snap Head w/Washer (#8-18 x 

3/4"), Black
6

REAR CABINET ANGLE & HARDWARE

29-04622 Support - Upper Cabinet Center 1
27-00271-004 Hex Bolt (5/16-24 x 1") 8
27-00304-005 Lock Washer (5/16") 8

 2100-703-FAC FRONT AIR SPRING SUPPORT SYSTEM
FRONT AIR SPRING SUPPORT SYSTEM

SK29686 INSTL FRONT AIR BAG SUPPORT

20-19033 PLATE-AIRBAG 1
20-19034 Front Suspension Support Assembly 1
26-02532CTL Tubing, Nylon, Air Brake, #4, Bulk 1
REAR CAB AIR SPRINGS FROM SLEEPER

SUPPORT AIR SPRINGS

27-01223-012 Lock Nut (M12) 4
27-01225-012 Flat Washer (M12) 11
27-01117-050 Hex Bolt (M12 X 1.75 X 50mm) 2
27-00799 Magna Grip Pin (1/4") 4
MGCW-R8U Huck Collar (1/4") 4
26-02912 Connector - Tee (#4 Push X #4 Push X

 
1

27-01118-050 Hex Bolt (M16 X 2.00  X 50mm) 1
27-00790-010 Flat Washer, Hardened (5/8") 2
27-01223-016 Lock Nut, w/ Nylon Insert (M16) 1

 212P-700-DAH CAN/AM PLATINUM INTERIOR
CAN/AM PLATINUM INTERIOR

29-04551-14B3241251 AM/CAN PLATINUM SLPR KIT 1

 212P-701-HAG WALK-THRU BOOT COVER - GRAY
WALK-THRU BOOT COVER - GRAY

29-04573-3B251 Sleeper Boot Walk Thru Cover, 70" 
  inum, Vinyl, Gray

1

 212P-701-JAQ SLEEPER WALK-THRU CURTAIN - GRAY
SLEEPER WALK-THRU CURTAIN - GRAY

29-04574M000-3B251 Sleeper Walk Thru Curtain, Vinyl, 
num, w/o Closet Covers, 

Shadowland

1

 2120-703-AAG SLEEPER BOX INSULATION
SLEEPER BOX INSULATION

70" UNIBILT ULTRACAB SLEEPER

SK29431 INSTL, INSULATION

29-03178 Insulation - Lower, Outer Wall 2
29-06208-0302 KIT-INSULATION MSTR SLPR 70" 

DOWS
1

 2120-703-BAW SLEEPER PLASTIC PIECES
SLEEPER PLASTIC PIECES

70" UNIBILT ULTRACAB SLEEPER

Page: 64

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 72



Chassis:   Build Date: 03/22/05  Plant: DENT
SK29438 DB CABINETS INSTL

29-04344-0251 Sleeper Cabinet Assembly, Upper LH, 
 

1
27-01438-251 Screw (#10-24 x 1"), Truss Head, w/ 

 
6

29-04347M001-251 Bunk End Tray, Gray 1
29-04349-0251 Sleeper Cabinet Assembly, Upper RH, 

e 
1

29-04360-0251 Sleeper Cabinet Assembly, Rear, 
o   

1
29-04380-251 Roof Bow Cover, 70" Ultracab 

 
1

29-04675-001 Duct - Upper Cabinet, Double Bunk 1
29-04390-251 Corner Cover Assembly, RH, Gray 1
29-04393M001-251 Liner - Over Closet w/12v, RH 1
27-01397-008 SCREW-PHILLIPS (#10-24 X 1") 19
27-01426-005 Screw, Phillips Head, Thread Rolling

  
11

27-01444-008 Screw, w/ Washer Head, Round (#10-24
 

12
27-01439-008 Screw, Self Tapping, Torx Head 

-   
2

27-00918-012 Screw - Truss Head (1/4-20 X 3/4") 2
27-01428-008 Phillips Square Truss Head Screw 

  
4

27-01444-006 Screw - Self Drilling (#10-24 X 2
216510 Plug - Power 1
216550 Cap - Power Outlet 1

 2120-703-CAW SLEEPER INTERIOR TRIM PIECES
SLEEPER INTERIOR TRIM PIECES

COMMON PARTS

29-04596 Sleeper Curtain Mount 1
27-01426-005 Screw, Phillips Head, Thread Rolling

  
9

29-04050 Track Slide - Privacy Curtain 12
20-13283 Coat Hook 3
27-01436-004 Screw, Tapping (#10-16 X 1/2") 3
PLATINUM PARTS

29-03157-251L Side Window Trim, Gray, LH 1
29-03157-251R Side Window Trim, Gray, RH 1
27-01444-008 Screw, w/ Washer Head, Round (#10-24

x 1")
8

SOFT TRIM PARTS

27-01444-008 Screw, w/ Washer Head, Round (#10-24
 

77
27-01443 Screw, Snap Head (#8-15 x 1") 17
27-01383-3C261 Snap Cap, Gray 22
27-01442-006 Screw, Self Tapping, Truss Head 

  
21

W01-10-03B06N019B Screw, Snap Head w/Washer (#8-18 x 
4"), Black

8
USE VINYL SNAP CAP ON BOTTOM SIDE OF

UPPER BUNK

 2120-703-DAW COMMON INTERIOR TRIM PIECES
COMMON INTERIOR TRIM PIECES

70" UNIBILT ULTRACAB SLEEPER

SK29378 INSTL BUNK RESTRAINT

SK29403 INSTL MISC INTERIOR STRUCTURE

T97-6009 INSTL DOOR LATCH SLPR BG DOOR

SK29679 INSTALL HINGE SEAL

BUNK RESTRAINT & HARDWARE

29-04531 Restraint - 70" Sleeper 1
27-00804-008 Hex Bolt (1/4-20 x 1"), Stainless 2
27-00801-004 Flat Washer (1/4") 2
29-04303 Tether - Lower Restraint 2
20-15000R Seal - End, Baggage Door, RH 1
20-15000L Seal - End, Baggage Door, LH 1
STORAGE COMPARTMENT MATS

29-03467 Mat - Storage Compartment 1
29-04612-100 LINING-MAT HEATER COMPARTMENT 1
29-04613-200 LINING-MAT STORAGE COMPARTMENT RH 1
MISC STRUCTURE & HARDWARE

29-03873 Bracket, Closet Rod 2
29-03874-510 Rod - Closet (510mm) 2
MGLP-R6-4 Blind Rivet (3/16") 4
29-04338 Catch - Cabinet 2
29-04620 Shim - Door Striker 2
27-01426-008 Screw, Phillips Head, Thread Rolling

(#10-24 x 1")
4

LH SUITCASE COVER & HARDWARE

29-04162 Cover - Suitcase Wall, LH 1

Page: 65

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 73



Chassis:   Build Date: 03/22/05  Plant: DENT
27-01447-012 Machine Screw, Truss (1/4-20 x 3/4") 4
M36-0630-07 Christmas Tree Fastener 1
29-04161 Bracket - Luggage Stop 1

MGLP-R8-6 Blind Rivet (1/4") 4
29-04281 Spring Assembly - Bunk, Gas 2
CONTROL PANEL BRACKETS & HARDWARE

29-04502 BRACKET-CONTROL PANEL 2
MGLP-R6-4 Blind Rivet (3/16") 4
27-00909 Nut - Speed, U-Type (#10-24) 4
MISC TRIM PIECES

T56-6001 Sleeper Baggage Door Handle 1

28-00084-016 Plastic Hole Plug, Black (1") 6
T56-6001 Sleeper Baggage Door Handle 1
29-03120 Boot - Walk-Thru, Sleeper 1
R60-6001-320 Trim Seal, Bulb Type (80") 2
20-15000R Seal - End, Baggage Door, RH 2
20-15000L Seal - End, Baggage Door, LH 2
22-01050 Nameplate, PACCAR 1
PLACE LABEL ON DOOR JAMB BRACE INSIDE

LH SIDE OF BAGGAGE COMPARTMENT

 2120-703-GAC CLOSET DOORS & POST COVERS
CLOSET DOORS & POST COVERS

29-04384M001-251 COVER-CLOSET POST LH 1
29-04385M001-251 Closet Post Cover, RH, Gray 1
29-04391-1110251 Door Assembly - Closet, LH 1
29-04392-1110251 Door Assembly - Closet, RH 1

 2120-704-DAE WALK-THRU CARPET
WALK-THRU CARPET

29-06103-3D2012A301 CARPET-BOOT COVER 1

 2120-704-HAW SIDE WINDOW CURTAINS
SIDE WINDOW CURTAINS

29-04570-3B251L CURTAIN-SIDE WINDOW SLPR PLATINUM LH 1
29-04570-3B251R CURTAIN-SIDE WINDOW SLPR PLATINUM RH 1
29-03775 Track Assembly - Window Curtain 2
29-04050 Track Slide - Privacy Curtain 8

 2200-300-B01 FLAG AND FLARE KIT
FLAG AND FLARE KIT

(TRIANGULAR REFLECTOR)

18-02532 Warning Triangle w/ Case 1

 2200-300-C17 5LB FIRE EXTINGUISHER
5LB FIRE EXTINGUISHER

MOUNT IN SLPR

SK23391 FIRE EXTINGUISHER IN SLPR

K371-152 Fire Extinguisher, 5 lb 1
27-01426-008 Screw, Phillips Head, Thread Rolling

  
4

27-00335 Elastic Stop Nut 4
27-00428-003 Flat Washer (3/16") 4

 2200-300-QEQ OPERATION MANUAL
OPERATION MANUAL

PLACE SAFETY VIDEO IN GLOVE BOX

PLACE SERVICES DIRECTRY IN ROAD TLS BX

Y53-6002 BROCHURE-EXTENDED WARRANTIES 1
SEBU7849 MANUAL-OPERATION HEAVY D 1
22-01429 Dealer Directory 1
C0880 ATA DRIVER S HANDBOOK 1
22-01510 Operator s Manual 1
22-01595 Pamphlet, Peterbilt Truck Care, 

 
1

22-01640 Operator Safety Video 1
22-01678 DIRECTORY-DEALER SERVICES 1
Y53-6001 INSERT-OPERATORS MANUAL 1

 2200-300-R01 WELDING WARNING LABEL
WELDING WARNING LABEL

SK20417 INSTL DECALS EOF

A53-1001-3 Caution Label, Disconnect Battery 
Cables Before Welding

2

 2200-300-S07 REFRIGERANT
REFRIGERANT

Page: 66

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 74



Chassis:   Build Date: 03/22/05  Plant: DENT
SK25477 INSTL A/C LABELS

NOTE: CHARGE A/C SYSTEM BEFORE INSTALL

CABWATCH SIREN IF REQUIRED

R134AUV Refrigerant, Dye Included 5
18-04467-550 Label, "Peterbilt R134a Air 

  
1

F53-1001 Decal Plate, R134a Fluorescent Dye 1
NOTE: PLATE TO BE PLACED ON FIREWALL

OR IN CLOSE PROXIMITY TO

CHARGE LABEL.

BARCODE

R134A 88.0 OZ

BARCODE

(5.5 LBS)

 2200-300-V01 BRIDGESTONE FRT TIRE WARRANTY PAMPHLET
BRIDGESTONE FRT TIRE WARRANTY PAMPHLET

NOTE - PLACE PAMPHLET IN GLOVE BOX

B40194 Warranty Card/Brochure, Bridgestone 1

 2200-302-DAC COOLANT TEST STRIP
COOLANT TEST STRIP

TCARD STRIP-TEST COOLANT 1

 2200-700-AAD LABEL AND DECALS
LABEL AND DECALS

SK20417 INSTALL DECALS EOF

SK25179 SERIAL PLATE LOCATION

SK22720 INSTL ACRYLIC

REFERENCE:FRAME ACCESS LABEL-MFG

0180.002 FOR INSTL

SK13025 LOCATION OF PATENT LABEL

ASSISTANCE

SK27334 INSTAL ROADSIDE ASSIST

SK09775 GLOVE BOX PACCAR NAMEPLATE

A53-1001-2 Caution Label, Do Not Weld to Rail 2
22-01050 Nameplate, PACCAR 1
22-01262 Patent Notification Label 1
250052RD Adhesive Label, Red 1
22-00001 ID Plate, VIN 1
22-01616 Blank Serial Number Plate 1
22-01616 Blank Serial Number Plate 1
250052YL Adhesive Label, Yellow 1
250052BU Adhesive Label, Blue 1
USE AT CHASSIS LUBE STATION

LABELS INSTALLED ON VEHICLE

22-01478 Label, Paint Data 1
 22-01540 LABEL-BLANK 1
22-01479 Protective Film 1
22-01467 Label, FMVSS Certification 1
 22-01465 LABEL-BLANK 1
22-01466-002 Protective Film 1
22-01109 Label, Peterbilt, Noise Emission 

 t
1

22-01593 Decal, Peterbilt Truck Care Roadside 1
A53-1001-8 Warning Label, Do Not Step 2

 2200-700-DAS COOLANT LABEL & INSTALL INSTRUCTION
COOLANT LABEL & INSTALL INSTRUCTION

SK25456 SHT 2 INSTALL LABELS

*** PENCOOL (GREEN) COOLANT ***

A53-1001-9 Caution Label, Surge Tank 1
PENCOOL DECAL

61002020 Label, Pencool Coolant 1

 2200-700-H01 ENGINE OIL-CHEVRON DELO 400 PLUS
ENGINE OIL-CHEVRON DELO 400 PLUS

SK21913-001 MOTOR OIL LABEL INSTL

P291 DELO 400 PLUS STICKER 1

 2200-700-KAG CONSPICUITY SHEETING
CONSPICUITY SHEETING

SK28179 ULTRASLPR CONSPICUITY

R59-1011 Conspicuity Tape, White 4

 2200-700-MAC MERCURY WARNING LABEL

Page: 67

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 75



Chassis:   Build Date: 03/22/05  Plant: DENT
MERCURY WARNING LABEL

SK29088 INSTALLATION CAB LABELS

16-10410 Label - Warning, Mercury 1

 8000-720-AAF ROBOTIC PAINT PROGRAM: 379 HI-ROOF CAB
ROBOTIC PAINT PROGRAM: 379 HI-ROOF CAB

JOB NAME: 379HIGH BASE

BASE CAB

SLEEPER

 8000-720-BAY ROBOTIC PAINT PROGRAM:70" HI-ROOF SLPR
ROBOTIC PAINT PROGRAM:70" HI-ROOF SLPR

JOB NAME: 70HR EXT

SLEEPER EXTENDERS

 8000-720-FAD ROBOTIC PAINT PROGRAM: 379 127" HOOD
ROBOTIC PAINT PROGRAM: 379 127" HOOD

JOB NAME: 379-127 HOOD

BASE HOOD

 9999-A00-000 VEHICLE PLATE WEIGHT 0017899 LBS
VEHICLE PLATE WEIGHT 0017899 LBS

KEY NUMBER 276

Page: 68

Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 76



Vehicle Attachment 1 – 2006 Peterbilt – Technical Specifications Page 77

N 
,....-

~ z 
I 

1.0 
,....-

w 
1-
< 
0 

I 
1-
u 
w 
~ 
0 
.....J 
w 
~ 
~ 
< 
I 
z 

~ 
w 
~ 
< z 

Chassis=­
Division= Peterbilt 
PI ant = Denton 

Drown By: MP D 1/ I 3/ 05 
Rev: 
Intermediate XMBR: 2 
F i I I i n XMB R: 
Change Order Number: 6 
Drivel i no Change Order 
MIDSHIP_BEARING 

FOF : O.OOmm 
FAX : 472.00mm 
BOC : 2955.00mm 
WB = 7330.00mm 
EOF : 8744. 78mm 

Number: 6 

Wheelbase : 6858.00mm (270.000") 
Load Space = 5789. 78mm (227.944") 
Cob to Axle: 4375.00mm <172.244") 
O•er Hang : 1414. 78mm <55.700") 
Reor-Reor Axle to EOF = 754.38mm <29. 700"l 
A1le Spacing= 1320.80mm <52.000") 

AIR and ELEC loc from BOC 1960.42mm (77.182") 
AIR and ELEC loc from BOS: 153.00mm (6.024") 

1st Midship = 4150.00mm 

RAIL: LO I -47635-00000- a3705 FILE: •••••• 
length:8744. 78mm 
DrwNo:OI-47635-08992R 
DrwNo=OI-47635-08992L 

FWA:fwad-34-03 FILE: 
Sett i ng=-101.60mm 
FWA_coae=34-03327-0390813 

A_SECTION: 
A-4000-003 

REF SK29656 FOR A-SECTION PART LOCATIONS 

G_SECT I ON: 
c- 1s2o 

D_SECTION: 
D-483 

ENGINE ANGLE: 2.0 DEGREE 
FORWARD REAR AXLE ANGLE: 2.0 DEGREE 
AXLE CENTERS: 52 IN <1321 MMl 

FRAME MNT LADDER STEP 350 LH <RNG LOCl 

STD FUEL FILTER PER A97-6043 LH U/HOOD 
WATER FILTER RH U/HOOD PER A97-6034 RH 
TRANSMISSION OIL COOLER: MOUNT ON TRANSMISSION 

RH VERTICAL EXH PER SK16469-0000R 
LH VERTICAL EXH PER SKI6469-0000L 
LOWER EXH PER M97-6005 <RNG LOCl 

AIR DRYER PER G97-6009-1775L 
FWD DRY AIR TANK: <9.5X33l LOC: RH OVER TOOL BOX 
REAR DRY AIR TANK: <9.5X33l LOC: LH OVER BATT BOX 
REAR DRY AIR TANK: <9.5X24l LOC: LH BHD BATT BOX 

AIR AND ELECTRIC LOCATED BOC 

DUAL DRAW L DIM : 988 

TOOL BOX RH UNDER CAB SKI8358-004 

BATTERY BOX LH UNDER CAB SKI8358-004 

70 IN. UNIBILT SLEEPER 

ENGINE MNT 1525 FROM FLS 

REMOTE LUBE PER A97-6043 

DECKPLATE: LENGTH <42l 

HUCK BOLT ALL ACCESSIBLE FRAME COMPONENTS EXCEPT 5TH WHEEL 
NOTE: DO NOT HUCK IN STEP AREA ••• 

12 00 




